TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB0000023-02 SYSTEM (ZR300,DOMESTIC)
ASSEMBLY

000000



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PBO000023-02 SYSTEM (ZR300,DOMESTIC)

ZR300,327F4
ZR300O,DOMESTIC

N DO— FA4H %7 & K 7
POWER TAKE OFF & PUMP

Jl—bh aAzZWh
FRAME UNIT

AAN
INDICATION PLATES

wl

F2A* Y L3I0 (QA7VhYTA)
OPTIONS (HYDRAULIC-RELATED)

boA" W w39 (F° wFhuirq)
CPTIONS (ELECTRICAL-RELATED)

ERIOBRNEESCL>TRRYMEIRENBDBHYET,

DAT a3 OMWEBRERICE MNMaXE&E) #CHRBLTEZ. RUMGERTHS
HEEERBL. TRBRRESBANELET,

NOTE. @MAEE%NES OF SOME SERIAL NO,ARE NOT EQUIPPED WITH

@WHEN SELECTING OPTION PARTS, CHECK THE ACTUAL
PRODUCT BEFOREHAND TO MAKE SURE THE SPEC OF THE
INSTALLED PRODUCT, AND THEN SEARCH THE PARTS,



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 FEREFFFFFEFEE) | POWER TAKE OFF & PUMP 1
2 Fdsdkdxy | FRAME UNIT 1
3 alaialalaialalaiaiotel INDICATION PLATES 1
5 falaialaiaiaialalaiotel OPTIONS (HYDRAULIC-RELATED,SL) 1
6 (FFFxFAxxAXXY | OPTIONS (ELECTRICAL-RELATED,SL) 1

000001



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

POWER TAKE OFF ASSY (SELECTION)

PB1020002-00
PB1020009-00
PB1030015-02
PB1030036-01
PB1030066-02
PB1030091-01
PB1030093-01
PB1030103-04
PB1030104-01
PB1030111-00
PB1030112-00
PB1030114-03
PB1030115-00
PB1030118-02
PB1030122-01
PB1030125-01
PB1030127-01
PB1030128-01
PB1030135-02
PB1030136-02
PB1030137-02
PB1030138-01
PB1030142-02
PB1030145-02
PB1030146-01
PB1030147-02
PB1030157-01
PB1030159-01
PB1030175-01
PB1030186-02
PB1030189-02
PB1030208-01
PB1030213-00
PB1030233-00
PB1030234-00
PB1030235-00
PB1030237-00
PB1030239-00
PB1100099-00
PB1130196-01
PB1130198-01
PB1290011-00
PB1300315-01
PB1300417-01
PB1300430-01
PB1300527-00
PB1320271-00
PB1320313-00
PB1320314-01
PB1320315-01
PB1320316-01
PB1320514-01
PB1320556-00
PB1380052-00
PB1380213-00
PB1400298-03
PB1410912-01
PB1410978-02
PB1410979-01
PB1410994-01
PB1410996-00
PB1411255-01
PB1411832-00
PB1411876-00
PB2000050-00
PC1010746-02
PC1010747-02
PC1010748-02
PC1010749-02
PC1011119-00
PC1011120-01
PC1020003-00
PC1020038-01
PC1020042-00
PC1020043-00

PUMP ASSY (SELECTION)
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF

PUMP ,HYDRAULIC (LEFT,SPLINE 13)

TANK,OIL (MOUNT)

TANK,OIL

STOPPER,ROTARY JOINT

JOINT,ROTARY
JOINT,ROTARY
JOINT,ROTARY
JOINT,ROTARY
VALVE , MANUAL
VALVE ,MANUAL
VALVE , MANUAL
VALVE , MANUAL
VALVE , MANUAL
VALVE ,MANUAL
VALVE ,MANUAL
POWER SUPPLY
POWER SUPPLY
PIPING, UPPER
PIPING, LOWER
PIPING,LOWER
PIPING,LOWER
PIPING, LOWER
PIPING,LOWER
PIPING, LOWER
PIPING, LOWER
PIPING,LOWER

(RING ASSY,SLIP)

CONTROL (POWER SUPPLY)
CONTROL (SL,1-BLOCK)
CONTROL (SL,2-BLOCK)
CONTROL (R/0,3-BLOCK)
CONTROL (R/0,4-BLOCK)
CONTROL (NABCO)
CONTROL (R/0,2-BLOCK)

(SERVICE PORT)

(REPLACE FILTER)
(MAIN--R/J VALVE)
(MAIN--OPT .VALVE)
(REMOTE CONT.VALVE/NACHI)

(VALVE/NABCO)

(ACCEL.CYL.-1 BLOCK VALVE)
(REMOTE CONT . VALVE/SANWA)

POWER TAKE OFF & PUMP
OUTRIGGER (LEFT,4TON)
OUTRIGGER (RIGHT,4TON)
OUTRIGGER (RIGHT,G-TYPE)
OUTRIGGER (LEFT,G-TYPE)
OUTRIGGER (FOR 4TON)

OUTRIGGER (G-

TYPE)

OUTRIGGER,REAR (FRAME)
OUTRIGGER,REAR (ROTARY)

OUTRIGGER,REAR (ROTARY+3TX1,MANUAL)
OUTRIGGER,REAR (ROTARY+4TX1,MANUAL)

000002



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PC1020044-00
PC1020045-00
PC1020046-01
PC1020094-00
PC1020095-01
PC1030214-03
PC1030301-02
PC1100146-05
PC1230021-03
PC1230022-00
PC1230028-00
PC1230061-00
PC5410006-03
PC6390046-01
PC6390047-01
PD1010133-00
PD1010154-01
PE1010348-03
PE5020101-00
PE5020102-00
PF1010131-01
PF1010133-01
PF1010167-01
PF1010207-00
PF1010229-01
PF1010237-01
PF1010242-01
PF1010307-00
PF1010316-00
PF1010317-01
PF1010318-01
PF1010319-00
PF1010321-00
PF1010322-00
PF1010323-00
PF1010361-00
PF1010363-00
PF1020004-01
PF1020035-00
PF1050063-01
PF1050126-01
PF1050161-03
PF1050337-00
PF1050338-01
PF1050342-01
PF1050447-00
PF1050464-00
PF1050540-02
PF1160066-02
PF1160067-00
PF1180062-01
PF1200274-00
PF1200304-02
PF1200305-02
PF1200306-02
PF1400303-03
PF1400322-00
PF1400323-00
PF5100218-00
PF5100219-00
PG1020003-04
PG1020004-00
PG1130134-00
PG1130135-00
PG1130144-00
PG1130145-00
PH1060327-00
PH1060338-00
PH1250066-00
PH1250115-00
PH5031464-00
PH5031732-00
P11010085-01
P11010088-01
P11010117-00

OUTRIGGER,REAR (ROTARY+SP+3TX1,MANUAL)
OUTRIGGER,REAR (ROTARY+SP+4TX1,MANUAL)
OUTRIGGER,REAR (ROTARY,POWER PACKAGE)
OUTRIGGER, REAR(ROTARY/POWER PACKAGE:WITH LOCK ASSY)
OUTRIGGER,REAR (FRAME)

CYLINDER,JACK (MIN=1440)

CYLINDER,JACK (REAR OUTRIGGER)
OPE.ASSY,OUTRIGGER

PIPING,REAR JACK (2,ROTARY)
PIPING,REAR JACK (1)

PIPING,REAR JACK (ROTARY 1,WITH POWER/S)
PIPING,REAR JACK (1)

CONTROL UNIT

CYLINDER ASSY,JACK

CYLINDER ASSY,JACK

REDUCER, SWING SPEED

REDUCER, SWING SPEED (MOUNT)

CYLINDER, ELEVATING

ELEC.ASSY (AWL LAMP)

ELEC.ASSY

WINCH (DRUM FREE,OPTION)

WINCH (DRUM FREE)

WINCH (HARTYS)

WINCH (HARTYS)

WINCH (Y.G.TEC)

WINCH (OOKUBO)

WINCH (YG.TEC)

WINCH (SELF,3TONX1, MANUAL)

WINCH (SELF,4TONX1, MANUAL)

WINCH (SELF,3TONX1, RADIO CONTROL)
WINCH (SELF,4TONX1, RADIO CONTROL)
WINCH (SELF,SP+3TON X1,MANUAL)

WINCH (SELF,SP+4TON X1,MANUAL)

WINCH (SELF,3TONX1, F-RADIO CONTROL)
WINCH (SELF,4TONX1, F-RADIO CONTROL)
WINCH (DRUM FREE)

WINCH (SELF)

DRUM, WINCH

DRUM, WINCH

HOOK (DRUM FREE,OPTION)

HOOK

HOOK (1-PART LINE ,OPTION)

HOOK (SELF, 4TONX1-PART LINE)

HOOK (SELF, 3TONX1-PART LINE)

HOOK (SELF, 3TONX2-PART LINE)

HOOK

HOOK (1-PART LINE)

HOOK (5TON)

OPE.ASSY,CLUTCH (SL WINCH,RADIO CONTROL)
OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)
DETECTOR,DISORDERLY WIND (DRUM FREE)
PIPING,WINCH (DRUM FREE,OPTION)
PIPING,WINCH (3TON SELF,RADIO CONTROL)
PIPING,WINCH (4TON SELF,RADIO CONTROL)
PIPING,WINCH (SELF,MANUAL)

MOUNT , WINCH

MOUNT ,WINCH (3T SELF)

MOUNT ,WINCH (4T SELF)

FRAME ASSY (WITHOUT LOCK ASSY)

FRAME ASSY (WITH LOCK ASSY)

GUIDE,ROPE (RETAINING WIRE ROPE,1-PART)
GUIDE,ROPE (RETAINING WIRE ROPE)
DETECTOR,BOOM LENGTH

DETECTOR,BOOM LENGTH

DETECTOR,BOOM LENGTH (MOUNT)
DETECTOR,BOOM LENGTH (MOUNT)
DETECTOR,OVER WINDING (RETAINING WIRE RO
DETECTOR,OVER WINDING

MOMENT LIMITER (BML)

MOMENT LIMITER (BML)

HARNESS

HARNESS

MOTOR, HYDRAULIC

MOTOR, HYDRAULIC (SWING)

MOTOR, HYDRAULIC

000002



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

P11010152-00
P11010223-00
P11120142-01
P11120241-00
P11160047-00
P11250126-01
P11280051-00
P11280067-00
P11300061-02
P11440035-01
P11440036-01
PJ3410034-01
PK1011162-00
PK1100453-00
PK1330102-00
PK2000856-00
PL1010668-04
PL1010669-03
PL1010805-04
PL1010810-01
PL1010811-01
PL1010813-00
PL1010815-03
PL1010904-00
PL1011067-00
PN1012300-03
PN1012301-06
PN1012303-03
PN1012323-01
PN1012343-02
PN1012344-02
PN1012345-01
PN1012530-03
PN1012531-03
PN1012644-00
PN1013075-00
PN1013753-00
PN1013754-01
PN1013757-01
PN1013976-02
PN1013979-01
PN1014016-00
PN1014222-03
PN1014341-00
PN1014342-00
PN1014685-02
PN1080229-00
PN1080230-01
PN1140220-00
PN1140221-00
PN1140222-00
PN1140223-00
PN1140224-00
PN1140225-00
PN1140226-00
PN1140227-00
PN1140234-00
PN1140235-00
PN1140239-00
PN1350004-01
PN5010195-00
PN5010239-00
P01000151-00
P01012211-01
P01012473-02
P01013037-02
P01013040-03
P01013041-01
P01013212-00
P01013319-00
P01014307-00
P01014437-01
P01014584-01
P01014592-01
P01014610-00

MOTOR,HYDRAULIC (WINCH)
MOTOR,HYDRAULIC

VALVE, SOLENOID

VALVE, SOLENOID

VALVE,FLOW CONTROL

VALVE , COUNTERBALANCE

VALVE,PILOT CHECK

VALVE,PILOT CHECK

FILTER,OIL (YAMASHIN)

METER,LOAD (2.9TON KUSABA/ENG.& JAPANESE)
METER,LOAD (2.9TON NAGANO/ENG.& JAPANESE)
LOCK ASSY

FRAME

SWING FRAME

COVER (SWING BEARING)

FRAME UNIT

OPE.ASSY,CONT.VALVE
OPE.ASSY,CONT.VALVE (POWER SUPPLY)
OPE.ASSY,CONT.VALVE (CRANE)
OPE.ASSY,CONT.VALVE (SL WINCH,MANUAL)
OPE.ASSY,CONT.VALVE (SL WINCH,RADICON)
OPE.ASSY,CONT.VALVE (R/J+SELF)
OPE.ASSY,CONT.VALVE (RADIO CONTROL)
OPE.ASSY,CONT.VALVE (SELF,F-RADIO CONT.)
OPE.ASSY,CONT.VALVE

ELEC.ASSY (DRUM FREE)

ELEC.ASSY

ELEC.ASSY

ELEC.ASSY (R/0,ROTARY,POWER SUPPLY)
ELEC.ASSY (LAMP,LOWER/FRAME)
ELEC.ASSY (24V60W LAMP/MOUNT,POST)
ELEC.ASSY (24Vv45W LAMP/MOUNT ,BOOM)
ELEC.ASSY (SL,F-RADIO CONTROL/SWITCH)
ELEC.ASSY (SELF,S-RADIO CONTROL)
ELEC.ASSY (SELF WINCH,RADIO CONTROL)
ELEC.ASSY (SELF WINCH,F-RADIO CONTROL)
ELEC.ASSY

ELEC.ASSY (ANTENNA)

ELEC.ASSY (HARNESS FOR STANDBY POWER)
ELEC.ASSY (SWITCH COVER)

ELEC.ASSY (UPPER)

ELEC.ASSY

ELEC_ASSY (KYOKUTO RADICON)

ELEC.ASSY (CARRIER)

ELEC.ASSY (CARRIER)

ELEC.ASSY

LAMP (MOUNT ,POST/24V-60W)

LAMP (MOUNT ,BOOM/24V-45W)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (WITH HARNESS,2-SW)

REEL ,CORD

NAME PLATE ASSY

NAME PLATE ASSY

INDICATION PLATES

PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE
PLATE

ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY .NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME
ASSY ,NAME

(POWER SUPPLY)

(HOOK)

(DRUM FREE)

(1-PART LINE OPE.)

©)

(ACC. ,CLUTCH,SL WINCH)
(SL WINCH LEVER,MANUAL)

(UPPER)
(BOOM,ELEV. STOWING FAILURE)

000002



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

P01014635-00
P01014739-00
P01014748-00
P01014749-00
P01015086-01
P01070684-00
P01070685-00
P01070686-00
P01070687-00
P01070688-00
P01070689-00
PP5150011-00
PR5130002-00
PV1010092-00
PV1020158-03
PV1020231-03
PV1020353-00
PV1020381-00
PV1030080-04
PV1030082-01
PV1030107-00
PV1040032-01
PV1040093-03
PV1050012-00
PV1050013-01
PV1070295-01
PV1070389-00
PV1070398-00
PV1070456-00
PV1070458-00
PV1090040-00
PV1090041-00
PV1250013-00
PV1300011-01
PV1300018-00
PV1400021-01
PV1400042-00
PW1050005-00
PW1050011-00
PW5060005-01
PX1940184-01
PY1000468-00
PY1000470-00
PY1560010-01
PY1560011-00
PY1560039-01
PY1560040-01
PY2340010-00
PY2340011-00

PLATE ASSY,NAME
PLATE ASSY,NAME

PLATE ASSY,NAME (FOR FIXING AWL)

PLATE ASSY,NAME (HOOK-IN/HOOK STOWING)
PLATE ASSY,NAME

PERFORMANCE DATA (ZR303SL/A)
PERFORMANCE DATA (ZR303SL/B)
PERFORMANCE DATA (ZR303SL/C)
PERFORMANCE DATA (ZR304SL/A)
PERFORMANCE DATA (ZR304SL/B)
PERFORMANCE DATA (ZR304SL/C)

PARTS ASSY,RADIO CONTROLLER (8CH)

RING ASSY,SLIP

REMOTE CONTROL (F,KIT/RCS-FC1)

VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL (NACHI)

VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL

SWITCH BOX (RADIO CONTROL,LED TYPE)
SWITCH BOX

SWITCH BOX (SELF WINCH RADIO CONTROL)
CONTROL BOX (SELF WINCH RADIO CONTROL)
CONTROL UNIT

CYLINDER, ACCELERATOR

CYLINDER, ACCELERATOR

RADIO CONTROL (LED)

RADIO CONTROL (KYOKUTO:6CH)

RADIO CONTROL (KIT:MITSUMI)

RADIO CONTROL (F,KIT/RCS-FC1)

RADIO CONTROL

PARTS, AWL(2-4SECT./RADICON OR M,HOOK-IN)
PARTS, AWL(5,6SECT./RADICON OR M,HOOK-IN)
BOX, STOWING

CABLE (ANTENNA 2M)

CABLE (F-REMOTE CONTROL,20M)

ANTENNA (FOR RADIO CONTROL)

ANTENNA (FOR RADIO CONTROL)

STOPPER, TIRE

STOPPER, TIRE

WINCH ASSY (Y.G.TEC)

MOUNT (BOOM)

OPTIONS (HYDRAULIC-RELATED,SL)

OPTIONS (ELECTRICAL-RELATED,SL)

ALARM SYSTEM ((OUTRIGGER HARNESS)
ALARM SYSTEM (BOOM HARNESS)

ALARM SYSTEM

ALARM SYSTEM

PLATE (500X500,H=90)

PLATE (355X355,H=80)

000002



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1020002-00 POWER TAKE OFF ASSY (SELECTION)

« POWER TAKE OFF ASSY
+ PTO ASSYODRE

57E8 CARRIER MAKER
keyl |F¢ U7 A-—23

MITSUBISHI
IVEY

HINO
=

IsUZU
12X

NISSAN
Zwhl

1

(NOTE)

(1) SOME TYPES OF THE CARRIER ARE
EQUIPPED WITH THE MANUFACTURER' S
GENUINE POWER TAKE OFF,.

(2) POWER TAKE OFF FOR EXPCRT
1S SUPPLIED FROM THE
CARRIER MANUFACTURE.

(E *)
(1) PTO ASSYRMEICE->TA—DHERNHLYET.

(2) BWABUGOPTO ASSYR. EMA-HRTY,



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Seria

1

31792360000
36400940000
31790770000
31791970000
36400950000
31792370000
31792380000
31791000000
31790810000
31790780000
36401040000
31792050000
31792040000
31791650000
31791300000
31790960000
31790930000
31790690000
31790940000
31790920000
31791060000
31791140000
31790910000
31792010000
31791270000
31791240000
31790980000
31791020000
31790830000
31790750000
31791950000
31790840000
31790740000
31790850000

POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF

RPRRPRRRRPRRRRPRRRRRRRPRRERRRRERRRRERRERRRRERRRRERRRR

000003



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1020009-00 PUMP ASSY (SELECTION)

PUMP ASSY

RYFASSYDEE
WRES PUMP MODEL RUNNING DIRECTION
kay AIBATE 55"

_ _ COUNTERCLOCKWISE
1 | sGP1-36D2H9-L580 S

(NOTE)
(1> PUMP MODEL NOS. ARE PUNCHED
ON PUMFP NAMEPLATE.

(2 THE PUMP RUNNING DIRECTION
1S VIEWED FROM THE SHAFT
TOWARD THE PUMP.

(B E)
(1) RUFURBBRATEEOBRCHHLTNETD,
(2) ArFoEEsEEHRYTORENERTOEBELRTT,



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data | Serial

1

36652900000

PUMP ,HYDRAULIC (LEFT,SPLINE 13)

000004



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030015-02 POWER TAKE OFF

49293BB622 1920 4169131 5 6 17
|'

100+




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
1 36400235010 | CASE 1
2 36400235020 | GEAR 1
3 36400235030 | GEAR 1
4 36400235040 | SHAFT 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
7 36400215080 | PACKING (CASE) 1
8 90101206012 | BOLT 1 M6X12
9 90191210016 | BOLT 8 M10X16
10 36400295010 | BOLT 6
11 90267201000 | NUT 6 M10
12 90302041001 | WASHER , SPRING 14 10
14 36400095130 | WASHER 1
15 36400135100 | KEY 1
16 80500006305 | BEARING,BALL 2
17 36400095120 | BEARING 2
18 91206025005 | SEAL,OIL 1
19 36400095090 | SHIM N
20 36400235050 | COVER (FRONT) 1
21 36400235060 | COVER (REAR) 1
22 36400235070 | PACKING 2
24 36400135120 | COUPLING 1
25 36400135150 | NUT 1 M4X1.5
26 36400135090 | WASHER 1
27 36400135160 | WASHER, PLAIN 1
28 36400225110 | SHIFTER SET 1
29 36400095110 | PACKING 1
30 90191208020 | BOLT 4 M8X20
32 80602110520 | RING,RITAINING 2 R52
33 36400295020 | PLATE,NAME 1
35 31790670100 | SUPPORT 1
36 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36400290000 | POWER TAKE OFF 1
100 31790690000 | POWER TAKE OFF 1

000005



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030036-01 POWER TAKE OFF

22
23 10 22
73581124 9 3121 ) 13 4

100

30 1617 19 181512 2 6
272829 34

—33-

25 2629




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser

1 36400135010 | CASE 1

2 36400135020 | GEAR 1

3 36400135030 | SHAFT 1

4 36400135040 | GEAR 1

5 36400135050 | SHAFT 1

6 36400135060 | COLLAR 1

7 36400095100 | SHIFTER ASSY 1

8 36400095110 | PACKING 1

9 36400095070 | COVER (BEARING) 1

10 36400095080 | PACKING (COVER) 1

11 36400095090 | SHIM N

12 80500006206 | BEARING,BALL 2

13 36400135070 | BEARING 2

14 80602110620 | RING,RITAINING 2 R62

15 91206030005 | SEAL,OIL 1

16 36400135160 | WASHER, PLAIN 1

17 36400135090 | WASHER 1

18 36400135100 | KEY 1

19 36400135150 | NUT 1 M4X1.5
20 36400135110 | WASHER 1

21 90101206012 | BOLT 1 M6X12
22 90302040801 | WASHER ,SPRING 7 8

23 90191208020 | BOLT 4 M8X20
24 90191208015 | BOLT 3 M8X15
25 36400095140 | PACKING (CASE) 2

26 90191210030 | BOLT 2 M10X30
27 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
28 90267201000 | NUT 6 M10

29 90302041001 | WASHER , SPRING 8 10

30 36400135120 | COUPLING 1

33 31790670100 | SUPPORT 1

34 36400135140 | SPACER 1

35 90191208025 | BOLT 2 M8X25
50 36400130000 | POWER TAKE OFF 1
100 31791650000 | POWER TAKE OFF 1

000006



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030066-02 POWER TAKE OFF

100 —

— .35

7

19 18
20 21 20 11
36

3 9 12 10 1 2 5

[/
/

/

13 17 4

I

I/

_ii

32,33,34 /@

31,34

15,16




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400355010 | CASE 1
2 36400495010 | GEAR 1
3 36400365010 | SHAFT 1
4 36400495020 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
7 36400285040 | SHIFTER SET 1
8 36400095110 | PACKING 2
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM N
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 36400095130 | WASHER 1
16 90101206012 | BOLT 1 M6X12
17 80602110520 | RING,RITAINING 2 R52
18 90191208014 | BOLT 3 M8X14
19 90191208030 | BOLT 4 M8X30
20 90302040801 | WASHER , SPRING 7 8
21 36400285080 | SPACER 1
22 36400135120 | COUPLING 1
23 36400135100 | KEY 1
24 36400135150 | NUT 1 M4X1.5
25 36400135160 | WASHER, PLAIN 1
26 36400135090 | WASHER 1
29 36400345010 | SPACER 1
30 36400335030 | SHIM N
31 90191210040 | BOLT 4 M10X40
32 36400285060 | BOLT 4
33 90267201000 | NUT 4 M10
34 90302041001 | WASHER , SPRING 8 10
35 31790680100 | SUPPORT 1
36 90191208035 | BOLT 2 M8X35
50 36400500000 | POWER TAKE OFF 1
100 31791300000 | POWER TAKE OFF 1

000007



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030091-01 POWER TAKE OFF

100—

136 14 12 10




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400785010 | CASE 1
2 36400765020 | GEAR 1
3 36400775010 | SHAFT 1
4 36400765040 | SLEEVE 1
5 36400095100 | SHIFTER ASSY 1
6 36400095110 | PACKING 1
7 80500006006 | BEARING,BALL 1
8 36400765050 | BEARING,NEEDLE 1
9 36400765060 | BEARING 1
10 36400765070 | BEARING 1
11 91206030005 | SEAL,OIL 1
12 36400095070 | COVER (BEARING) 1
13 36400095080 | PACKING (COVER) 1
14 36400095090 | SHIM N
15 90191208014 | BOLT 3 M8x14
16 90302040801 | WASHER , SPRING 7 8
17 90191208020 | BOLT 4 M8X20
18 90193512090 | BOLT 2
19 90302041201 | WASHER , SPRING 4 12
20 36400785020 | BOLT,STUD 2
21 90267401200 | NUT 2
22 36400765110 | PACKING (CASE) 1
23 36400795010 | PLATE,NAME 1
25 31790680100 | SUPPORT 1
50 36400790000 | POWER TAKE OFF 1
100 31790740000 | POWER TAKE OFF 1

000008



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030093-01 POWER TAKE OFF

196 14 12 10

| 13




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400805010 | CASE 1
2 36400805020 | GEAR 1
3 36400775010 | SHAFT 1
4 36400765040 | SLEEVE 1
5 36400095101 | SHIFTER ASSY 1
6 36400095110 | PACKING 1
7 80500006006 | BEARING,BALL 1
8 36400765050 | BEARING,NEEDLE 1
9 36400765060 | BEARING 1
10 36400765070 | BEARING 1
11 91206030005 | SEAL,OIL 1
12 36400095070 | COVER (BEARING) 1
13 36400095080 | PACKING (COVER) 1
14 36400095090 | SHIM N
15 90191208014 | BOLT 3 M8x14
16 90302040801 | WASHER , SPRING 7 8
17 90191208020 | BOLT 4 M8X20
18 90193512090 | BOLT 2
19 90302041201 | WASHER , SPRING 6 12
20 36400785020 | BOLT,STUD 2
21 90264201200 | NUT 2 M12
22 90193512035 | BOLT 2 M12X35
23 36400435090 | PACKING (CASE) 1
24 36400805030 | PLATE, NAME 1
26 31790750100 | SUPPORT 1
50 36400810000 | POWER TAKE OFF 1
100 31790750000 | POWER TAKE OFF 1

000009



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030103-04 POWER TAKE OFF

18 19

\

ey,

[8

6 30207 20128 3 109 1 2 5 13 4

11 16,17 15

25

/
[




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36400845060 | CASE 1
2 36400845020 | GEAR 1
3 36400845030 | SHAFT 1
4 36400845040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36400840000 | POWER TAKE OFF 1
100 31790770000 | POWER TAKE OFF 1

000010



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030104-01 POWER TAKE OFF

24 61807120128310921 5134 15

0] O f
8.0 P |i5E
| o) -Q‘Zﬁ [ m‘tr'_ — .
O.t.(@ﬂ ;ﬂ— — & J;%
M =
o] Pl 411147
AA

50

100



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36400855030 | CASE 1
2 36400845020 | GEAR 1
3 36400845030 | SHAFT 1
4 36400845040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36401695040 | BOLT,STUD 6 M10X1.25/1.5X47
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
31 36401025120 | NUT (REINFORCER) 1
50 36400850000 | POWER TAKE OFF 1
100 31790780000 | POWER TAKE OFF 1

000011



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030111-00 POWER TAKE OFF

I 31 26 19




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 36400956010 | CASE (P.T.0O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
5 36400945010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
11 51630104020 | GEAR 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400956020 | BOLT 4 M8X1.25X30
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
29 36400956030 | PIN 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36400940000 | POWER TAKE OFF 1

000012



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030112-00 POWER TAKE OFF

31
28

29
30

27~

25—

13—

26 19

\
\
4

4

\
\

\

17 16 20
[

H

- 3>




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 36400956010 | CASE (P.T.0O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
6 36400955010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
12 51630103090 | GEAR,OUTPUT 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400956020 | BOLT 4 M8X1.25X30
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
28 36400956030 | PIN 1
29 52630106190 | SPRING 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36400950000 | POWER TAKE OFF 1

000013



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030114-03 POWER TAKE OFF

100

[ |
29 50

18 19
6 30 20 7 2012 8 3 10 9 1 2 5

13

= 15

11

// 16,17

26,27,28 25

21,22 31




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36401025010 | CASE 1
2 36401025020 | GEAR 1
3 36400845030 | SHAFT 1
4 36401025030 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36401025050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110470 | RING,RITAINING 2 R47
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36401020000 | POWER TAKE OFF 1
100 31790810000 | POWER TAKE OFF 1

000014



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030115-00 POWER TAKE OFF

|‘ - - -—
1
|
A
1
|
)
—50
[
| 31 26 11 19 17 16 20
28 3 \ | ' /
vy / I/ 15
29 \ \ / 5
30 \; \‘ E /// L
27— HE 11 |
25____‘__‘ ﬁ 3 - 3 ] — 4
) 10 [ — ] [ —
13— . L rzed—— 8
2 - ———
357 -~ B T 22 1
e | ——
c i T~ 40
! o 41
A-A 18
|
_ - - )




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 51630103010 | CASE (P.T.O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
5 36401045010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
11 36401045020 | GEAR 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400955040 | BOLT 4 M8X25X1.25
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
28 52630106200 | BALL,STEEL 1
29 52630106190 | SPRING 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36401040000 | POWER TAKE OFF 1

000015



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030118-02 POWER TAKE OFF

2919211120219 12 3 /7 8 1 6 5 15 4

. [rl/,

10 =
.
~ 14
il \¢ ﬂ h 1718
100 R \ 2

, 16

252627 24 23

—30




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401105010 | CASE 1
2 36401105100 | GEAR 1
3 36401105030 | SHAFT 1
4 36401105110 | GEAR 1
5 36401105050 | COLLAR 1
6 36400395050 | SHAFT 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36401105060 | SHIFTER SET 1
11 36400995080 | PACKING 1
12 80500006206 | BEARING,BALL 2
14 36400675050 | BEARING 2
15 80602110520 | RING,RITAINING 2 R52
16 91206030005 | SEAL,OIL 1
17 90101206015 | BOLT 1 M6X15
18 36400095130 | WASHER 1
19 90191208020 | BOLT 4 M8X20
20 90191208014 | BOLT 3 M8X14
21 90302040801 | WASHER , SPRING 7 8
23 36400915060 | PACKING 2
24 36401105120 | SPACER 1
25 36401105080 | BOLT 6
26 90267401200 | NUT 6
27 90302041201 | WASHER, SPRING 6 12
29 90191208025 | BOLT 2 M8X25
30 31790790100 | SUPPORT 1
50 36401100000 | POWER TAKE OFF 1
100 31790850000 | POWER TAKE OFF 1

000016



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030122-01 POWER TAKE OFF

100

18 _ 19
6 3520 720128 3109 1 513154

— 34

A—A




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36401035010 | CASE 1
2 36401025020 | GEAR 1
3 36401035020 | SHAFT 1
4 36401025030 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36401025050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110470 | RING,RITAINING 2 R47
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
23 36400725030 | COUPLING 1
24 36400725080 | WASHER, PLAIN 1
25 36400725050 | WASHER 1
26 36400725070 | NUT 1 M14
27 36400135100 | KEY 1
29 36401025090 | PLATE,NAME 1
30 36401025100 | PACKING 1
31 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
32 90267201000 | NUT 6 M10
33 90302041001 | WASHER, SPRING 6 10
34 31790770100 | SUPPORT 1
35 90191208025 | BOLT 2 M8X25
36 36401025120 | NUT (REINFORCER) 1
50 36401030000 | POWER TAKE OFF 1
100 31791970000 | POWER TAKE OFF 1

000017



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030125-01 POWER TAKE OFF

_50_

100

6

1
2

9
0]

s J[

18
/7 20 103 812 9 1 5 13 4

\/ /

L

2 14711 14




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400915010 | CASE 1
2 36400915020 | GEAR 1
3 36400915030 | SHAFT 1
4 36400915040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400915050 | BEARING 2
14 80602110620 | RING,RITAINING 2 R62
15 91206030005 | SEAL,OIL 1
16 90191206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400915060 | PACKING 1
22 36400435120 | BOLT,STUD 6
23 90267401200 | NUT 6
24 90302041201 | WASHER , SPRING 6 12
27 31790670100 | SUPPORT 1
50 36400910000 | POWER TAKE OFF 1
100 31791950000 | POWER TAKE OFF 1

000018



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030127-01 POWER TAKE OFF

19 18
6 20 7 2010 3 8129 1 5 134

/)

i

.Q %14

11

/—E' 2 147

| 15 12

LOO— |

22224 21

—27




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401055010 | CASE 1
2 36401055020 | GEAR 1
3 36401055030 | SHAFT 1
4 36401055040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90191206015 | BOLT 1 M6
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400915060 | PACKING 1
22 36400435120 | BOLT,STUD 6
23 90267401200 | NUT 6
24 90302041201 | WASHER , SPRING 6 12
27 31790830100 | SUPPORT 1
50 36401050000 | POWER TAKE OFF 1
100 31790830000 | POWER TAKE OFF 1

000019



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030128-01 POWER TAKE OFF

100

—30

19 20
10292111821 9127 3 2 1

15
14

)
128




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401095080 | CASE 1
2 36401095020 | GEAR 1
3 36400915030 | SHAFT 1
4 36401095030 | GEAR 1
5 36400675030 | COLLAR 1
6 36400395050 | SHAFT 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
14 36400135070 | BEARING 2
15 80602110620 | RING,RITAINING 2 R62
16 91206030005 | SEAL,OIL 1
17 90101206015 | BOLT 1 M6X15
18 36400095130 | WASHER 1
19 90191208020 | BOLT 4 M8X20
20 90191208014 | BOLT 3 M8X14
21 90302040801 | WASHER , SPRING 7 8
23 36400915060 | PACKING 1
25 36401095040 | BOLT 6
26 90267401200 | NUT 6
27 90302041201 | WASHER , SPRING 6 12
29 90191208025 | BOLT 2 M8X25
30 31790830100 | SUPPORT 1
50 36401090000 | POWER TAKE OFF 1
100 31790840000 | POWER TAKE OFF 1

000020



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030135-02 POWER TAKE OFF

-2/

100+

_50_

728 8 10171811 9 3122 5 6 19

A

LB
=

14 14 15 6 20




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36400895020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400895040 | GEAR 1
5 36400415050 | SHAFT 1
6 36400215070 | COLLAR 2
7 36400225110 | SHIFTER SET 1
8 36400095110 | PACKING 1
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM 1
12 80500006206 | BEARING,BALL 2
13 91206030005 | SEAL,OIL 1
14 91001102100 | O-RING 1 1A P21
15 90710006120 | SCREW,SET 1 M6X12
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
19 36400675050 | BEARING 2
20 80602110520 | RING,RITAINING 2 R52
22 36400415100 | PACKING (CASE) 1
23 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
24 90191210030 | BOLT 6 M10X30
25 90267201000 | NUT 2 M10
26 90302041001 | WASHER , SPRING 8 10
27 31790910100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
39 36400225160 | SEAL,OIL 1
50 36401180000 | POWER TAKE OFF 1
100 31790910000 | POWER TAKE OFF 1

000021



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030136-02 POWER TAKE OFF

190
| |

27 50
| |

2225

|
— D Z/ 232425

O

\

' 1011 1920 9 7 31282 1 41314 6

W4
R i
ey

182028 15 1617 5

o
)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401345010 | CASE 1
2 36400865020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36400865040 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36400335030 | SHIM 1
22 90191210030 | BOLT 4 M10X30
23 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
24 90267201000 | NUT 4 M10
25 90302041001 | WASHER , SPRING 8 10
27 31790670100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
50 36401340000 | POWER TAKE OFF 1
100 31790920000 | POWER TAKE OFF 1

000022



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030137-02 POWER TAKE OFF

100
|

50

O

/

!

:l/

2122

182029

242526

' 10 111920 9 7 31282 1 4 1314 6

1617

5




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401365010 | CASE 1
2 36401355010 | GEAR 1
3 36401355020 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401355030 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36400345010 | SPACER 1
22 36400335030 | SHIM 1
23 90191210035 | BOLT 4 M10X35
24 36401355040 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401350000 | POWER TAKE OFF 1
100 31790930000 | POWER TAKE OFF 1

000023



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030138-01 POWER TAKE OFF

100
I I
27 50
L | _ _
225
21
| 5 = o5
| o
Q |
|
1011 1209 7 31282 1 4 1314 6
| / / /
HiT I
n Ui P,
| 2 i il
— i i
\
! 182@8 15 1617 5




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401365010 | CASE 1
2 36401365020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401365030 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36400335030 | SHIM 1
22 90191210030 | BOLT 4 M10X30
23 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
24 90267201000 | NUT 4 M10
25 90302041001 | WASHER , SPRING 8 10
27 31790680100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
50 36401360000 | POWER TAKE OFF 1
100 31790940000 | POWER TAKE OFF 1

000024



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030142-02 POWER TAKE OFF

lCI)O

50

28 |
|
3/3313526
D

- C

4

| 10 1119209 7 3128 2 1 4 1314 6

1/

. Jgf i/
= [
| \Q_‘"

182029 15 1617 5

=UL




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401365010 | CASE 1
2 36401385010 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401385020 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36400345010 | SPACER 1
22 36400335030 | SHIM 1
23 90191210035 | BOLT 4 M10X35
24 36401385030 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 1 M8X25
50 36401380000 | POWER TAKE OFF 1
100 31790960000 | POWER TAKE OFF 1

000025



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030145-02 POWER TAKE OFF

49
82@2191112010313122 5 15164

sty

\ [T

50 E J_; /ﬂ 5
- c
- L 1Z|.8
J=1

ST T |
_ ! \
100 14 13 1

22

L~




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400905010 | CASE 1
2 36400905020 | GEAR 1
3 36400865030 | SHAFT 1
4 36400905030 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM 1
13 80500006206 | BEARING,BALL 2
14 91206030005 | SEAL,OIL 1
15 36400095120 | BEARING 2
16 80602110520 | RING,RITAINING 2 R52
17 36400095130 | WASHER 12
18 90101206012 | BOLT 1 M6X12
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 90191208020 | BOLT 4 M8X20
22 36400415100 | PACKING (CASE) 1
23 90191210030 | BOLT 4 M10X30
24 90302041001 | WASHER , SPRING 8 10
25 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
26 90267201000 | NUT 4 M10
29 31790910100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401410000 | POWER TAKE OFF 1
100 31790980000 | POWER TAKE OFF 1

000026



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030146-01 POWER TAKE OFF

1001

_50_

167 13 1514

L—\,_:L/ 1

s
] 11

|

i

6" /5 || —%

]

1922 24 212223




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401425010 | CASE 1
2 36401425020 | GEAR (TO) 1
3 36400775010 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401135070 | COLLAR 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 80500006006 | BEARING,BALL 1
9 36400765050 | BEARING,NEEDLE 1
10 36401125080 | BEARING,ROLLER 1
11 36400765070 | BEARING 1
12 91206030005 | SEAL,OIL 1
13 36400095070 | COVER (BEARING) 1
14 36400095080 | PACKING (COVER) 1
15 36400095090 | SHIM N
16 90191208014 | BOLT 3 M8X14
17 90302040801 | WASHER , SPRING 7 8
18 90191208020 | BOLT 4 M8X20
19 90191210080 | BOLT 1 M10X80
20 90191210090 | BOLT 2 M10X90
21 36400095150 | BOLT,STUD 3 M10X1.25/1.5X43
22 90302041001 | WASHER , SPRING 6 10
23 90267201000 | NUT 3 M10
24 36401125120 | PACKING (CASE) 1
25 31790770100 | SUPPORT 1
50 36401440000 | POWER TAKE OFF 1
100 31791000000 | POWER TAKE OFF 1

000027



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030147-02 POWER TAKE OFF

100—

291920918201110 313122 1 5 7

\

I3

14

-

O

/

849
13

15

—28

; 17
1 16

252627 23 2427




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36401115010 | GEAR 1
3 36400895030 | SHAFT 1
4 36401115020 | GEAR 1
5 36400415050 | SHAFT 1
6 36400415060 | COLLAR 1
7 36400215070 | COLLAR 2
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM N
13 80500006206 | BEARING,BALL 2
14 36400415090 | BEARING,NEEDLE 2
15 91206030005 | SEAL,OIL 1
16 91001102100 | O-RING 1 1A P21
17 90710006120 | SCREW,SET 1 M6X12
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER ,SPRING 7 8
23 36400415100 | PACKING (CASE) 1
24 90191210030 | BOLT 6 M10X30
25 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 8 10
28 31790720100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401500000 | POWER TAKE OFF 1
100 31791020000 | POWER TAKE OFF 1

000028



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030157-01 POWER TAKE OFF

100

18
20
10 2911

1920 9 73128 21

22

413146

1617 5

21242526




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401545010 | CASE 1
2 36401545020 | GEAR (TO) 1
3 36401545030 | SHAFT (TO) 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401545080 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401545040 | SPACER 1
22 36401545050 | PACKING 2
23 90191210035 | BOLT 4 M10X35
24 36401545060 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401540000 | POWER TAKE OFF 1
100 31792040000 | POWER TAKE OFF 1

000029



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030159-01 POWER TAKE OFF

—

100—

29
20
10 1811 2009 9 7 3128 21 4 1314 6
Bt

147 5

'Lu

lop®6

T

22




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401545010 | CASE 1
2 36401545020 | GEAR (TO) 1
3 36401545030 | SHAFT (TO) 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401545080 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401545040 | SPACER 1
22 36401545050 | PACKING 2
23 90191210035 | BOLT 4 M10X35
24 36401545060 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790880100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401560000 | POWER TAKE OFF 1
100 31792050000 | POWER TAKE OFF 1

000030



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030175-01 POWER TAKE OFF

— J— J— J—

9 182011 103 1312 2 1 5 7
1920
\\ )
i

29
849 _ = 6
— 90 ﬂl.[— r ] . {
17
13 Q
]
I 15 \16
100 —
252627 23 2427
I /
.

— 28




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36401115010 | GEAR 1
3 36400895030 | SHAFT 1
4 36401115020 | GEAR 1
5 36400415050 | SHAFT 1
6 36400415060 | COLLAR 1
7 36400215070 | COLLAR 2
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM N
13 80500006206 | BEARING,BALL 2
14 36400415090 | BEARING,NEEDLE 2
15 91206030005 | SEAL,OIL 1
16 91001102100 | O-RING 1 1A P21
17 90710006120 | SCREW,SET 1 M6X12
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER ,SPRING 7 8
23 36400415100 | PACKING (CASE) 1
24 90191210030 | BOLT 6 M10X30
25 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 8 10
28 31790870100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401500001 | POWER TAKE OFF 1
100 31791270000 | POWER TAKE OFF 1

000031



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030186-02 POWER TAKE OFF

— 10 —

100 —




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
10 36401670000 | POWER TAKE OFF 1
20 31791060100 | SUPPORT 1
100 31791060000 | POWER TAKE OFF 1

000032



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030189-02 POWER TAKE OFF

— 10 —

100 —

L 20 ] )




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
10 36401840000 | POWER TAKE OFF 1
20 31791140100 | SUPPORT 1
100 31791140000 | POWER TAKE OFF 1

000033



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030208-01 POWER TAKE OFF

100 —

— 28

16,18,29 %
| /

8 2 17,28 12 9 3 11 10 19 1 14

13 24,26 23,2526 22,27




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030208-01 POWER TAKE OFF

» 100 —

8 2 17,18 12 9 3 11 10 19 1 14

16,18,29

{C
/

13 2426 25,2661 22




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36401895070 | CASE 1
2 36401885020 | GEAR 1
3 36400915030 | SHAFT 1
4 36401885030 | GEAR 1
5 36400415050 | SHAFT 1
6 36400675030 | COLLAR 1
7 36400095100 | SHIFTER ASSY 1
8 36400095110 | PACKING 1
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM N
36400095090 | SHIM N ES7425
12 80500006206 | BEARING,BALL 2
13 91206030005 | SEAL,OIL 1
14 91001102100 | O-RING 1 1A P21
15 90710006200 | SCREW,SET 1 M6X20
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
19 36400135070 | BEARING 2
20 80602110620 | RING,RITAINING 2 R62
22 36401885050 | PACKING 2
36401885050 | PACKING 1 ES7425
23 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
24 90191210030 | BOLT 5 M10X30
90191210030 | BOLT 6 M10X30 ES7425
25 90267201000 | NUT 2 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790670100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401960000 | POWER TAKE OFF 1
60 36402100000 | POWER TAKE OFF ASSY 1 ES7425
61 36401695040 | BOLT,STUD 2 M10X1.25/1.5X47 | ES7425
100 31791240000 | POWER TAKE OFF 1

000034




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030213-00 POWER TAKE OFF

100—

192028 7 2 180 12 3 8 10 9

—

1 5 13 15

4

L

1617




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401405010 | CASE 1
2 36400455020 | GEAR 1
3 36401405020 | SHAFT 1
4 36400455040 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM N
11 36400095050 | COLLAR 1
12 80500006305 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 91216025003 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400055070 | PACKING 1
22 90193210025 | BOLT 3 M10X25
23 36400195030 | BOLT,STUD 3
24 90267201000 | NUT 3 M10
25 90302041001 | WASHER , SPRING 6 10
27 31790710100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
29 36401405100 | COUPLING 1
30 31790545020 | NUT 1
31 31790545030 | WASHER 1
32 31790545040 | WASHER 1
33 36401975030 | KEY 1 7X25
50 36401400000 | POWER TAKE OFF 1
100 31792010000 | POWER TAKE OFF 1

000035



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030233-00 POWER TAKE OFF

100 —

' 7 2

18,20 ,30

o

sof

/4

B

9 1920 8

/

13 15

14

21,22 31

\

/

16,17

11

26,2728

25




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36400845060 | CASE 1
2 36402465010 | GEAR 1
3 36400845030 | SHAFT 1
4 36402465020 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM N
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095150 | BOLT,STUD 1 M10X1.25/1.5X43
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
25 36401025100 | PACKING 1
26 36401695040 | BOLT,STUD 6 M10X1.25/1.5X47
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36402460000 | POWER TAKE OFF ASSY 1
100 31792360000 | POWER TAKE OFF 1

000036




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030234-00 POWER TAKE OFF

17,18 15 7 9 8

12

— 50 — ~ - —-;

]
\; [ — 12

100 —

24 25 26,27

- 60 —

N~
e
O




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36402470510 | CASE 1
2 36402470520 | GEAR 1
3 36402470530 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401125050 | SHIFTER SET 1
6 36400095110 | PACKING 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36402470540 | COLLAR 1
11 80500006903 | BEARING,BALL 1
12 36401125080 | BEARING,ROLLER 2
13 36401125090 | BEARING,NEEDLE 1
14 91206030005 | SEAL,OIL 1
15 36401125100 | RING,RETAINING 1
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
20 36402015020 | PACKING 2
21 36402035040 | BOLT 1 M10X1.5X120
22 36402035050 | BOLT 1 M10X1.5X110
23 90191210050 | BOLT 2 M10X50
24 36402035010 | BOLT,STUD 1
25 36402035020 | BOLT,STUD 1
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 6 10
28 36402470550 | SPACER 1
30 90191208025 | BOLT 2 M8X25
50 36402470000 | POWER TAKE OFF ASSY 1
60 31790990100 | SUPPORT 1
100 31792370000 | POWER TAKE OFF 1

000037




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030235-00 POWER TAKE OFF

17,18 15 7 9 8

12

— 50 — ~ : -—z

]
\\E [T 12

100 —

24 25 26,27

- 60 —

N~
e
O




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36402470510 | CASE 1
2 36402470520 | GEAR 1
3 36402480510 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401125050 | SHIFTER SET 1
6 36400095110 | PACKING 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36402470540 | COLLAR 1
11 80500006903 | BEARING,BALL 1
12 36401125080 | BEARING,ROLLER 2
13 36401125090 | BEARING,NEEDLE 1
14 91206030005 | SEAL,OIL 1
15 36401125100 | RING,RETAINING 1
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
20 36402015020 | PACKING 2
21 36402035040 | BOLT 1 M10X1.5X120
22 36402035050 | BOLT 1 M10X1.5X110
23 90191210050 | BOLT 2 M10X50
24 36402035010 | BOLT,STUD 1
25 36402035020 | BOLT,STUD 1
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 6 10
28 36402470550 | SPACER 1
30 90191208025 | BOLT 2 M8X25
50 36402480000 | POWER TAKE OFF ASSY 1
60 31790990100 | SUPPORT 1
100 31792380000 | POWER TAKE OFF 1

000038




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1030237-00 POWER TAKE OFF

100

14,15 20




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
2 36401675020 | GEAR 1
3 36401675030 | SHAFT 1
4 36400395050 | SHAFT 1
5 36401675040 | COLLAR 1
6 36401675050 | GEAR 1
7 36401675060 | SHIFTER SET 1
8 36400135070 | BEARING 2
9 80500006206 | BEARING,BALL 2
10 91206030005 | SEAL,OIL 1
11 36400095070 | COVER (BEARING) 1
12 36400095080 | PACKING (COVER) 1
13 36400095090 | SHIM N
14 90101206015 | BOLT 1 M6X15
15 36400095130 | WASHER 1
16 90191208014 | BOLT 3 M8X14
17 90302040801 | WASHER , SPRING 7 8
18 36400995080 | PACKING 1
19 90191208020 | BOLT 4 M8X20
20 80602110620 | RING,RITAINING 2 R62
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
25 36401675080 | SHIM N
26 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
27 90267201000 | NUT 4 M10
28 90191210030 | BOLT 4 M10X30
29 90302041001 | WASHER , SPRING 8 10
30 90191208025 | BOLT 2 M8X25
32 36401025120 | NUT (REINFORCER) 1
100 36401840000 | POWER TAKE OFF 1

000039



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1030239-00 POWER TAKE OFF

100

16,17 11 3 9 13

17,1928 ( D 1 Q
I
el
) o /!
/ =
g\

H
o
\

23,24 26 25,26

)/




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (Start) | Ser
1 36401675010 | CASE 1
2 36401675020 | GEAR 1
3 36401675030 | SHAFT 1
4 36400395050 | SHAFT 1
5 36401675040 | COLLAR 1
6 36401675050 | GEAR 1
7 36401675060 | SHIFTER SET 1
8 36400135070 | BEARING 2
9 80500006206 | BEARING,BALL 2
10 91206030005 | SEAL,OIL 1
11 36400095070 | COVER (BEARING) 1
12 36400095080 | PACKING (COVER) 1
13 36400095090 | SHIM N
14 90101206015 | BOLT 1 M6X15
15 36400095130 | WASHER 1
16 90191208014 | BOLT 3 M8X14
17 90302040801 | WASHER , SPRING 7 8
18 36400995080 | PACKING 1
19 90191208020 | BOLT 4 M8X20
20 80602110620 | RING,RITAINING 2 R62
22 36401675080 | SHIM N
23 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
24 90267201000 | NUT 4 M10
25 90191210030 | BOLT 4 M10X30
26 90302041001 | WASHER , SPRING 8 10
28 90191208025 | BOLT 2 M8X25
100 36401670000 | POWER TAKE OFF 1

000040



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1100099-00 PUMP,HYDRAULIC (LEFT,SPLINE 13)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
50 36652335010 | GASKET 2
51 36652335020 | GASKET 2
54 53063551010 | SEAL,OIL 1
55 80602110360 | RING,RITAINING 1 R36
100 36652900000 | PUMP,HYDRAULIC (LEFT,SPLINE 13) 1

000041



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1130196-01 TANK,OIL (MOUNT)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 36102490000 | TANK,OIL 1
2 31660530100 | BAND 1
3 90201201000 | NUT 2 M10
4 31660530200 | CUSHION 1

000042



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1130198-01 TANK,OIL

P
| IS ) |
=




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (St
2 36101895020 | BREATHER ASSY (0OB-10B) 1
3 36102635010 | GAUGE,OIL 1
4 36102075020 | PLUG 1
5 91803880070 | CLIP 2 D=13.1-16.2
10 36102075030 | WASHER , SEAL 1
31 53156005010 | ELEMENT (OB-10T & OB-10B) 1
33 36101895030 | RETAINER ASSY 1
50 36102490000 | TANK,OIL 1

000043



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1290011-00 STOPPER,ROTARY JOINT




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31631101000 | PLATE 1 KA6762
31631101001 | PLATE 1 KAG6763
2 90171112022 | BOLT 2 M12X22
3 31630482500 | CAP 1
4 90302041201 | WASHER, SPRING 2 12

000044



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1300315-01 JOINT,ROTARY

50




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
2 80306010085 | NUT 1
3 80309010085 | SLEEVE 1
50 31644592100 | JOINT,ROTARY 1

000045



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1300417-01 JOINT,ROTARY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31631631000 | JOINT,ROTARY 1
2 91002801400 | O-RING 5 1B P14
3 91803600200 | CLIP 1 D=13-20
4 37002480810 | HOSE 2 L=1000
37002439140 | HOSE 2 L=1000
5 37002480800 | HOSE 2 L=930
37002458020 | HOSE 2 L=930
6 37002480790 | HOSE 1 L=890
37002450960 | HOSE 1 L=890
7 37002458030 | HOSE 1 L=890
37002480780 | HOSE 1 L=890
8 91002801100 | O-RING 1 1B P11
9 37002506230 | HOSE 1 L=475
10 31641031000 | JOINT 1
50 31631640000 | JOINT,ROTARY 1

000046



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1300430-01 JOINT,ROTARY (RING ASSY,SLIP)

£EPIE

SEWIIZA~
#KBE7 74~ SALES TERMINATED
-\

’_‘-f'-F‘.”r._.]
£

O/nM—n




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Seri

RPOOO~NOUTRAWNE

[OS N

31631061000
90180208016
90302040801
90102208035
90303070801
82114203020
82121502020
82114203030
82121502030
82100002855
31631803000

RING,SLIP
BOLT,BUTTON
WASHER, SPRING
BOLT

WASHER, PLAIN
CONNECTOR (CAP)
PLATE
CONNECTOR (CAP)
PLATE

CAP

RING ASSY,SLIP

PNRRPRRROMODONPR

M8X16
8
M8X35
8

KB6774

000047



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1300527-00 JOINT,ROTARY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 31631121100 | BODY 1
2 31631121200 | CORE 1
3 91531208000 | PACKING 2
4 91100308000 | RING,SEAL 7
5 31631631100 | RING,SLIP 1
6 90180208016 | BOLT,BUTTON 2 M8X16
7 90302040801 | WASHER, SPRING 6 8
8 90102208014 | BOLT 4 M8X14
9 90303070801 | WASHER,PLAIN 6 8
10 90302041001 | WASHER , SPRING 4 10
13 82114203030 | CONNECTOR (CAP) 1
14 82121502030 | PLATE 1
15 31631121300 | SUPPORT 1
16 90171110016 | BOLT 4 M10X16
17 82100002855 | CAP 2
50 31631631000 | JOINT,ROTARY 1

000048



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320271-00 VALVE,MANUAL CONTROL (POWER SUPPLY)

@\—A 17\ i
2 [
v
52 57
] |
o
45
5_7_ 55 ] 44
8 9

75 72 7170 73




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
7 36635615010 | VALVE,CONTROL 1
8 36641235030 | VALVE,RELIEF 1
9 36635615020 | VALVE,RELIEF 1
22 36640765060 | O-RING 1
31 36635545060 | PLUG 2
32 91002801800 | O-RING 2 1B P18
44 36635545020 | O-RING 2
45 36635545030 | WIPER 2
52 36640765060 | O-RING 1
55 36635545040 | BRACKET 1
57 36635545050 | O-RING 2
68 36641235070 | SPRING 1
69 36641235080 | SPRING 1
70 36641235090 | O-RING 1
71 91411001000 | RING,BACKUP 1 TIP10A
72 91000590800 | O-RING 1 AS568-908
73 36640765130 | O-RING 2
75 91002801000 | O-RING 2 1B P10
100 36635610000 | VALVE,MANUAL CONTROL (POWER SUPPLY) 1

000049



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320313-00 VALVE,MANUAL CONTROL (SL,1-BLOCK)

lPO
8
|
7172 ,

! i N
\%j Ny
e AN

Ny &
/; * ; :r
6 lG I";“' \\
i \
— \
7 22

A A
22

T

1 |
6160 63




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
6 36635625060 | OUTLET 1
7 36635545010 | VALVE,CONTROL 1
8 36641235030 | VALVE,RELIEF 1
22 36640765060 | O-RING 2
34 36635545020 | O-RING 2
35 36635545030 | WIPER 2
45 36635545040 | BRACKET 1
a7 36635545050 | O-RING 2
58 36641235070 | SPRING 1
59 36641235080 | SPRING 1
60 36641235090 | O-RING 1
61 91411001000 | RING,BACKUP 1 TIP10A
62 91000590800 | O-RING 1 AS568-908
63 36640765130 | O-RING 1
65 91002801000 | O-RING 1 1B P10
71 36635545060 | PLUG 4
72 91002801800 | O-RING 4 1B P18
100 36636090000 | VALVE,MANUAL CONTROL (SL,1-BLOCK) 1

000050



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320314-01 VALVE,MANUAL CONTROL (SL,2-BLOCK)

T e T

34 35 33 36

| _
(g © | =
v 4344523748
G ﬁ 39
e 38

7

!
9592 91 90 93




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
6 36635625060 | OUTLET 1
7 36636105010 | VALVE,CONTROL 1
8 36635545010 | VALVE,CONTROL 1
9 36641235030 | VALVE,RELIEF 1
10 36635615020 | VALVE,RELIEF 1
22 36640765060 | O-RING 3
33 36636315030 | PLATE (SEAL) 2
34 36635545020 | O-RING 4
35 36635545030 | WIPER 4
36 36635625020 | CAP (SPOOL) 1
37 36636105040 | SLEEVE 1
38 36636105050 | PIN 1
39 36636105060 | SPRING 1
43 36636105070 | SPACER 1
44 36636315080 | BOLT,SOCKET HEAD 2
45 36635545040 | BRACKET 2
a7 36635545050 | O-RING 4
48 36636105090 | WASHER 1
51 91002801800 | O-RING 5 1B P18
52 36636105100 | BALL 2
88 36641235070 | SPRING 1
89 36641235080 | SPRING 1
90 36641235090 | O-RING 1
91 91411001000 | RING,BACKUP 1 TIP10A
92 91000590800 | O-RING 1 AS568-908
93 36640765130 | O-RING 2
95 91002801000 | O-RING 2 1B P10
101 36635545060 | PLUG 4
150 36636100000 | VALVE,MANUAL CONTROL (SL,2-BLOCK) 1

000051



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320315-01 VALVE,MANUAL CONTROL (R/0,3-BLOCK)

1C|)O

9192 9192

)
NYE

o

85 82 81 80 83




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seri
6 36635625060 | OUTLET 1
7 36635545010 | VALVE,CONTROL 2
8 36635605010 | VALVE,CONTROL 1
9 36641235030 | VALVE,RELIEF 1
22 36640765060 | O-RING 4
34 36635545020 | O-RING 6
35 36635545030 | WIPER 6
45 36635545040 | BRACKET 2
a7 36635545050 | O-RING 6
78 36641235070 | SPRING 1
79 36641235080 | SPRING 1
80 36641235090 | O-RING 1
81 91411001000 | RING,BACKUP 1 TIP10A
82 91000590800 | O-RING 1 AS568-908
83 36640765130 | O-RING 1
85 91002801000 | O-RING 1 1B P10
91 36635545060 | PLUG 4
92 91002801800 | O-RING 4 1B P18
100 36636110000 | VALVE,MANUAL CONTROL (R/0,3-BLOCK) 1

000052



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320316-01 VALVE,MANUAL CONTROL (R/0,4-BLOCK)

47 45 34 35 33 36

8
=1 ({3 ©
5

2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seri
6 36635625060 | OUTLET 1
7 36636105010 | VALVE,CONTROL 1
8 36635605010 | VALVE,CONTROL 2
9 36635545010 | VALVE,CONTROL 1
10 36641235030 | VALVE,RELIEF 1
11 36635615020 | VALVE,RELIEF 1
22 36640765060 | O-RING 5
33 36636315030 | PLATE (SEAL) 2
34 36635545020 | O-RING 8
35 36635545030 | WIPER 8
36 36635625020 | CAP (SPOOL) 1
37 36636105040 | SLEEVE 1
38 36636105050 | PIN 1
39 36636105060 | SPRING 1
43 36636105070 | SPACER 1
44 36636315080 | BOLT,SOCKET HEAD 2
45 36635545040 | BRACKET 2
a7 36635545050 | O-RING 8
48 36636105090 | WASHER 1
51 91002801800 | O-RING 5 1B P18
52 36636105100 | BALL 2
108 36641235070 | SPRING 1
109 36641235080 | SPRING 1
110 36641235090 | O-RING 1
111 91411001000 | RING,BACKUP 1 TIP10A
112 91000590800 | O-RING 1 AS568-908
113 36640765130 | O-RING 2
115 91002801000 | O-RING 2 1B P10
131 36635545060 | PLUG 4
150 36636120000 | VALVE,MANUAL CONTROL (R/0,4-BLOCK) 1

000053



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

N~ oo o A ODN

JACK.

TELESCOPING

WINCH

ELEVATING

SWING

JACK




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

! I'_]r—\ﬂl ’ﬁ(—\ﬁn.—l_w_
] | L | N | ;

q

B AR A AR e
A '
32 33 55 56

63 66 65 67 68

Ny T

64 57 58 59 60 61




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

32 33 55 56
S7 9565 96 68

93 R 57 58 59 60 61

99 100101 104

/

\
B
<%"#‘Ft i

102 103 98 105
A




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

|
o

32 33 55 56
57 9565 96 68

\ 106 62 A
y T T 7 ‘ o

1ok KO

i
C
t

93 o7
128 132 130131

8 59 60 61




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

E—_lnl’_\r:\r‘\L I(‘-r—\

al b q b e

< :
T — U o

63

57

b
e

57 58 59 60170




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

[ —

14-

68 225 226

220222223 _\ //
ZZN WA 212

By

/%83 5/,}? '&\\ iz

218 219 205206201 38 38 227216212

[

38




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320514-01 VALVE,MANUAL CONTROL (NABCO)

1

f
|
|

|
|
|

229 228

/231

1221220222223 68 225 120820912210211215

s N

218 219226 203204 205206 232 214212216212 217

38




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36637335010 | VALVE (BODY ASSY) 1
2 36637375010 | VALVE,CONTROL (JACK) 1
3 36637375020 | VALVE,CONTROL (TELESCOPING) 1
4 36637335030 | VALVE,CONTROL (WINCH) 1
5 36637375030 | VALVE,CONTROL (ELEVATING) 1
6 36637375040 | VALVE,CONTROL (SWING) 1
7 36637425050 | BLOCK 1
8 91002905500 | O-RING 1 1B G55
9 36637375050 | VALVE,CONTROL (JACK) 1
10 36637425070 | BODY 1
11 36633165020 | BOLT 1 M8X349
12 36633165030 | BOLT 3 M8X323
13 90201200800 | NUT 9 M8
21 36637335450 | VALVE,UNLOAD 1
31 36637335110 | BODY 1
32 91002905500 | O-RING 7 1B G55
33 91002801800 | O-RING 4 1B P18
34 91002803500 | O-RING 1 1B P35
35 91002800600 | O-RING 1 1B P6
36 36637335120 | PLUG 1 PF1/4
37 91002801100 | O-RING 1 1B P11
38 36647205050 | PLUG 3 NPT1-16
55 36637335130 | O-RING 12 1A P14.5
56 36637335140 | SEAL,DUST 12
57 36637335150 | RETAINER (SEAL) 10
58 36637335160 | RETAINER (SPRING) 12
59 36637335170 | SPRING 6
60 36637335180 | END, SPOOL 6
61 36637335190 | COVER (SPRING) 4
62 36637335200 | BOLT,HEXAGON SOCKET 12 M6X20
63 36637335210 | COVER 3
64 36637335220 | BOLT,HEXAGON SOCKET 6 M6X15
65 36636435060 | VALVE,CHECK 5
66 36635555080 | SPRING 3
67 36635045040 | RETAINER (VALVE) 3
68 91002801400 | O-RING 6 1B P14
93 36637335310 | BOLT,HEXAGON SOCKET 6 M6X10
95 36635535140 | SPRING 2
96 36634085090 | RETAINER (VALVE) 2
98 36637335230 | SOCKET 1
99 36637335240 | O-RING 1 1AS10
100 36637335250 | O-RING 1 1A S11.2
101 36637335260 | O-RING 1 1AS14
102 36637335270 | SPRING 1
103 36637335280 | SPOOL 1
104 36637335290 | SOLENOID ASSY 1
105 36637335300 | BOLT,HEXAGON SOCKET 2 M4X8
106 36647205070 | PLUG 4 GPM1/32
128 36637335320 | SEAT,VALVE 1
129 14225101010 | VALVE,REGULATOR 2
130 36635175110 | SPRING 1
131 36637335330 | CAP 1
132 36637335340 | O-RING 1 1B P15
170 36637335350 | COVER 2
203 36637335370 | SPOOL 1
204 36637545050 | SPRING 1
205 91002800800 | O-RING 1 1B P8
206 36634915280 | PLUG 1
208 91002800900 | O-RING 1 1B P9
209 36637455020 | SEAT,VALVE 1
210 19215101010 | O-RING 1
211 36630285130 | BODY 1
212 91001001600 | O-RING 2 1A S16
214 16025153020 | SPRING 1
215 36630045200 | SCREW (ADJUSTING) 1 M10X25
216 36630045220 | NUT 1 M10
217 36630045210 | NUT,CAP 1
218 91002802100 | O-RING 1 1B P21
219 36637335390 | SOCKET 1
220 36643175050 | FILTER 1
221 80602110080 | RING,RITAINING 1 R8
222 36637545060 | VALVE,REGULATOR 1
223 36630705290 | SPRING 1
225 91002801000 | O-RING 1 1B P10

000054



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
226 36637335410 | STOPPER 1
228 36630045230 | TUBE 1
229 36637335430 | BAND 1
231 36637335460 | SOLENOID ASSY 1
232 36637335470 | BOLT,HEXAGON SOCKET 3 M6X45
250 36637370000 | VALVE ,MANUAL CONTROL (NABCO) 1

000054



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1320556-00 VALVE,MANUAL CONTROL (R/0,2-BLOCK)

190

7172 8

'—i i
]

©)
O
O
O O S

22

o))

|~

65 62 61 60 63




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seri
6 36635625060 | OUTLET 1
7 36635545010 | VALVE,CONTROL 2
8 36641235030 | VALVE,RELIEF 1
22 36640765060 | O-RING 3
34 36635545020 | O-RING 4
35 36635545030 | WIPER 4
45 36635545040 | BRACKET 2
a7 36635545050 | O-RING 4
58 36641235070 | SPRING 1
59 36641235080 | SPRING 1
60 36641235090 | O-RING 1
61 91411001000 | RING,BACKUP 1 TIP10A
62 91000590800 | O-RING 1 AS568-908
63 36640765130 | O-RING 1
65 91002801000 | O-RING 1 1B P10
71 36635545060 | PLUG 4
72 91002801800 | O-RING 4 1B P18
100 36637730000 | VALVE,MANUAL CONTROL (R/0,2-BLOCK) 1

000055



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1380052-00 POWER SUPPLY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31611617510 | ADAPTER ASSY 1
7 31611617590 | MOTOR ASSY 1
12 31611617530 | TANK 1
14 31611617540 | CAP (OIL FILLER) 1
18 44550417860 | GASKET (WITH O-RING) 1
30 31611617550 | VALVE ASSY 1
41 31611617560 | VALVE,SOLENOID 2
44 31611617570 | MANIFOLD 1
47 31611617580 | O-RING 2
100 31611613101 | POWER SUPPLY 1

000056




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1380213-00 POWER SUPPLY (SERVICE PORT)

FA" LASSY Vot 7
OPE.ASSY.,.CONT.VALVE

N AEY V5 09— (A4 1 OR 2 OR ALy 17°)
PIPING,LOWER

7' L—-FASSY ,X—A
PLATE ASSY.NAME

N AE »2 09—
PIPING,LOWER (MAIN R/J VALVE)

N NTF JRZFN avrO=N
VALVE .MANUAL CONTROL




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical Data

OArWNE

E S
e
R
o

36635610000

OPE.ASSY,CONT.VALVE (POWER SUPPLY)
PIPING,LOWER (MAIN--OPT.VALVE)
PLATE ASSY,NAME (POWER SUPPLY)
PIPING,LOWER (MAIN--R/J VALVE)
VALVE ,MANUAL CONTROL (POWER SUPPLY)

S

000057




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1400298-03 PIPING,UPPER

TO BOOM UNIT

(SEE PIPING,TELESCOPING)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002448730 | HOSE 2 L=330
2 91002801400 | O-RING 12 1B P14
91002801400 | O-RING 8 1B P14 ES4240
3 37000804580 | JOINT 1
4 91803880070 | CLIP 2 D=13.1-16.2
5 37002459330 | HOSE 1 L=1360
6 37002459320 | HOSE 1 L=1300
7 37002501360 | HOSE 1 L=450
8 80481103030 | JOINT 4 L,G3/8-G3/8
80430620600 | JOINT (WITH O-RING) 4 L,G3/8-G3/8 ES4240
9 37000920990 | JOINT 2
10 37002480680 | HOSE 1 L=600
37002448850 | HOSE 1 L=600
11 37002448860 | HOSE 1 L=560
37002480670 | HOSE 1 L=560
12 37000800310 | JOINT 1
13 82100001412 | TUBE,SPIRAL 1| M SE-12BK ES6476
31 91002801400 | O-RING 4 1B P14 ES4240

000058




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1410912-01 PIPING,LOWER (REPLACE FILTER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start)

Ser

1

36672580000

FILTER,CARTRIDGE

000059



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1410978-02 PIPING,LOWER (MAIN--R/J VALVE)

i ul -
U U 11,12 7410 =D§21
17




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002439750 | HOSE <L=1625. 1
2 37002511190 | HOSE 1 L=1370
3 91810130270 | FASTENER 2
4 80400160203 | JOINT (WITH O-RING) 1
5 80400160182 | JOINT (WITH O-RING) 1
6 91803600400 | CLIP 2 D=27-40
8 80430620800 | JOINT 2
9 80400160189 | JOINT 1
11 90171108025 | BOLT 4 M8X25
12 90302040801 | WASHER , SPRING 4 8
13 37000604210 | CLAMP 1 D=36
14 82100002015 | CLAMP 2 WRC20
15 90186208030 | BOLT,FLANGE 2 M8X30
16 90280200800 | NUT, FLANGE 1 M8
17 37000924110 | JOINT 1 S,G1/2-G1/2
21 91002801800 | O-RING 4 1B P18
31 91002802900 | O-RING 1 1B P29

000060




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1410979-01 PIPING,LOWER (MAIN--OPT.VALVE)

DOUBLET VALVE USED
{SELF WINCH.SERVICE PORT)

QUADRUPET VALVE USED

(REAR JACK,SELF WINCH,
SERVICE PORT)

A




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

91002801800 | O-RING 4 1B P18
37000925460 | JOINT
31641050100 | JOINT
36671630000 | JOINT,SELF SEALING
37000903570 | JOINT
37000924860 | JOINT
37000924320 | JOINT
36671635010 | JOINT,SELF SEALING
36671635020 | JOINT,SELF SEALING

NR~NOORWN R
RPRRPRRRERR

B

000061




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1410994-01 PIPING,LOWER (REMOTE CONT.VALVE/NACHI)

METER,LOAD
{SEE F1Q.PI144)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 81408000100 | PIPE,STEEL 1M 10X1.2T
2 31644592100 | JOINT,ROTARY 1
3 80400160182 | JOINT (WITH O-RING) 1
4 36648030000 | VALVE,REMOTE CONTROL (NACHI) 1
5 81408000100 | PIPE,STEEL 2| M 10X1.2T
6 80302120060 | FITTING 3 POA10PF1/4
7 91002801100 | O-RING 7 1B P11
8 37002504300 | HOSE 1 L=335
9 90201780800 | NUT 4 M8

10 90302040801 | WASHER, SPRING 8 8

11 90186208014 | BOLT,FLANGE 1 M8X14
12 80303210040 | FITTING,ELBOW 4

13 81408000081 | PIPE,STEEL 1M 8X1.2T
14 81408000081 | PIPE,STEEL 1M 8X1.2T
15 36062800000 | CYLINDER,ACCELERATOR 1

16 90101208070 | BOLT 2 M8X70
17 37000312580 | SLEEVE 2

18 90101208035 | BOLT 1 M8X35
19 37005700130 | CLAMP 3 10X2
20 90201200800 | NUT 2 M8

21 90303070801 | WASHER, PLAIN 2 8

22 90101208055 | BOLT 1 M8X55
23 31490000210 | PLATE,CAUTION 1

31 91002801800 | O-RING 1 1B P18

000062



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1410996-00 PIPING,LOWER (VALVE/NABCO)

METER,LCAD
{(SEE F1G.P1144)

— e —— -



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 81408000100 | PIPE,STEEL 1M 10X1.2T
2 31644592100 | JOINT,ROTARY 1
3 80302120060 | FITTING 3 POA10PF1/4
4 91002801100 | O-RING 3 1B P11
5 36637370000 | VALVE ,MANUAL CONTROL (NABCO) 1
6 81408000100 | PIPE,STEEL 1M 10X1.2T
7 37002510990 | HOSE 1 L=310
8 80400160182 | JOINT (WITH O-RING) 1
9 90201780800 | NUT 4 M8
10 90302040801 | WASHER, SPRING 6 8
11 90303070801 | WASHER, PLAIN 2 8
12 90201200800 | NUT 2 M8
13 90101208055 | BOLT 1 M8X55
14 37005700130 | CLAMP 2 10X2
15 31490000210 | PLATE,CAUTION 1
31 91002801800 | O-RING 1 1B P18

000063



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1411255-01 PIPING,LOWER (ACCEL.CYL.-1 BLOCK VALVE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 91002801100 | O-RING 4 1B P11
2 80302120040 | FITTING 2 POAO8PF1/4
3 80303210040 | FITTING,ELBOW 2
4 81408000081 | PIPE,STEEL 2| M 8X1.2T
5 81408000081 | PIPE,STEEL 2| M 8X1.2T

000064



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PB1411832-00 PIPING,LOWER

1
P
N 49
e AR
It o O
~. 2
-2 ot 101 B6 49
[10117g®; 50 78 5

50 B
Asgﬁ 6

| . g
le— 34 %
[ 46447
| 101 q§ 71
2 7 72
I
1
I.-
|
|
L
/’ /~<,
rr \ .
L

61

-
D1 94 YF FL-Yk-2

78




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1411832-00 PIPING,LOWER




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (St
1 81408000100 | PIPE,STEEL 1M 10X1.2T
2 81408000100 | PIPE,STEEL 1M 10X1.2T
3 91810130240 | FASTENER 3
4 91810130270 | FASTENER 2
5 91803600200 | CLIP 1 D=13-20
6 31641800300 | COVER 1
7 37002500190 | HOSE 1 L=1300
8 31644591300 | JOINT 1
9 91002801100 | O-RING 6 1B P11

10 91803880070 | CLIP 2 D=13.1-16.2
11 81408000100 | PIPE,STEEL 2| M 10X1.2T
12 81408000100 | PIPE,STEEL 2| M 10X1.2T
13 80302090121 | FITTING 10 KC010-030N
14 91002801400 | O-RING 17 1B P14
15 91803600400 | CLIP 2 D=27-40
16 36672280000 | FILTER,OIL (YAMASHIN) 1

17 90186210014 | BOLT,FLANGE 4 M10X14
18 31642781200 | SUPPORT 1

19 91002802900 | O-RING 1 1B P29
20 81408000100 | PIPE,STEEL 1M 10X1.2T
21 81408000100 | PIPE,STEEL 1M 10X1.2T
22 80305010080 | FITTING,TEE 1 KTA10-000N
23 81408000100 | PIPE,STEEL 2| M 10X1.2T
24 81408000100 | PIPE,STEEL 2| M 10X1.2T
27 81408000100 | PIPE,STEEL 1M 10X1.2T
28 81408000100 | PIPE,STEEL 2| M 10X1.2T
30 90186208014 | BOLT,FLANGE 4 M8X14
31 81408000100 | PIPE,STEEL 2| M 10X1.2T
32 36611670000 | VALVE,FLOW CONTROL 1

33 90172106032 | BOLT,HEXAGON SOCKET 3 M6X32
34 90302040801 | WASHER, SPRING 9 8

35 80305120100 | FITTING 2

36 80481003037 | JOINT 4

37 80400160180 | JOINT (WITH O-RING) 1

38 80302120060 | FITTING 1 POA10PF1/4
39 80400160131 | JOINT 1

40 91002801800 | O-RING 1 1B P18
41 80481003027 | JOINT 1

42 90201200800 | NUT 1 M8

43 90303070801 | WASHER, PLAIN 1 8

44 37005700130 | CLAMP 2 10X2

45 90101208055 | BOLT 1 M8X55
46 82100002039 | CLAMP 4

47 90240200800 | NUT,CAP 8 M8

48 37000600920 | CLAMP 2 L=90
49 37000924350 | FITTING 4

50 80491002020 | JOINT (WITH O-RING) 4

61 80400160202 | JOINT (FOR RETURN FILTER) 1

71 37002455340 | HOSE 4 L=2840
72 80491002020 | JOINT (WITH O-RING) 4

73 91810130240 | FASTENER 6

74 31642591240 | CLAMP 2 12X2

75 90186208014 | BOLT,FLANGE 2 M8X14
76 90280200800 | NUT, FLANGE 2 M8

77 31642851530 | SUPPORT 2

78 31644591450 | JOINT 2

91 91002801400 | O-RING 1 1B P14
101 91002801100 | O-RING 8 1B P11
111 91002802900 | O-RING 1 1B P29

000065



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB1411876-00 PIPING,LOWER (REMOTE CONT.VALVE/SANWA)

METER.LOAD




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 81408000100 | PIPE,STEEL 1M 10X1.2T

2 31644592100 | JOINT,ROTARY 1

3 80400160182 | JOINT (WITH O-RING) 1

4 36741360000 | VALVE,REMOTE CONTROL 1

5 81408000100 | PIPE,STEEL 2| M 10X1.2T

6 80302090101 | FITTING 3 KC010-020N
7 91002801100 | O-RING 4 1B P11

8 37002504300 | HOSE 1 L=335

9 90201780800 | NUT 4 M8

10 90302040801 | WASHER, SPRING 6 8

12 80303130081 | FITTING,ELBOW 3 KLO08-020E
13 81408000081 | PIPE,STEEL 1M 8X1.2T

14 81408000081 | PIPE,STEEL 1M 8X1.2T

15 36062820000 | CYLINDER,ACCELERATOR 1

16 90101208070 | BOLT 2 M8X70

17 37000312580 | SLEEVE 2

18 90101208035 | BOLT 1 M8X35

19 37005700130 | CLAMP 3 10X2

21 90303070801 | WASHER, PLAIN 1 8

22 90101208055 | BOLT 1 M8X55

23 31490000210 | PLATE,CAUTION 1

24 90280200800 | NUT, FLANGE 3 M8

25 80481004042 | JOINT 1

26 91002801800 | O-RING 1 1B P18

27 80302090081 | FITTING 1 KC080-020N
41 91002801800 | O-RING 1 1B P18

51 91002801100 | O-RING 3 1B P11

000066




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PB2000050-00 POWER TAKE OFF & PUMP

- POWER TAKE OFF ASSY
« PTO ASSYORE

+ PUMP ASSY
+ RUTASSYODRE



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 foiciaiaiaieiaiaiaiaied POWER TAKE OFF ASSY (SELECTION) 1
2 (FFFxFAIXALXY | PUMP ASSY (SELECTION) 1

000067



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1010746-02 OUTRIGGER (LEFT,4TON)

20 13 14

N e
I/
[~

9,22

A—P

L=1887

B—




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S

1 37000161720 PIN 1

2 80601110350 RING,RITAINING 2 S35

3 31612602001 | CASE,OUTER 1

4 31611302001 CASE, INNER 1

5 iolalaioioialaloialalel CYLINDER,JACK (MIN=1440) 1

6 37000104130 | PIN 1

7 31610055000 | FLOAT ASSY 1

8 90191210020 BOLT 2 M10X20
9 90302041001 WASHER , SPRING 4 10

10 31200030530 | PLATE 1

11 37000161730 PIN 1

12 80602110350 RING,RITAINING 2 R35

13 90186208014 BOLT,FLANGE 2 M8X14
14 31612600500 | COVER 1

15 31201770100 PLATE,SLIDE 8 T=3.0
16 iolalaioioialaloialalel OPE.ASSY ,OUTRIGGER 1

17 80530000225 BEARING,BALL (KOYO) 2

31620582020 BEARING,BALL (KOYO) 2 KB7532

18 80601110150 RING,RITAINING 2 15

19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
21 31611300600 PLATE ,NAME (YELLOW) 2
22 90171110020 BOLT 2 M10X20
23 50822014000 PLATE 1
24 37001400200 SPRING 1
25 37002217610 PLATE,CAUTION (CAUTION) 1
26 31611300500 PLATE,NAME (WHITE) 2
51 31610055010 | TRUNNION 1
61 31621963200 | SUPPORT il
76 31612609510 | SUPPORT 1
79 31621963101 SUPPORT 1

000068



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PC1010747-02 OUTRIGGER (RIGHT,4TON)

20

AN

L=1887

11
12

61




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S

1 37000161720 PIN 1

2 80601110350 RING,RITAINING 2 S35

3 31612601001 | CASE,OUTER 1

4 31611302001 CASE, INNER 1

5 iolalaioioialaloialalel CYLINDER,JACK (MIN=1440) 1

6 37000104130 | PIN 1

7 31610055000 | FLOAT ASSY 1

8 90191210020 BOLT 2 M10X20
9 90302041001 WASHER , SPRING 4 10

10 31200030530 | PLATE 1

11 37000161730 PIN 1

12 80602110350 RING,RITAINING 2 R35

13 90186208014 BOLT,FLANGE 2 M8X14
14 31612600500 | COVER 1

15 31201770100 PLATE,SLIDE 8 T=3.0
16 iolalaioioialaloialalel OPE.ASSY ,OUTRIGGER 1

17 80530000225 BEARING,BALL (KOYO) 2

31620582020 BEARING,BALL (KOYO) 2 KB7532

18 80601110150 RING,RITAINING 2 15

19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
21 31611300600 PLATE ,NAME (YELLOW) 2
22 90171110020 BOLT 2 M10X20
23 50822014000 PLATE 1
24 37001400200 SPRING 1
25 37002217610 PLATE,CAUTION (CAUTION) 1
26 31611300500 PLATE,NAME (WHITE) 2
51 31610055010 | TRUNNION 1
61 31621963200 | SUPPORT il
76 31612609510 | SUPPORT 1
79 31621963101 SUPPORT 1

000069



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1010748-02 OUTRIGGER (RIGHT,G-TYPE)

O
H

i
[ |
]




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S

1 37000161720 PIN 1

2 80601110350 RING,RITAINING 2 S35

3 31612621001 CASE,OUTER 1

4 31611922001 CASE, INNER 1

5 iolalaioioialaloialalel CYLINDER,JACK (MIN=1440) 1

6 37000104130 | PIN 1

7 31610055000 | FLOAT ASSY 1

8 90191210020 BOLT 2 M10X20
9 90302041001 WASHER , SPRING 4 10

10 31200030530 | PLATE 1

11 37000161730 PIN 1

12 80602110350 RING,RITAINING 2 R35

13 90186208014 BOLT,FLANGE 2 M8X14
14 31612600500 | COVER 1

15 31201770100 PLATE,SLIDE 8 T=3.0
16 iolalaioioialaloialalel OPE.ASSY ,OUTRIGGER 1

17 80530000225 BEARING,BALL (KOYO) 2

31620582020 BEARING,BALL (KOYO) 2 KB7532

18 80601110150 RING,RITAINING 2 15

19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
21 31611300600 PLATE ,NAME (YELLOW) 2
22 90171110020 BOLT 2 M10X20
23 50822014000 PLATE 1
24 37001400200 SPRING 1
25 37002217610 PLATE,CAUTION (CAUTION) 1
26 31611300500 PLATE,NAME (WHITE) 2
51 31610055010 | TRUNNION 1
61 31621963200 | SUPPORT il
76 31612609510 | SUPPORT 1
79 31621963101 SUPPORT 1

000070



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1010749-02 OUTRIGGER (LEFT,G-TYPE)

13\14{
O

o

25




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S

1 37000161720 PIN 1

2 80601110350 RING,RITAINING 2 S35

3 31612622001 CASE,OUTER 1

4 31611922001 CASE, INNER 1

5 iolalaioioialaloialalel CYLINDER,JACK (MIN=1440) 1

6 37000104130 | PIN 1

7 31610055000 | FLOAT ASSY 1

8 90191210020 BOLT 2 M10X20
9 90302041001 WASHER , SPRING 4 10

10 31200030530 | PLATE 1

11 37000161730 PIN 1

12 80602110350 RING,RITAINING 2 R35

13 90186208014 BOLT,FLANGE 2 M8X14
14 31612600500 | COVER 1

15 31201770100 PLATE,SLIDE 8 T=3.0
16 iolalaioioialaloialalel OPE.ASSY ,OUTRIGGER 1

17 80530000225 BEARING,BALL (KOYO) 2

31620582020 BEARING,BALL (KOYO) 2 KB7532

18 80601110150 RING,RITAINING 2 15

19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
21 31611300600 PLATE ,NAME (YELLOW) 2
22 90171110020 BOLT 2 M10X20
23 50822014000 PLATE 1
24 37001400200 SPRING 1
25 37002217610 PLATE,CAUTION (CAUTION) 1
26 31611300500 PLATE,NAME (WHITE) 2
51 31610055010 | TRUNNION 1
61 31621963200 | SUPPORT il
76 31612609510 | SUPPORT 1
79 31621963101 SUPPORT 1

000071



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PC1011119-00 OUTRIGGER (FOR 4TON)

L-_"“'--._____
— L -
_— f __Qo 1 ™
1
e
T =1 =
Li___ [l




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Sta
1 ikt OUTRIGGER (RIGHT,4TON) 1
2 (FFFxFAXXAAXY | QUTRIGGER (LEFT,4TON) 1

000072



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1011120-01 OUTRIGGER (G-TYPE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
1 ikt OUTRIGGER (RIGHT,G-TYPE) 1
2 (FFFxFAXXAXXY | OUTRIGGER (LEFT,G-TYPE) 1

000073



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020003-00 OUTRIGGER,REAR (FRAME)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31623671001 | CASE,OUTER 1
2 31623672001 | CASE, INNER 1
3 31623673001 | CASE, INNER 1
4 31622004000 | SUPPORT (LEFT) 1
5 31622005000 | SUPPORT (RIGHT) 1
6 31621510100 | SUPPORT 2
8 31622000100 | SUPPORT 4
9 90186208014 | BOLT,FLANGE 8 M8X14
10 90186208010 | BOLT,FLANGE 12 M8X10
11 82456101000 | NIPPLE,GREASE 2 A-PT1/8
12 31622000200 | COVER 2
13 90203201600 | NUT 2 M16
14 90101216045 | BOLT 2 M16X45
15 90142714025 | BOLT,STUD 8
16 90302041401 | WASHER , SPRING 8 14
17 90201481400 | NUT 8 M14
18 82458102000 | NIPPLE,GREASE 2 B-PT1/8
19 80601110150 | RING,RITAINING 4 15
20 80530000225 | BEARING,BALL (KOYO) 6
31620582020 | BEARING,BALL (KOYO) 6 KB7532
21 37000134180 | PIN 2
22 82400000459 | CAP 4
23 37003100030 | GRIP 2
24 37000309980 | SPACER 2 L=60
25 37000161010 | PIN 2
26 31621962100 | SUPPORT 4
27 31621962200 | PLATE 12 T=0.5
28 31621340200 | PIN 2
29 37001200720 | SPRING 2
42 31620580100 | PIN ASSY 2
53 31623679510 | SUPPORT ASSY 2

000074




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020038-01 OUTRIGGER,REAR (ROTARY)

E5ES FTORUA U¥ (BaTrE)
KEY NO. OUTRIGGER ,REAR (ROTARY)

AN JASSY,,vodnT 7
OPE.ASSY,CONT.VALVE

2* L—-FASSY ,%—-4A
PLATE ASSY,NAME

TURIA 0¥

11
OUTRIGGER,REAR

- YUV L PR
CYL INDER « JACK

NAE VD U Y YR ()

13 FPIPING,REAR JACK &)

N AR E v Y ey (1)

21 PIPING.REAR JACK (1)

AP ZRZFN JbO-N

122
VALVE sMANUAL CONTROL

A LB VS ,Oo0-
PIPING,LOWER




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se

1 foiciaiaiaieiaiaiaiaied FRAME ASSY (WITH LOCK ASSY) 1
folialaiaiaiaialalaiaied FRAME ASSY (WITHOUT LOCK ASSY) 1

3 alaialalaialalaiaiotel OPE.ASSY,CONT.VALVE 1

4 folialaiaialiaialalaiaied PLATE ASSY,NAME 1

21 folialaiaialaialalaiaied PIPING,REAR JACK (1) 1

22 36637730000 VALVE ,MANUAL CONTROL (R/0,2-BLOCK) 1

23 (FFFFFxxAXXEY | PIPING,LOWER (MAIN--R/J VALVE) 1

000075



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020042-00 OUTRIGGER,REAR (ROTARY+3TX1,MANUAL)

E Pl Nl
MOUNT , WINCH

I~ JASSY,25UF
CPE,ASSY,CLUTCH

VANEE: =Pl R F
PIPING,WINCH

FA JASSY VLAt A7
OPE.ASSY,CONT, VALVE

7" L=hASSY =56 (OB, 55YF ,SLOAVF)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

U
HOOK

N AE" V8T yDo-—
PIPING,LOWER

N NTF wZTFN avbO=N
VALVE .MANUAL CONTROL

10

7° L=PFASSY s R—4 (SLIAXFLA —,372a7 W)
PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

11

N AE DS LUy Vs (1)
PIPINGyREAR JACK (1)

7' L—FASSY s R—A (FL—keS o)
PLATE ASSY,NAME {CRANE)

21

ForUN
CUTRIGGER

122

PYLET G PUF
CYL INDER, JACK

123

W AE WD LU¥ ¥ yE (D)
PIPINGysREAR JACK (2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Dat
1 TAAIIIIITIK MOUNT ,WINCH (3T SELF) 1
2 E OPE_ASSY,CLUTCH (SELF WINCH,MANUAL) 1
3 Fxxxxxxxxxx) | PIPING,WINCH (SELF,MANUAL) 1
4 falalakakaiaiaiaiatatel OPE_ASSY,CONT.VALVE (R/J+SELF) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Fekkkhk ke kh kK HOOK (SELF, 3TONX1-PART LINE) 1
8 Kok kA PIPING,LOWER (MAIN--R/J VALVE) 1
9 36636110000 VALVE ,MANUAL CONTROL (R/0,3-BLOCK) 1

10 falalakakaiaiaiaiatatel PLATE ASSY,NAME (SL WINCH LEVER,MANUAL) 1
11 Kk K hhhkkkdhh PIPING,REAR JACK (1) 1
12 Fedekek Ak Kk PLATE ASSY,NAME 1
21 faiaiaiaiaiaiakakaiaiad OUTRIGGER,REAR (FRAME) 1
22 falalakakaiaiaiaiatatel CYLINDER,JACK (REAR OUTRIGGER) 2
23 (FFFxxxxxxxxy | PIPING,REAR JACK (2,ROTARY) 1

000076



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020043-00 OUTRIGGER,REAR (ROTARY+4TX1,MANUAL)

NI F
MOUNT , W INCH

FA' LASSY,Z5WF
OPE .ASSY,CLUTCH
N AR O 0AF
FIPING,WINCH

FA" JASSY Yottt a7
OPE.ASSY,CONT.VALVE

7" L= PFASSY R—4L (F2EN,HPSVF,SLUSVF)
PLATE ASSY,NAME (ACC, sCLUTCH,SL WINCH)

A
HOOK

_ N AE* ¥ ,00-
FIFPING,LOWER

AN WZT =T a3 O=)b
VALVE ;MANUAL CONTROL

7" L=FASSY  &—4A (SLOAYFLN —,37227 )

10 PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

N AE WS U Vs (1)

1 PIPING.REAR JACK (1)

A 7* L— FASSY ¢ R—A (P L—KRuH A1)
PLATE ASSY,NAME (CRANE)

FORUR

21 OUTRIGGER

D P2 AR 3 i

22 CYLINDER,JACK

N AR VS Uk VYR (D)

23
PIPING,REAR JACK (2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Dat
1 TAAIIIIITIK MOUNT ,WINCH (4T SELF) 1
2 E OPE_ASSY,CLUTCH (SELF WINCH,MANUAL) 1
3 Fxxxxxxxxxx) | PIPING,WINCH (SELF,MANUAL) 1
4 faiaiaiaiaiaiakakaiatad OPE_ASSY,CONT.VALVE (R/J+SELF) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Hkhkkkh kA Ak HOOK (SELF, 4TONX1-PART LINE) 1
8 faiaiaiaiaiaiakakaiaiad PIPING,LOWER (MAIN--R/J VALVE) 1
9 36636110000 VALVE ,MANUAL CONTROL (R/0,3-BLOCK) 1

10 faiaiaiaiaiaiaiakatatad PLATE ASSY,NAME (SL WINCH LEVER,MANUAL) 1
11 faiaiaiaiaiaiaiakaiatal PIPING,REAR JACK (1) 1
12 R YOS PLATE ASSY,NAME 1
21 Fodedk Ak kkhkkk OUTRIGGER, REAR (FRAME) 1
22 faiaiaiaiaiaiaiakatalal CYLINDER,JACK (REAR OUTRIGGER) 2
23 (FFFxxxxxxxxy | PIPING,REAR JACK (2,ROTARY) 1

000077



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020044-00 OUTRIGGER,REAR (ROTARY+SP+3TX1,MANUAL)

IULh A SF
MOUNT s WINCH

FA" LASSY,43VF
OPE.ASSY.CLUTCH

N AE" 25 O uF
PIPING,WINCH

AN ASSY ,,Untat 2"
OPE.ASSY,.CONT.VALVE

7 L—hASSY . R—A {ZHEN,ISYF SLILVF)
PLATE ASSY,NAME (ACC.,CLUTCH,SL WINCH)

vy
HOOK

- N AE vH 02— (AL ——R/AJIN WTF)
PIPING,LOWER (MAIN--R/J VALVE)

A LF Gaw=FN 3V O
VALVE sMANUAL CONTRGCL

7' L= FASSY s 2—4H (SLIAXF LN —,2=d7)

10 PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

N AE VT L Ur Y R (1)

11
PIPING,REAR JACK (1)

o 7" L—bPASSY yR—A (FL—KR2F A1)
PLATE ASSY,NAME (CRANE)

A LB WS ,00- (A4 y—— #7° 23un AT)

& PIPING,LOWER (MAIN-— OPTION VALVE)

7° L= FASSY -4 {(AFTV RIS )

o PLATE ASSY.NAME (POWER SUPPLY)

Fo U

121 OUTR1GGER

vYvEt Y SUFE

CYL INDER, JACK

N AR 22T U VYR (2)
PIPING,REAR JACK (2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Dat
1 TAAIIIIITIK MOUNT ,WINCH (3T SELF) 1
2 E OPE_ASSY,CLUTCH (SELF WINCH,MANUAL) 1
3 Fxxxxxxxxxx) | PIPING,WINCH (SELF,MANUAL) 1
4 . OPE_ASSY,CONT.VALVE (R/J+SELF) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Fekkkhk ke kh kK HOOK (SELF, 3TONX1-PART LINE) 1
8 Kok kA PIPING,LOWER (MAIN--R/J VALVE) 1
9 36636120000 VALVE ,MANUAL CONTROL (R/0,4-BLOCK) 1

10 falaiaiaiakakakakataiel PLATE ASSY,NAME (SL WINCH LEVER,MANUAL) 1
11 falalaiakakakakakataiel PIPING,REAR JACK (1) 1
12 B PLATE ASSY,NAME 1
14 Fodedk Ak kkhkkk PIPING,LOWER (MAlN——OPT_VALVE) 1
15 B PLATE ASSY ,NAME (POWER SUPPLY) 1
21 Fodedkhkkhkkk OUTRIGGER, REAR (FRAME) 1
22 falalakakaiaiaiaiatatel CYLINDER,JACK (REAR OUTRIGGER) 2
23 (FFxFFxxAXXEY | PIPING,REAR JACK (2,ROTARY) 1

000078



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020045-00 OUTRIGGER,REAR (ROTARY+SP+4TX1,MANUAL)

EAZ P el
MOUNT . WINCH

AN LASSY,I5VF
OPE.ASSY.CLUTCH

N B VH L uF
PIPING,WINCH

A" LASSY ,Votnt L3t
OPE.ASSY,CONT, VALVE

7' L= BFASSY s X—A {(FHEMN,ISUF ,SLIALVF)
PLATE ASSY,NAME (ACC.,CLUTCH,SL WINCH)

P
HOOK

- N AE" 9 00— (A4 Y——RAJN NTF")
PIPING,LOWER (MAIN-—R/J VALVE)

N NT 9= FA xR0
VALVE sMANUAL CONTROL

7 L= hASSY 4 R—4L (SLIAZFLN —,222FI)

10 PLATE ASSY,NAME (5L WINCH LEVER,MANUAL)

AN L M E S L D)

11
PIPING,REAR JACK (1)

L 7° L—FASSY ,R—A (U¥L" YU, I L—KR2E1)
PLATE ASSY.NAME

A LB VS ,00- (Afv—— D" vIUN AT

& PIPING,LOWER (MAIN-—- OPTION VALVE)

7' L=FASSY R—4L {AFTVRUST W)

v PLATE ASSY.NAME (POWER SUPPLY)

FOMUAN

21 OUTRIGGER

YUVET Y pUF

CYLINDER, JACK

N AE S U VYR (2D
PIPING,REAR JACK (&)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Dat
1 EE T Ty MOUNT ,WINCH (4T SELF) 1
2 E OPE_ASSY,CLUTCH (SELF WINCH,MANUAL) 1
3 Fokkkhk ke hh Ak PIPING,WINCH (SELF,MANUAL) 1
4 . OPE_ASSY,CONT.VALVE (R/J+SELF) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Hkhkkkh kA Ak HOOK (SELF, 4TONX1-PART LINE) 1
8 Fkhkkkhkkkk PIPING,LOWER (MAIN--R/J VALVE) 1
9 36636120000 VALVE ,MANUAL CONTROL (R/0,4-BLOCK) 1

10 falalakakaiaiaiaiatatel PLATE ASSY,NAME (SL WINCH LEVER,MANUAL) 1
11 falalakakaiaiaiaiatatel PIPING,REAR JACK (1) 1
12 B PLATE ASSY,NAME 1
14 Fodedk Ak kkhkkk PIPING,LOWER (MAlN——OPT_VALVE) 1
15 Fokkkhk ke khhk PLATE ASSY,NAME (POWER SUPPLY) 1
21 Fodedkhkkhkkk OUTRIGGER, REAR (FRAME) 1
22 falalakakaiaiaiaiatatel CYLINDER,JACK (REAR OUTRIGGER) 2
23 (FFxFFxxAXXEY | PIPING,REAR JACK (2,ROTARY) 1

000079



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020046-01 OUTRIGGER,REAR (ROTARY,POWER PACKAGE)

NrEe FORUD JUP (DAF02F 0 - Wy—3*)
KEY NO. OUTRIGGER,REAR (ROTARY ,POWER PACKAGE)

N AR 2ET L UF VT wYE (1)
PIPING,REAR JACK (1)

NEVASSY
ELEC,ASS8Y

2" L-FASSY , -4
PLATE ASSY,NAME

PObRUS ,Up

1 QUTRIGGER.,REAR

PUVET LY PUE

12 CYLINDER,JACK

A AE 2O LU 2 vk (D)

13 PIPING,REAR JACK {2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Da
2 ikt PIPING,REAR JACK (ROTARY 1,WITH POWER/S) 1
3 iolalaioiaialaloialalel ELEC.ASSY (R/0,ROTARY,POWER SUPPLY) 1
4 alaialalaialalaiaiotel PLATE ASSY,NAME 1
11 falaialaiaiaialalaiotel OUTRIGGER,REAR (FRAME) 1
12 alaialalaialalalaiotel CYLINDER,JACK (REAR OUTRIGGER) 2
13 (FFFFFxxAXXEY | PIPING,REAR JACK (2,ROTARY) 1

000080



PC1020094-00 OUTRIGGER,REAR(ROTARY/POWER PACKAGE:WITH LOCK

TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

NOOAR~AWNE

E S
e
R
o
R e
R
(***********)

OUTRIGGER,REAR (FRAME)

LOCK ASSY

CYLINDER,JACK (REAR OUTRIGGER)
PIPING,REAR JACK (1)
PIPING,REAR JACK (2,ROTARY)
ELEC.ASSY

PLATE ASSY,NAME

RPRRRERNRBRP

000081



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1020095-01 OUTRIGGER,REAR (FRAME)

FRONT




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31624981000 | CASE,OUTER 1

2 31624982000 | CASE, INNER 1

3 31624983000 | CASE, INNER 1

4 31622004000 | SUPPORT (LEFT) 1

5 31622005000 | SUPPORT (RIGHT) 1

6 31621510100 | SUPPORT 2

8 31622000100 | SUPPORT 4

9 90186208014 | BOLT,FLANGE 8 M8X14
10 90186208010 | BOLT,FLANGE 12 M8X10
11 82456101000 | NIPPLE,GREASE 2 A-PT1/8
12 31622000200 | COVER 2

13 90203201600 | NUT 2 M16

14 90101216045 | BOLT 2 M16X45
15 90142714025 | BOLT,STUD 8

16 90302041401 | WASHER , SPRING 8 14

17 90201481400 | NUT 8 M14

18 82458102000 | NIPPLE,GREASE 2 B-PT1/8
19 80601110150 | RING,RITAINING 4 15

20 80530000225 | BEARING,BALL (KOYO) 6

31620582020 | BEARING,BALL (KOYO) 6 KB7532

21 37000134180 | PIN 2

22 82400000459 | CAP 4

23 37003100030 | GRIP 2

24 37000309980 | SPACER 2 L=60

25 37000161010 | PIN 2

26 31621962100 | SUPPORT 4

27 31621962200 | PLATE 12 T=0.5
28 31621340200 | PIN 2

29 37001200720 | SPRING 2

34 90720716450 | SCREW,SET 2 M16X45 KA9941
42 31620580100 | PIN ASSY 2

53 31623679510 | SUPPORT ASSY 2

000082




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1030214-03 CYLINDER,JACK (MIN=1440)

“‘-‘“‘"‘-w

MIN=]440
3
)
L‘_______—______' —n
I L
S i | N | — = B Fkl
—

O

.Xu ili —

I/I / / \ \ / /
. 23 24 25 26 21 27 28 29430 31
A A A AA A

ALPACKING SET KEY NO.40 (KEY NO.25,26,28,29,30,31)



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 90172110065 | BOLT,HEXAGON SOCKET 4 M10X65
3 36034070000 | CYLINDER,JACK 1
4 36624690000 | VALVE,PILOT CHECK 1

21 36034071000 | CYLINDER 1

23 90211203000 | NUT 1 M30X37/2
24 36032110300 | PISTON 1

25 91350207500 | BEARING,PLAIN (WITH PACKINGX2) 1

26 91002903000 | O-RING 1 1B G30
27 36033523000 | COVER,ROD 1

28 91002907000 | O-RING 1 1B G70
29 91694006000 | PACKING 1

30 91410206002 | RING,BACKUP 1

31 91660006001 | SEAL,DUST 1

32 36034072000 | ROD 1

40 36034079900 | PACKING SET 1 60X75

000083



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1030301-02 CYLINDER,JACK (REAR OUTRIGGER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

= o0 A WNPE

90172110035
36623930000
80491002020
36034730000
36034730001
91002801000
42610020510
91002801100

BOLT,HEXAGON SOCKET
VALVE,PILOT CHECK
JOINT (WITH O-RING)
CYLINDER ASSY,JACK
CYLINDER ASSY,JACK
O-RING

CHOKE

O-RING

NFEFNRFREFEPNEN

M10X35

1B P10
1B P11

KA6843
KA6843

000084




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1100146-05 OPE.ASSY,OUTRIGGER

_;7
—=-=C
TH—
o
10/ ° c— = —d
Lo A
B | ::
11/:_|_j::i
Li::
A-A




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

No

31330920700
31330920800
31331610100
37001201380
37001707580
37000161150
80613310060
80136332020
91810130250
31330921100
90303071401

PLATE

PIN

PIN

SPRING
CABLE,CONTROL (MICHANG CABLE)
PIN
RING,RITAINING
PIN,SPLIT
FASTENER

GRIP
WASHER , PLAIN

RPRRRPRRRRRRER

3.2X20

14

KA5941

KA5941

000085



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1230021-03 PIPING,REAR JACK (2,ROTARY)

FRONT
29
. . IE=/\

i 2 &

29

CONNECTED -
TC PIPING, 5
REAR JACK (1) 2O




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial

4 31642730100 | SUPPORT 2

5 90186208014 | BOLT,FLANGE 12 M8X14

7 90303071201 | WASHER, PLAIN 2 12

8 37000924770 | JOINT 4

21 37002417360 | HOSE 2 L=1800

22 37002450860 | HOSE 2 L=1760

23 31642730300 | CLAMP ASSY 2

24 31642730200 | CLAMP ASSY 2

29 91810130240 | FASTENER 6

000086



o

™
<
AT ANE
(bl
95 @aﬁ
— o !
L 4

A LAY
™ —
[11]

3\@ 3\@

CONNECTED TO
FIG.PC123 &)

TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1230022-00 PIPING,REAR JACK (1)



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical Data

Serial No (Start) | Serial

OCO~NOUTAWNE

80481103020
37000921890
91002801400
37002417350
91810130240
80303190080
81408000120
80301140080
37000714330
31645331010
31645331020
37000714320
80320410020
37000560350
31642991100

JOINT
JOINT
O-RING
HOSE
FASTENER
FITTING,ELBOW
PIPE,STEEL
FITTING
CLAMP ASSY
PIPE

PIPE

CLAMP ASSY
FITTING
SUPPORT
CLAMP ASSY

PRPANRPENRARONNPAONA

PF3/8-PF1/4

1B P14
L=1060

10X1.5T

000087



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1230028-00 PIPING,REAR JACK (ROTARY 1,WITH POWER/S)

FRONT

CONNECTED TO
F1G.PCl20
(REAR JACK 2

5:10 6:10 6:10 5.10

s/ ke e




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31645360010 | PIPE 1
2 31645360020 | PIPE 1
3 31645360030 | PIPE 1
4 31645360040 | PIPE 1
5 80303210060 | FITTING,ELBOW 2
6 80302120060 | FITTING 2 POA10OPF1/4
7 31611613101 | POWER SUPPLY 1
8 90172108018 | BOLT,HEXAGON SOCKET 4 M8X18
9 90302040801 | WASHER, SPRING 6 8
10 91002801100 | O-RING 4 1B P11
11 31645360100 | SUPPORT 1
12 90186210014 | BOLT,FLANGE 4 M10X14
13 37005700130 | CLAMP 2 10X2
14 90101208035 | BOLT 2 M8X35
15 90303070801 | WASHER, PLAIN 2 8

000088




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC1230061-00 PIPING,REAR JACK (1)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31648860010 | PIPE 1
2 31648860020 | PIPE 1
3 31648860030 | PIPE 1
4 31648860040 | PIPE 1
5 80303130101 | FITTING,ELBOW 2 KLO10-020E
6 80302090101 | FITTING 2 KC010-020N
7 31611613101 | POWER SUPPLY 1
8 90172108018 | BOLT,HEXAGON SOCKET 4 M8X18
9 90302040801 | WASHER, SPRING 6 8
10 91002801100 | O-RING 2 1B P11
11 31645360100 | SUPPORT 1
12 90186210014 | BOLT,FLANGE 4 M10X14
13 37005700130 | CLAMP 2 10X2
14 90101208035 | BOLT 2 M8X35
15 90303070801 | WASHER, PLAIN 2 8
31 91002801100 | O-RING 2 1B P11

000089




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC5410006-03 CONTROL UNIT

900

=)
il
l Y-
Jo 17

g1




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
7 36804917060 | STEM 1
8 36804917640 | PANEL 1
29 36804917730 | GASKET 1
30 36804917740 | FRAME 1
31 36804917750 | SCREW(3X8) 6
900 36804911001 | CONTROL UNIT 1

000090



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PC6390046-01 CYLINDER ASSY,JACK

100

_ | _
1 - — ;I
. \\F ] o) En o
. A 3 :ﬂ N ‘ \ 12
4/
|| 2 A
| 5/
1 6\‘
[ I\ 1
i L I/ ]
| AS
Ao
A 10
| A1l

AIPACKING SET KEY NO,50 (KEY NO,2,3,8,9,10,11)



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

unit

Technical

Data | Serial

N

© 00~ OUTAWN K

37001601420
91002902500
91350206000
36013823000
36033162000
36034731000
36034731001
36013823200
91002905500
91694004500
91410204502
91660004501
42346381200
36033169910
36034730000

NUT

O-RING
BEARING,PLAIN (WITH PACKINGX2)
PISTON

ROD

CYLINDER

CYLINDER

COVER,ROD

O-RING

PACKING

RING, BACKUP

SEAL ,DUST

ORIFICE

PACKING SET
CYLINDER ASSY,JACK

Qty
1

RPRRPRRRRRRRRRERRRE

M27X2
1B G25

1B G55

45X60

KAG6651

KAG6651

000091



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PC6390047-01 CYLINDER ASSY,JACK

100
_ ) R _ _
~ =, )
| \\': . ] o) ® %
E:” ® ©
—-ﬂ: B
| A3 LT | N \
4////
5"/’ 248
6\-
1 I\ ]
7 L {/ |
1 AS
Ao
A 10
I A1l I
[

AIPACKING SET KEY NO,50 {KEY NO,2,3,8,9,10,11)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

unit

Technical

Data | Serial

N

OCO~NOUTAWNE

37001601420
91002902500
91350206000
36013823000
36033162000
36034731002
36013823200
91002905500
91694004500
91410204502
91660004501
36033169910
36034730001

NUT

O-RING
BEARING,PLAIN (WITH PACKINGX2)
PISTON

ROD

CYLINDER

COVER,ROD

O-RING

PACKING

RING, BACKUP

SEAL ,DUST

PACKING SET
CYLINDER ASSY,JACK

Qty
1

RPRRPRRRRRRRRR

M27X2
1B G25

1B G55

45X60

000092



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PD1010133-00 REDUCER,SWING SPEED

Bssembly Name REDUGER, SWIiNL SPERD

78




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data

1 36081325090 | RING,SNAP 1

2 36081325010 | SPACER 1

3 36081325080 | SHIM SET 1

4 36081325110 | BEARING, TAPER ROLLER 1

5 36081325020 | WORM 1

6 36081325120 | BEARING, TAPER ROLLER 1

7 36080755040 | GAUGE,OIL 1

8 36080235080 | WASHER, SEAL 1 M16
9 80316090060 | PLUG 1 KKT PT3/8
12 91280431931 | SEAL,OIL 1

13 36081325050 | CASE,GEAR 1

14 36081325130 | BEARING,BALL(METAL SHIELD TYPE 6210ZZC3) 1

15 36081325140 | BEARING,BALL (RUBBER SEAL TYPE 6210LLU) 1

16 36080495050 | BOLT,SEMS (M10X25,WITH WASHER) 9

17 36080505080 | KEY 1

18 36081325060 | WHEEL , WORM 1

19 36081325070 | CASE,GEAR 1

20 80500006209 | BEARING,BALL 1

21 80601110450 | RING,RITAINING 1 S45
22 36080015000 | PIN 2

23 82400000478 | BREATHER 1

31 36081325500 | GEAR,SPUR 1

50 36081320000 | REDUCER, SWING SPEED 1

000093



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PD1010154-01 REDUCER,SWING SPEED (MOUNT)

T

e




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 37002303540 | BEARING,SWING (NIHON MONORACE) 1
37002303220 | BEARING,SWING (1ZUMID) 1
37002302740 | BEARING,SWING (NACHI) 1
37002302720 | BEARING,SWING (NTN) 1
2 31300070010 | BOLT 19 M20X80
3 37001500560 | BOLT 10 M18X55
4 90171116040 | BOLT 4 M16X40
5 90302041601 | WASHER , SPRING 4 16
6 36081320000 | REDUCER,SWING SPEED 1
7 91001208500 | O-RING 1 1A G85
8 90172112035 | BOLT,HEXAGON SOCKET 2 M12X35
9 90302041201 | WASHER , SPRING 2 12
10 36662600000 | MOTOR,HYDRAULIC (SWING) 1
36663950000 | MOTOR,HYDRAULIC 1 ES8951

000094



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PE1010348-03 CYLINDER,ELEVATING

Aé
Y

O =11

/| \
l’ f, \
| O N/
o]
(o RS,
K ! 9

7 T /,/, A s

>R

> —TP_|
]
T —

AIPACKING SET KEY NO.90 (KEY NO.24,25,2¢,31,32,33)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 90171110040 | BOLT 2 M10X40
2 90302041001 | WASHER , SPRING 2 10
3 36605180001 | VALVE,COUNTERBALANCE 1
4 36025860000 | CYLINDER,ELEVATING 1
5 82400000459 | CAP 2

21 82456101000 | NIPPLE,GREASE 2 A-PT1/8
22 37000403580 | BEARING,PLAIN (DAIDO METAL) 4

23 36025271000 | PISTON 1

24 91350213500 | BEARING,PLAIN (WITH PACKINGX2) 1

25 91002908500 | O-RING 1 1B G85
26 36025869510 | CYLINDER ASSY 1

27 36025869520 | ROD ASSY 1

28 37000403700 | BEARING,PLAIN 1

29 91002913000 | O-RING 1 1B G130
30 36025869530 | COVER,ROD 1

31 91694009000 | PACKING 1

32 91410209000 | RING,BACKUP 1

33 91660009000 | SEAL,DUST 1

34 80622000900 | RING,RITAINING 1 SP90

35 80612110980 | RING,RITAINING 1 AR98

90 36025869900 | PACKING SET 1 90X135

000095



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PE5020101-00 ELEC.ASSY (AWL LAMP)

ERES N EVZASSY (AWLZ22° AOD)
KEY NO. ELEC.ASSY (AWL LAMP)
1 NnAEIASSY
ELEC.ASSY

R=—4L7" L= PASSY (5¥2" Ty hny IuryaAran)
NAME PLATE ASSY

R—bT° L= bASSY (PhYEAT Y527 FoE0Y IVTALOD)
NAME PLATE ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
2 (FFFxFFIXXALXY | NAME PLATE ASSY 1
6 (FrxxssrrawR) | NAME PLATE ASSY 1 ES8947

000096



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PE5020102-00 ELEC.ASSY

cNG ]: L

TONC Ko “Fﬁ
! (.(:D s mﬂﬂm /\\(I'

\\ jmlliw“ | :\/ :I\ CN13
_____> .
. |___|

A




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31500701100 | HARNESS 1

2 82100002596 | RELAY 1

3 31473744700 | HARNESS (RED) 1 L=1000

4 91810130240 | FASTENER 4

5 44630111170 | SPACER 1

6 90186206045 | BOLT,FLANGE 1 M6X45

7 90303070601 | WASHER, PLAIN 1 6

000097



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010131-01 WINCH (DRUM FREE,OPTION)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36072280000 | WINCH (DRUM FREE) 1
2 91001206000 | O-RING 1 1A G60
4 31310610500 | BREATHER,AIR 1

000098



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010133-01 WINCH (DRUM FREE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
1 36072285070 | CASE,GEAR 1
2 36071315020 | CASE (CLUTCH) 1
3 36071195030 | GEAR,SPUR 1
4 36071315030 | GEAR,SPUR 1
5 36071315040 | GEAR,SPUR 1
6 36071315050 | BRAKE,DISK 1
7 36071315060 | WHEEL ,RATCHET 1
8 36071195080 | LINK (RATCHET CONTROL) 1
9 36071315070 | DISK ASSY 2
10 36071195100 | RATCHET 1
11 36071315080 | SHAFT 1
12 36071315090 | SPRING 1
13 36071195130 | CAP 1
14 36071195140 | PIN 1
15 36071315100 | NUT 1
16 36071195160 | SPACER 1
17 36071315110 | SHAFT 1
18 36071315120 | GEAR,CLUTCH 1
19 36072285080 | CYLINDER 1
20 36072285020 | PISTON 1
21 36071315150 | STOPPER 1
22 36071315160 | JOINT,KNUCKLE 1
23 36071315170 | ARM (CLUTCH) 1
24 36071315180 | PIN (HINGE) 1
25 36071315190 | SHAFT 1
26 36071315200 | PIN (SLIDE) 1
27 36071135150 | PIN (LOCK) 1
28 36071135160 | SPRING 1
29 36071315210 | CAP 1
30 36071315220 | WASHER 1
31 36071315230 | GEAR,CLUTCH 1
32 36071315240 | SHIFTER (1) 1
33 36071315250 | SHIFTER (2) 1
34 36071315261 | HOUSING (INDICATOR) 1
35 36071315270 | NUT 1
36 36071315280 | PIN 1
37 36071315290 | SPRING 1
38 36071315300 | COVER 1
39 36071315310 | PACKING (SEAT) 1
40 36071315320 | SPACER (2) 1
41 80500006007 | BEARING,BALL 2
42 80500006211 | BEARING,BALL 1
43 80500006212 | BEARING,BALL 1
44 91206058002 | SEAL,OIL 1
45 36071315330 | SEAL,OIL 1
46 80602110620 | RING,RITAINING 1 R62
47 80601110350 | RING,RITAINING 1 S35
48 80601110340 | RING,RITAINING 1 S34
49 80601110100 | RING,RITAINING 1 S10
50 36071315340 | BEARING,PLAIN 1
51 36071315350 | BEARING,PLAIN 1
52 91001101500 | O-RING 1 1A P15
53 91001101400 | O-RING 2 1A P14
54 91001100800 | O-RING 1 1A P8
55 91001101800 | O-RING 1 1A P18
56 91001101400 | O-RING 1 1A P14
57 91001102201 | O-RING 1 1A P22A
58 36071195200 | O-RING 1
59 36071315360 | KEY 2
60 36071315370 | PIN,TAPER 2
62 36071195190 | GAUGE,OIL 1
63 90131508018 | BOLT,HEXAGON SOCKET 7 M8X18
64 90302040801 | WASHER , SPRING 7 8
65 90131506018 | BOLT,HEXAGON SOCKET 10 M6X18
66 90302040601 | WASHER, SPRING 10 6
67 80172304012 | SCREW,MACHINE 1 M4X12
68 90302040401 | WASHER , SPRING 8 4
69 90211301200 | NUT 1 M12
70 36071315390 | SCREW,SET 3 M6X6
71 80205000300 | PLUG 2 PT3/8
74 80136320016 | PIN,SPLIT 1 2X16
75 36071135290 | SCREW 2 M5X10
77 90131508015 | BOLT,HEXAGON SOCKET 1 M8X15
78 36071315400 | WASHER , SEAL 1

000099



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
79 90303071001 | WASHER, PLAIN 1 10
80 90131504012 | BOLT,HEXAGON SOCKET 7 M4X12
81 36072285030 | SEAL,DUST 1
82 90131506045 | BOLT,HEXAGON SOCKET 4 M6X45
83 90302040601 | WASHER, SPRING 4 6
85 91410001800 | RING,BACKUP 2 P18
86 91410001400 | RING,BACKUP 1 P14
100 36072280000 | WINCH (DRUM FREE) 1

000099



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010167-01 WINCH (HARTYS)

e : FACING KIT KEY NO101( JAPANESE)
® : FACING KIT KEY NO1O2( ENGLISH )
® Protective seal

® Replacement interval name plate



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 36072625080 | CASE,GEAR 1
2 36072625020 | CASE,GEAR 1
3 36072625030 | GEAR,SPUR 1
4 36072625100 | GEAR, SPUR 1
5 36072625050 | GEAR,SPUR 1
6 36072625110 | BRAKE,DISK 1
7 36072625120 | WHEEL ,RATCHET (BUSH L=17MM) 1
8 36071195080 | LINK (RATCHET CONTROL) 1
10 36071195100 | RATCHET 1
11 36072625090 | SHAFT 1
12 36071195120 | SPRING 1
13 36071195130 | CAP 1
14 36071195140 | PIN 1
15 36071195150 | NUT 1
16 80500006202 | BEARING,BALL 1
17 80500006212 | BEARING,BALL 1
18 80500006305 | BEARING,BALL 1
19 80500006007 | BEARING,BALL 1
20 91206048001 | SEAL,OIL 1
21 80602110620 | RING,RITAINING 1 R62
23 36071195200 | O-RING 1
24 36071195170 | O-RING 1 P15
25 80136340040 | PIN,SPLIT 1 4X40
26 36072625070 | KEY 2
27 90101208018 | BOLT 6 M8X18
28 90302040801 | WASHER , SPRING 6 8
29 80316030060 | PLUG 1 PT3/8
33 36071195190 | GAUGE,OIL 1
34 80172304015 | SCREW,MACHINE 1 M4X15
35 90302040401 | WASHER , SPRING 1 4
100 36072620000 | WINCH (HARTYS) 1
101 36070441000 | FACING KIT(JAPANESE) 1
102 36070442000 | FACING KIT (ENGLISH) 1

000100



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PF1010207-00 WINCH (HARTYS)

100

W

6065 181766677139 1 24254546 55567 34413029 5771

27

7376
) 28
o= 3 @\‘ 40
O OlE=f= AN 43
‘W.f;l ] “16
il i) > 6
!I= = X N "I
| | IR
I iz =z
° %; ° N 63 5968
6172 50 545651 528 12 20 65 21
10 = - >
3 \ 37 N |
38 = £ 19*”k-.;;'
A— ) |
49 7 B \
| :’.:-'
hﬁ | e 5869 d
—— = ya 7 : 23/
[/ 7/ |
48 33 47 14423613 62 53 646570
| 26657475




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36072815010 | CASE,GEAR 1
2 36072815020 | COVER 1
3 36072815030 | RETAINER (BEARING) 1
4 36072815040 | FRAME 1
5 36072815050 | FRAME 1
6 36072815060 | FLANGE (MOTOR) 1
7 36072815070 | WORM 1
8 36072815080 | WHEEL , WORM 1
9 36072815090 | DRUM, SHAFT 1
10 36072815100 | DRUM 1
11 36072815110 | CLUTCH 1
12 36072815120 | CLUTCH 1
13 36072815130 | COLLAR 1
14 36072815140 | COLLAR 1
15 36072815150 | COLLAR 1
16 36072815160 | PLATE (SHIM) 1
17 36072815170 | ROLLER 1
18 36072815180 | SHAFT (ROLLER) 1
19 36072815190 | ARM (ROLLER) 2
20 36072815200 | SPRING 2
21 36072815210 | BOLT (TENSION) 2
22 36072815220 | GUIDE (WIRE) 1
23 36072815230 | STAND (ROLLAR) 1
24 36072815240 | FORK (CHENGE) 1
25 36072815250 | SHAFT 1
26 36072815260 | GUIDE,BLOCK 1
27 36072815270 | COVER 1
28 36072815280 | PLATE 1
29 36072815290 | CASE 1
30 36072815300 | PLATE 1
31 36072815310 | COVER 1
32 36072815320 | GEAR 1
33 36072815330 | KEY 2
34 36072815340 | KEY 1
35 36072815350 | FACING 1
36 80500006212 | BEARING,BALL 1
37 80500006012 | BEARING,BALL 1
38 80516006208 | BEARING,BALL 1
39 80516006202 | BEARING,BALL 2
40 36070525350 | BEARING,ROLLER 1
41 36070525360 | BEARING,ROLLER 1
42 91206060003 | SEAL,OIL 1
43 36072815360 | SEAL,OIL 1
44 36072815370 | PACKING (SEAT) 1
45 36072815380 | SEAL,DUST 1
46 36072815390 | RING 1
47 91001207000 | O-RING 1 1A G70
48 91001205500 | O-RING 1 1A G55
49 80601110400 | RING,RITAINING 1 S40
50 90151200100 | BOLT,EYE 1 M10
51 82400000478 | BREATHER 1
52 36070525390 | PLUG 1 PT1/2X1/8
53 80205000300 | PLUG 1 PT3/8
54 90172110060 | BOLT,HEXAGON SOCKET 8 M10X60
55 90172110040 | BOLT,HEXAGON SOCKET 6 M10X40
56 90302041001 | WASHER , SPRING 14 10
57 90101508025 | BOLT 12 M8X25
58 90171112030 | BOLT 4 M12X30
59 90171116035 | BOLT 4 M16X35
60 90171110045 | BOLT 2 M10X45
61 90171106010 | BOLT,HEXAGON SOCKET 4 M6X10
62 36072815400 | PIN (PARALLEL) 2
63 80205000200 | PLUG 1 PT1/4
64 36072815410 | BOLT,FLAT HEAD 5
65 90201201000 | NUT 12 M10
66 90101208020 | BOLT 2 M8X20
67 90201200800 | NUT 2 M8
68 90302041601 | WASHER , SPRING 4 16
69 90302041201 | WASHER , SPRING 4 12
70 90302041001 | WASHER , SPRING 5 10
71 90302040801 | WASHER , SPRING 14 8
72 90302040601 | WASHER , SPRING 4 6
73 90303071001 | WASHER, PLAIN 2 10
74 36072815420 | SPRING 1

000101




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
75 36072815430 | BALL,STEEL 1
76 80136320020 | PIN,SPLIT 2 2X20
77 80601110350 | RING,RITAINING 1 S35
78 36072815440 | PIN (PARALLEL) 1
79 36072815450 | SPRING 1
100 36072810000 | WINCH (HARTYS) 1

000101




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PF1010229-01 WINCH (Y.G.TEC)

A
©6_ _o®
T
’/’ \

( ] H -
l'.'..l || I(,3 7
' O
o (G
=

A 28
2.9,30 13
E g 14
C-C

e : FACING KIT KEY NO.101 ( JAPANESE )
e : FACING KIT KEY NO.102 (ENGLISH )

® Protective seal
® Replacement interval name plate




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36073085020 | COVER 1
3 36073085030 | GEAR 1
6 36073085061 | BRAKE,DISK 1
7 36073085072 | WHEEL ,RATCHET 1
8 36073085080 | RING (C) 1
10 36073085090 | RATCHET 1
11 36073085100 | SHAFT 1
12 36073085111 | SPRING 1
13 36073085120 | CAP 1
14 36073085130 | PIN 1
15 36073085140 | NUT 1
16 80500006202 | BEARING,BALL 1
17 80500006212 | BEARING,BALL 1
18 80500006305 | BEARING,BALL 1
19 80500006007 | BEARING,BALL 1
20 36073085150 | SEAL,OIL 1
21 80602110620 | RING,RITAINING 1 R62
22 36071195200 | O-RING 1
23 91001101500 | O-RING 1 1A P15
24 80136340040 | PIN,SPLIT 1 4X40
25 36073085160 | KEY 2
26 36073085180 | BOLT (WITH SW) 6
27 36073085200 | PLUG 1
28 36073085170 | GAUGE,OIL 1
29 80172304015 | SCREW,MACHINE 1 M4X15
30 90302040401 | WASHER , SPRING 1 4
41 36073085602 | GEAR ASSY 1
100 36073080000 | WINCH (Y.G.TEC) 1
101 36070441000 | FACING KIT(JAPANESE) 1
102 36070442000 | FACING KIT (ENGLISH) 1

000102




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010237-01 WINCH (OOKUBO)

\ - -_ —
® Protective seal e : FACING KIT KEY NO.101 ( JAPANESE )
e Replacement interval name plate @ : FACING KIT KEY NO.102 ( ENGLISH )



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36072255010 | CASING 1
2 36072255020 | COVER 1
3 36072255030 | GEAR (1) 1
6 36073425030 | DISK 1
7 36073425020 | WHEEL ,RATCHET 1
8 36073425040 | BUSH 1
9 36072255091 | RING,SLIP 1
10 36072255101 | RATCHET 1
11 36072255110 | PIN 1
12 36072255120 | SPRING 1
13 36072255130 | PIN 1
14 36072255140 | PLATE (LOCK) 1
15 80172304010 | SCREW,MACHINE 1 M4X10
17 36072255160 | BOLT (WITH WASHER) 6 M8X25
19 36072255180 | GAUGE,OIL 1
20 36072255240 | PLUG 1
21 80500006004 | BEARING,BALL 1
22 80500006212 | BEARING,BALL 1
23 80500006305 | BEARING,BALL 1
24 80500006007 | BEARING,BALL 1
25 36072255190 | KEY 2 7TX7X20
26 36072255250 | O-RING 1
27 91001101500 | O-RING 1 1A P15
28 36072255210 | SEAL,OIL 1
29 36072255220 | NUT,CASTLE 1 M24
30 80136350035 | PIN,SPLIT 1 5X35
31 80602110620 | RING,RITAINING 1 R62
41 36073435011 | GEAR SET 1
50 36073430000 | WINCH (OOKUBO) 1
101 36072251000 | FACING KIT(JAPANESE) 1
102 36072252000 | FACING KIT (ENGLISH) 1

000103




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PF1010242-01 WINCH (YG.TEC)

100
| ] I ]
f@zé}m 7677 68 5567 78 |
2
64737475 SADH73 L 3N /
i | | 585960 < NS
i . Y
T Jo—e| i tle {{ 7140 62|
o CGHEyIS py Ll A9 'ﬂ}kif’ ,
pmiil ) \.’)" :
| b A
| = - ] e e\ / | 6566
1YY 1Y .=
E |
o o Lo o
72 25563 A 25563
50 51 5253 31
26 27 12 3 4
R | I 2829 |
7980 ; L0 | 30 c
49 | [ 32 6
46 =\ 25 SN l
A . 1 9
= i/ i Q) M_IL710
rd r ri 33 11
|48 A / T 2324 0 15
L ravesd \\%\35 13
/) /)= 10
A7 45 44 4341 424039383736 22 611921 2017 18




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 90172110040 | BOLT,HEXAGON SOCKET 6 M10X40
2 90302041001 | WASHER , SPRING 11 10
3 36073295010 | FLANGE (MOTOR) 1
4 91280230551 | SEAL,OIL 1
5 36073295020 | SHIM SET 1
6 36073295500 | BEARING, TAPER ROLLER 1
7 36073295030 | SLING 1
8 36073295040 | GEAR,WORM 1
9 36073295510 | BEARING, TAPER ROLLER 1

10 91001208000 | O-RING 1 1A G80
11 36073295050 | HOUSING 1

12 36700215070 | GEAR,BRAKE 1

13 36700215090 | PLATE 1

14 36072455150 | PLATE (PRESSURE) 1

15 90172106050 | BOLT,HEXAGON SOCKET 6 M6X50
16 36073295360 | PIN 1

17 80601110300 | RING,RITAINING 1 S30

18 36073295060 | COVER 1

19 36072455130 | KEY 1

20 36072455180 | SPRING 1

21 36073295070 | FRAME (A) 1

22 36073295080 | FRAME (B) 1

23 90101516035 | BOLT 4 M16X35
24 90302041601 | WASHER , SPRING 4 16

25 80316090040 | PLUG SOCKET 1 R1/74
26 36070845050 | PLUG 1 R1/2XRC1/8
27 14123000400 | BREATHER 1 PT1/8
28 90101508025 | BOLT 8 M8X25
29 90302040801 | WASHER , SPRING 10 8

30 36073295090 | COVER (CASE) 1

31 36073295100 | GEAR (SHIFT) 1

32 80500006012 | BEARING,BALL 1

33 36073295520 | RING, THRUST 1

34 36073295110 | GEAR, INTERNAL 1

35 80316090060 | PLUG 1 KKT PT3/8
36 36073295120 | CASE,GEAR 1

37 36073295320 | PIN 2

38 36073295130 | WHEEL , WORM 1

39 36073295140 | SPACER 1

40 80500006212 | BEARING,BALL 1

41 36073295150 | SLEEVE 1

42 91280436181 | SEAL,OIL 1

43 91001006500 | O-RING 1 S65

44 36073295160 | DRUM 1

45 36073295170 | DRUM, SHAFT 1

46 91001205000 | O-RING 1 1A G50
a7 36073295180 | SUPPORT 1

48 80516006208 | BEARING,BALL 1

49 80601110400 | RING,RITAINING 1 S40

50 36073295190 | SPACER 1

51 90151200100 | BOLT,EYE 1 M10

52 90131910065 | BOLT,HEXAGON SOCKET 8 M10X65
53 36081385080 | WASHER 8

54 36073295200 | GUIDE,BLOCK 1

55 90201201000 | NUT 10 M10

56 36073295210 | SPRING 1

57 80560008000 | BALL,STEEL 1 8

58 36073295220 | SHIFTER 1

59 36073295231 | SHIFTER 1

60 36073295340 | SEAL,OIL 1

61 36073295350 | O-RING 1

62 36073295240 | GUIDE (WIRE) 1

63 90181010030 | BOLT 5 M10X30
64 90236201000 | NUT,CASTLE 2 M10

65 90171112030 | BOLT 4 M12X30
66 90302041201 | WASHER , SPRING 4 12

67 36073295250 | BOLT 2

68 36073295260 | SPRING 2

69 90101208020 | BOLT 2 M8X20
70 90201200800 | NUT 2 M8

71 36073295270 | ROLLER ASSY 1

72 36073295280 | ROLLER (STAND) 1

73 36073295300 | BOLT 2

74 90303071001 | WASHER, PLAIN 2 10

000104




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
75 80136325025 | PIN,SPLIT 2 2_.5X25
76 90302040601 | WASHER , SPRING 4 6
77 90101506010 | BOLT 4 M6X1.0
78 36073295291 | COVER 1
79 36073295310 | SHIM SET 1
80 12213012000 | SPACER 1 T=3
83 36073295530 | SEAL,FASTENER 1
100 36073290000 | WINCH (YG.TEC) 1

000104




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010307-00 WINCH (SELF,3TONX1, MANUAL)

MOUNT s WINCH

A" LASSY 25V F
OPE.ASSY,CLUTCH

N LB ST oA T
PIPING,WINCH

A" LASSY VDN T
OPE,ASSY,CONT,VALVE

P

2" L—FASSY A (72RL, 23UF ,SLOSVF)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

Uy
HOOK

FANRE I ol i = TP B
PIPING,LOWER

N WNTT gw=FPN 2vblD-N
VALVE MANUAL CONTROL

10

7" L= PASSY ¢ %—A (SLOAXFLN =, 7=27)
PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

O
~+
<

unit

Technical

Dat

QOWONUITAWNE

=

E S
e
R
o
R e
R
e

36636090000

(***********)

MOUNT ,WINCH (3T SELF)

OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)
PIPING,WINCH (SELF,MANUAL)
OPE.ASSY,CONT.VALVE (SL WINCH,MANUAL)
PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 3TONX1-PART LINE)
PIPING,LOWER (MAIN--R/J VALVE)

VALVE ,MANUAL CONTROL (SL,1-BLOCK)

PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

RPRRRPRRRRRR

000105



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010316-00 WINCH (SELF,4TONX1, MANUAL)

MOUNT s WINCH

A" LASSY 25V F
OPE.ASSY,CLUTCH

N LB ST oA T
PIPING,WINCH

A" LASSY VDN T
OPE,ASSY,CONT,VALVE

P

2" L—FASSY A (72RL, 23UF ,SLOSVF)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

Uy
HOOK

FANRE I ol i = TP B
PIPING,LOWER

N WNTT gw=FPN 2vblD-N
VALVE MANUAL CONTROL

10

7" L= PASSY ¢ %—A (SLOAXFLN =, 7=27)
PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

O
~+
<

unit

Technical

Dat

QOWONUITAWNE

=

E S
e
R
o
R e
R
e

36636090000

(***********)

MOUNT ,WINCH (4T SELF)

OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)
PIPING,WINCH (SELF,MANUAL)
OPE.ASSY,CONT.VALVE (SL WINCH,MANUAL)
PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 4TONX1-PART LINE)
PIPING,LOWER (MAIN--R/J VALVE)

VALVE ,MANUAL CONTROL (SL,1-BLOCK)

PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

RPRRRPRRRRRR

000106



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010317-01 WINCH (SELF,3TONX1, RADIO CONTROL)

BRES
KEY NO.

D4 2F (EN7 , 3TONX]1,35%" 32}
WINCH (SELF,3TONX]1,RADIO CONTROL)

IO F
MOUNT . WINCH

At L ASSY ,I5VF
OPE.ASSY,CLUTCH

FANE (O A7 L E 2
FIPING,WINCH

NnAEYASSY (SLUA »F)
ELEC.ASSY (SL WINCH)

7 L—MASSY ( X—A (FoRI,I5UF,SLIA F)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

299
HOOK

At CASSY, YDt T
OPE .ASSY,CONT.VALVE

11

53 & avpo-N
RADIO CONTROL

13

NLEFASSY (ZL=-2)
ELEC.ASSY (CRANE)

14

N NZT JUE-+ a¥FD=N
VALVE,REMOTE CONTROL

A AE" ¥H 00—
PIPING,LOWER




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Da

R
RPO~NUOI DhWNPR

[
AW

I
al

E S
e
R
o
R e
R
e
R e
R

36805770000
36806520000
R
36647440000
36647440001

(***********)

MOUNT ,WINCH (3T SELF)

OPE.ASSY,CLUTCH (SL WINCH,RADIO CONTROL)
PIPING,WINCH (3TON SELF,RADIO CONTROL)
ELEC_ASSY (KYOKUTO RADICON)

ELEC.ASSY (SELF,S-RADIO CONTROL)

PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 3TONX1-PART LINE)
OPE.ASSY,CONT.VALVE (SL WINCH,RADICON)
RADIO CONTROL (KIT:MITSUMI)

RADIO CONTROL (KYOKUTO:6CH)

PARTS ASSY,RADIO CONTROLLER (8CH)
ELEC.ASSY (SELF WINCH,RADIO CONTROL)
VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL

PIPING,LOWER (MAIN--R/J VALVE)

RPRRPRRRRRPRRRRRRRERER

000107



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010318-01 WINCH (SELF,4TONX1, RADIO CONTROL)

BRES
KEY NO.

94 »F (B2, 4TONX]1 , 5% 2
WINCH (SELF,4TONX]1,RADIO CONTROL)

IO F
MOUNT . WINCH

At L ASSY ,I5VF
OPE.ASSY,CLUTCH

FANE (O A7 L E 2
FIPING,WINCH

NnAEYASSY (SLUA »F)
ELEC.ASSY (SL WINCH)

7 L—MASSY ( X—A (FoRI,I5UF,SLIA F)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

299
HOOK

At CASSY, YDt T
OPE .ASSY,CONT.VALVE

11

53 & avpo-N
RADIO CONTROL

13

NLEFASSY (ZL=-2)
ELEC.ASSY (CRANE)

14

N NZT JUE-+ a¥FD=N
VALVE,REMOTE CONTROL

A AE" ¥H 00—
PIPING,LOWER




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Da

R
RPO~NUOI DhWNPR

[
AW

I
al

E S
e
R
o
R e
R
e
R e

36805770000

R

36806520000
R
36647440000
36647440001

(***********)

MOUNT ,WINCH (4T SELF)

OPE.ASSY,CLUTCH (SL WINCH,RADIO CONTROL)
PIPING,WINCH (4TON SELF,RADIO CONTROL)
ELEC.ASSY (SELF,S-RADIO CONTROL)
ELEC_ASSY (KYOKUTO RADICON)

PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 4TONX1-PART LINE)
OPE.ASSY,CONT.VALVE (SL WINCH,RADICON)
RADIO CONTROL (KYOKUTO:6CH)

RADIO CONTROL (KIT:MITSUMI)

PARTS ASSY,RADIO CONTROLLER (8CH)
ELEC.ASSY (SELF WINCH,RADIO CONTROL)
VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL

PIPING,LOWER (MAIN--R/J VALVE)

RPRRPRRRRRPRRRRRRRERER

000108



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010319-00 WINCH (SELF,SP+3TON X1,MANUAL)

Al L
MOUNT . WINCH

A" JASSY,95UF
OPE.ASSY,CLUTCH

N AE 28 oA F
PIPING,WINCH

A" ASSY ,,YRTA A2
OPE.ASSY  CONT.VALVE

7' L= bPASSY R-A (FVEN,75YF,SLVSVF)
PLATE ASSY,NAME (ACC.,CLUTCH,SL WINCH)

uh
HOOK

N A4E »& 02— (A4—R/d N 7))
PIPING,LOWER (MAIN—f—R/J VALVE)

N T Ge=FN 2w 0=
VALVE MANUAL CONTROL

10

7" L= FASSY y&—b (SLIAVFLN — 227N
PLATE ASSY.,NAME (5L WINCH LEVER,MANUAL)

11

N AE »H9 07— (AL == 32 N NTFY)
PIFPING,LOWER (MAIN——OPTION VALVE)

7" L=FASSY R—-A A7V IUSET ¥)
PLATE ASSY,NAME (POWER SUPPLY)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

O
~+
<

unit

Technical

Dat

O©CO~NURWNE

E S
e
R
o
R e
R
e
36636100000
R
R
(***********)

MOUNT ,WINCH (3T SELF)

OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)
PIPING,WINCH (SELF,MANUAL)
OPE.ASSY,CONT.VALVE

PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 3TONX1-PART LINE)
PIPING,LOWER (MAIN--R/J VALVE)

VALVE ,MANUAL CONTROL (SL,2-BLOCK)
PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)
PIPING,LOWER (MAIN--OPT.VALVE)

PLATE ASSY,NAME (POWER SUPPLY)

RPRRRPRRRRRRERR

000109



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010321-00 WINCH (SELF,SP+4TON X1,MANUAL)

Al L
MOUNT . WINCH

A" JASSY,95UF
OPE.ASSY,CLUTCH

N AE 28 oA F
PIPING,WINCH

A" ASSY ,,YRTA A2
OPE.ASSY  CONT.VALVE

7' L= bPASSY R-A (FVEN,75YF,SLVSVF)
PLATE ASSY,NAME (ACC.,CLUTCH,SL WINCH)

uh
HOOK

N A4E »& 02— (A4—R/d N 7))
PIPING,LOWER (MAIN—f—R/J VALVE)

N T Ge=FN 2w 0=
VALVE MANUAL CONTROL

10

7" L= FASSY y&—b (SLIAVFLN — 227N
PLATE ASSY.,NAME (5L WINCH LEVER,MANUAL)

11

N AE »H9 07— (AL == 32 N NTFY)
PIFPING,LOWER (MAIN——OPTION VALVE)

7" L=FASSY R—-A A7V IUSET ¥)
PLATE ASSY,NAME (POWER SUPPLY)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

O
~+
<

unit

Technical

Dat

O©CO~NURWNE

E S
e
R
o
R e
R
e
36636100000
R
R
(***********)

MOUNT ,WINCH (4T SELF)

OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)
PIPING,WINCH (SELF,MANUAL)
OPE.ASSY,CONT.VALVE

PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH)
HOOK (SELF, 4TONX1-PART LINE)
PIPING,LOWER (MAIN--R/J VALVE)

VALVE ,MANUAL CONTROL (SL,2-BLOCK)
PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)
PIPING,LOWER (MAIN--OPT.VALVE)

PLATE ASSY,NAME (POWER SUPPLY)

RPRRRPRRRRRRERR

000110



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010322-00 WINCH (SELF,3TONX1, F-RADIO CONTROL)

IO F
MOUNT . WINCH

At L ASSY ,I5VF
OPE.ASSY,CLUTCH

FANE (O A7 L E 2
FIPING,WINCH

nAEASSY (SL oA »F)
ELEC.ASSY (SL WINCH)

7 L—MASSY ( X—A (FoRI,I5UF,SLIA F)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

L
HOOK

o FA" JASSY , untat L7
OPE.ASSY,CONT.VALVE

NEZASSY (L=

1 ELEC.ASSY (CRANE)

N NTFT JUE-F 2ZbD-N

12 VALVE,REMOTE CONTROL

N AL 5 ,O09- (R Y==R/AJ N 7))

13
PIPING,LOWER (MAIN——R/J VALVE)

N AE 2 02— (ZEMCYL, 1L T )

14 PIPING,LOWER (ACCEL.CYL.—-1 BLOCK VALVE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Da
1 TAAIIIIITIK MOUNT ,WINCH (3T SELF) 1
2 faiaiaiaiaiaiakakaiaiad OPE_ASSY,CLUTCH (SL WINCH,RADIO CONTROL) 1
3 falaialakakakakakataiel PIPING,WINCH (3TON SELF,RADIO CONTROL) 1
4 lialalaiaiaiaiaiaiated ELEC.ASSY (SL,F-RADIO CONTROL/SWITCH) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Fekkkhk ke kh kK HOOK (SELF, 3TONX1-PART LINE) 1

10 faiaiaiaiaiaiakakaiaiad OPE_ASSY,CONT.VALVE (SELF,F-RADIO CONT.) 1
11 E ELEC.ASSY 1

faiaiaiaiaiaiaiakatatad ELEC.ASSY (SELF WINCH,F-RADIO CONTROL) 1
12 36647440000 VALVE,REMOTE CONTROL 1

36647440001 VALVE ,REMOTE CONTROL 1
13 faiaiaiaiaiaiakakaiaiad PIPING,LOWER (MAIN--R/J VALVE) 1
14 (FFFFFxxAXXEY | PIPING,LOWER (ACCEL.CYL.-1 BLOCK VALVE) 1

000111



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010323-00 WINCH (SELF,4TONX1, F-RADIO CONTROL)

IO F
MOUNT . WINCH

At L ASSY ,I5VF
OPE.ASSY,CLUTCH

FANE (O A7 L E 2
FIPING,WINCH

nAEASSY (SL oA »F)
ELEC.ASSY (SL WINCH)

7 L—MASSY ( X—A (FoRI,I5UF,SLIA F)
PLATE ASSY,NAME (ACC,,CLUTCH,SL WINCH)

L
HOOK

o FA" JASSY , untat L7
OPE.ASSY,CONT.VALVE

NnEZASSY (JL—2)

1 ELEC.ASSY (CRANE)

N NTFT JUE-F 2ZbD-N

12 VALVE,REMOTE CONTROL

N AL 5 ,O09- (R Y==R/AJ N 7))

13
PIPING,LOWER (MAIN——R/J VALVE)

N AE 2 02— (ZEMCYL, 1L T )

14 PIPING,LOWER (ACCEL.CYL.—-1 BLOCK VALVE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Da
1 TAAIIIIITIK MOUNT ,WINCH (4T SELF) 1
2 folioialaialaialaiaiaiad OPE_ASSY,CLUTCH (SL WINCH,RADIO CONTROL) 1
3 lialalaiaiaiaiaiaiated PIPING,WINCH (4TON SELF,RADIO CONTROL) 1
4 lialalaiaiaiaiaiaiated ELEC.ASSY (SL,F-RADIO CONTROL/SWITCH) 1
5 E e —— PLATE ASSY_NAME (ACC.,CLUTCH,SL WINCH) 1
7 Hkhkkkh kA Ak HOOK (SELF, 4TONX1-PART LINE) 1

10 folioialaialaialaiaiaiad OPE_ASSY,CONT.VALVE (SELF,F-RADIO CONT.) 1
11 Fa e m——— ELEC.ASSY 1
12 36647440000 VALVE,REMOTE CONTROL 1

36647440001 VALVE,REMOTE CONTROL 1
13 lialalaiaiaiaiaiaiated PIPING,LOWER (MAIN--R/J VALVE) 1
14 lialalaiaiaiaiaiaiated PIPING,LOWER (ACCEL.CYL.-1 BLOCK VALVE) 1
16 (FxHHRxsRRR) | ELEC.ASSY 1

000112



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1010361-00 WINCH (DRUM FREE)

E5ES D42F (M 34TU-)

KEY NOC. WINCH (CRUM FREE}
N UAUF
WINCH

N A VE LT
PIPING,WINCH

NEZASSY
ELEC.ASSY

7' L—PASSY R2—A (} Z4ZU-)
PLATE ASSY,NAME (DRUM FREE)

Z° L= PFASSY s R—A (YK »wyvsH)
FLATE ASSY,NAME {1-PART LINE OPE.)

FATIENF AV-F" U o4}
DETECTOR,DISORDERLY WIND

- A4 ,0-7"
GUIDE ., RCFPE

T AT A= DAL
DETECTOR.OVER WIND

ud

10 HOOK




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Da

QUOUWoO~NOUThWE

=

E S
e
R
o
R e
R
e
R e

36091920000

WINCH (DRUM FREE,OPTION)

PIPING,WINCH (DRUM FREE,OPTION)
ELEC.ASSY (DRUM FREE)

PLATE ASSY,NAME (DRUM FREE)

PLATE ASSY,NAME (1-PART LINE OPE.)
DETECTOR,DISORDERLY WIND (DRUM FREE)
GUIDE,ROPE (RETAINING WIRE ROPE,1-PART)
DETECTOR,OVER WINDING (RETAINING WIRE RO
HOOK (DRUM FREE,OPTION)

RPRRRRRRRR

000113



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PF1010363-00 WINCH (SELF)

100
| _ _ _ _
42 28,29 30 31 55 32,33
| _]
e =
— K —— 34 50

)
N

49 56 48 47

46

40

54
53

37

35

36
43

37,38

\

39 44,45




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
26 80500006215 | BEARING,BALL 2
27 91002926000 | O-RING 1 1B G260
28 80561100120 | NUT 1 AN12
29 80562100120 | WASHER, PLAIN 1 AW12
30 80500006212 | BEARING,BALL 1
31 36072805020 | SEAL,OIL 1
32 36072805040 | SPRING 1
33 80560006000 | BALL,STEEL 1 6
34 36072805080 | SEAL,OIL 1
35 36072805050 | BEARING 1
36 36072805060 | BEARING 1
37 91002910000 | O-RING 2 1B G100
38 91002908500 | O-RING 1 1B G85
39 36072805070 | SPRING 1
40 50737400030 | BREATHER,AIR 1
41 90101212025 | BOLT 8 M12X25
42 90101210020 | BOLT 4 M10X20
43 80601110300 | RING,RITAINING 1 S30
44 90172110070 | BOLT,HEXAGON SOCKET 4 M10X70
45 90172110040 | BOLT,HEXAGON SOCKET 4 M10X40
46 90151200160 | BOLT,EYE 1 M16
a7 80316030080 | PLUG 1 PT1/2
48 80316030040 | PLUG 2 PT1/4
49 90101208015 | BOLT 2 M8X15
50 90101206015 | BOLT 4 M6X15
51 91002907500 | O-RING 1 1B G75
52 36072805030 | SEAL,OIL 1
53 91206060001 | SEAL,OIL 1
55 90172208030 | BOLT,HEXAGON SOCKET 6
56 90302040801 | WASHER, SPRING 2 8
57 91002801400 | O-RING 1 1B P14
100 36072800000 | WINCH (SELF) 1

000114




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1020004-01 DRUM,WINCH

20




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

QOOUITAWNE

N

31310237510
31310005010
31310617510
80516006306
80516006206
31310617520
90302041001
31310610100

GEAR,SPUR

PIN

DRUM

BEARING,BALL
BEARING,BALL
BOLT,HEXAGON SOCKET
WASHER , SPRING
DRUM,WINCH

RPARMRRRNRE

M10X25
10

000115




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1020035-00 DRUM,WINCH

100

\

ITL
o
\l

T/L/ - Q




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

O~NOURAWNE

A=Y
o

31310617530
31310617540
31310617550
80516006306
80516006206
90172410025
90302041001
31310610300

GEAR,SPUR

PIN

DRUM

BEARING,BALL
BEARING,BALL
BOLT,HEXAGON SOCKET
WASHER , SPRING
DRUM,WINCH

RPARMRRRNRE

M10X25
10

000116




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050063-01 HOOK (DRUM FREE,OPTION)

A
™
11— ( \ PN
\_'L'- ~ F) /,‘\ \\\\




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star

1 36091929520 | BODY ASSY 1

2 80720104028 | PIN,SPRING 1 4X28

4 90303071801 | WASHER, PLAIN 1 18

5 12231505000 | BEARING,PLAIN 1

11 36091929510 | HOOK ASSY 1

12 90710008160 | SCREW,SET 1 M8X16

30 36094049510 | STOPPER ASSY 1

50 36091920000 | HOOK (DRUM FREE,OPTION) 1

000117



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050126-01 HOOK

10




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
1 53037260010 | STOPPER ASSY 1
10 53037260000 | HOOK 1

000118



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050161-03 HOOK (1-PART LINE ,OPTION)

12

/—"




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (S

ONNPAWNBE

N =

14211695513
36090239510
80500051205
80136350060
90710008200
36094049510
36090230000

HOOK ASSY

BODY ASSY

BEARING,BALL

PIN,SPLIT

SCREW, SET

STOPPER ASSY

HOOK (1-PART LINE ,OPTION)

RPRRRRRPR

5X60
M8X20

000119



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050337-00 HOOK (SELF, 4TONX1-PART LINE)

|/




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 53037260000 | HOOK 1
2 83151211401 | CLIP 1
3 83151111401 | CLIP 1
4 37001806200 | ROPE,WIRE 1 14X30M
5 37002600230 | WEDGE 1 14

000120



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050338-01 HOOK (SELF, 3TONX1-PART LINE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

RPOR_WNE

36090610000
83151211201
83151111201
37001806210
37002600220
36090615010

HOOK (WITH STOPPER)

CLIP

CLIP

ROPE ,WIRE

WEDGE

STOPPER ASSY (WITH SPRING & PIN)

RPRRRRPR

12X27M
12.5

000121



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050342-01 HOOK (SELF, 3TONX2-PART LINE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
2 90171110014 | BOLT 1 M10X14
3 90302041001 | WASHER , SPRING 1 10
4 37002600480 | SOCKET ,ROPE 1 12.5
5 37002600220 | WEDGE 1 12.5
6 37000124510 | PIN 1
7 80136363040 | PIN,SPLIT 1 6.3X40
21 36090710000 | HOOK (5TON) 1
22 31478211100 | PLATE,NAME 1

000122



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050447-00 HOOK

Vs
HOOK

7' L-bFASSY ,X—A
PLATE ASSY,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36090230000 HOOK (1-PART LINE ,OPTION) 1
2 (FFFxFFIxxALXY | PLATE ASSY,NAME (HOOK) 1

000123



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050464-00 HOOK (1-PART LINE)

Fa
HQOK

7" L—-FASSY k-4
PLATE ASSY,NAME

F AT =N DLV
DETECTOR,OVER WIND




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se
2 (FFFxFFxxAXXY | PLATE ASSY,NAME (1-PART LINE OPE.) 1
3 (FFFxFAxXAXXY | DETECTOR,OVER WINDING 1

000124



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1050540-02 HOOK (5TON)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
1 36090715020 | STOPPER ASSY 1
2 36090715010 | SHEAVE ASSY 1
10 36090710000 | HOOK (5TON) 1

000125



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1160066-02 OPE.ASSY,CLUTCH (SL WINCH,RADIO CONTROL)

X

I IIL/\/\ |

37 3635 34 33 32 31
A AN A AA

AIPACKING SET KEY NO.50 (KEY NO0.32,33,34,35,36,37)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31331420100 | SUPPORT 1

2 37000107210 | PIN 1

3 80620210080 | PIN,SNAP 1

4 90186210020 | BOLT,FLANGE 2 M10X20
5 31331420200 | SUPPORT 1

6 31331420300 | LEVER 1

7 31323330100 | KNOB (BLACK) 1

8 31322224200 | PLATE 2 L=1

9 37000105750 | PIN 1

10 80136332020 | PIN,SPLIT 1 3.2X20
11 90172106020 | BOLT,HEXAGON SOCKET 4 M6X20
12 90302040601 | WASHER , SPRING 12 6

13 36052750000 | CYLINDER ASSY 1

14 90171106020 | BOLT 8 M6X20
15 37000575940 | PLATE 2

16 37000575690 | PLATE 1

31 37000928340 | JOINT 1

32 91002801800 | O-RING 1 1B P18
33 91002801200 | O-RING 1 1B P12
34 91411001200 | RING,BACKUP 1 P12

35 91002801000 | O-RING 1 1B P10
36 91411001000 | RING,BACKUP 1 TIP10A
37 91650001000 | SEAL,DUST 1

38 36052751000 | CYLINDER 1

39 36052752000 | ROD 1
40 90210200800 | NUT 1 M8
41 37005400270 | END 1

50 36052759900 | PACKING SET 1 10X16

000126




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1160067-00 OPE.ASSY,CLUTCH (SELF WINCH,MANUAL)

213




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

QOWONOURAWNE

=

37000575690
37000107210
80620210080
90186210020
31331420200
31331420300
31323330100
31322224200
37000105750
80136332020

PLATE
PIN

PIN,SNAP
BOLT, FLANGE
SUPPORT
LEVER

KNOB (BLACK)
PLATE

PIN
PIN,SPLIT

RPRNRRRNRRPR

M10X20

L=1

3.2X20

000127



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1180062-01 DETECTOR,DISORDERLY WIND (DRUM FREE)

\ 21-31.43




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria

1 31440220100 | ROLLER ASSY 1

2 37000105740 | PIN 2

3 80136332020 | PIN,SPLIT 2 3.2X20

4 90303071001 | WASHER, PLAIN 4 10

5 37001300000 | SPRING 2

21 37001107470 | ROLLER ASSY 2

22 37001107690 | ROLLER ASSY 1

23 31440220300 | PIN 1

24 31440220150 | SUPPORT 1

25 31440150350 | WASHER,PLAIN 2

26 90286001007 | NUT 2 M10 P=1.25
31 80516006001 | BEARING,BALL 4
43 80602110280 | RING,RITAINING 2 R28

000128



16
17

TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1200274-00 PIPING,WINCH (DRUM FREE,OPTION)

_:Ll__
14
O
_"_E%:r_'" —
B

~
-l

-

—
1




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 80302120040 | FITTING 2 POAO8PF1/4
2 91002801100 | O-RING 6 1B P11
3 37000312580 | SLEEVE 2
4 37000924420 | JOINT 1
5 80303210040 | FITTING,ELBOW 4
6 36642760000 | VALVE,SOLENOID 1
7 81408000081 | PIPE,STEEL 1M 8X1.2T
8 90131505045 | BOLT,HEXAGON SOCKET 4 M5X45
9 81408000081 | PIPE,STEEL 1M 8X1.2T
10 81408000081 | PIPE,STEEL 1M 8X1.2T
11 31473743200 | JOINT 1
12 37002511730 | HOSE 1 L=225
13 91803600200 | CLIP 2 D=13-20
14 31473743300 | COVER 1
15 31473743100 | JOINT 1
16 90186208010 | BOLT,FLANGE 2 M8X10
17 90186208014 | BOLT,FLANGE 2 M8X14

44 91002801400 | O-RING 1 1B P14

000129




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1200304-02 PIPING,WINCH (3TON SELF,RADIO CONTROL)

n=::=n 7_41£ 7‘41%

19 - 61 ALO

]
I
\ 12 - 41 /
16 - 51

10.15 1031



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002468680 | HOSE 1 L=360
2 80471020502 | JOINT 2
3 91810132530 | FASTENER 7
4 37002443100 | HOSE 2 L=1000
5 80303210040 | FITTING,ELBOW 2
6 91002801100 | O-RING 6 1B P11
7 80491002020 | JOINT (WITH O-RING) 2
8 31645690100 | PIPE 1
9 80400160130 | JOINT 1 S,G1/2-G3/8
10 91002801800 | O-RING 4 1B P18
11 36625150000 | VALVE,CHECK 1
12 80400160190 | JOINT (WITH O-RING) 2
13 91803880070 | CLIP 6 D=13.1-16.2
14 31644591300 | JOINT 1
15 37000923950 | JOINT 1
16 80400160205 | JOINT (WITH O-RING) 1
17 37000925680 | JOINT 1 S,G3/8-G3/8
18 91002801400 | O-RING 1 1B P14
19 80400160180 | JOINT (WITH O-RING) 2
20 37002510120 | HOSE 1 L=1200
21 91810130240 | FASTENER 1
22 91850310405 | CLAMP (BLACK) 1
23 37000805050 | JOINT 1
24 37002500780 | HOSE 1 L=700
25 90186208020 | BOLT,FLANGE 2 M8X20
26 31645691000 | JOINT 1
27 36645920000 | VALVE,SOLENOID 1
28 90172105045 | BOLT,HEXAGON SOCKET 4 M5X45
29 80316070040 | PLUG 1 PF1/4
30 37002464540 | HOSE 1 L=600
31 37000925800 | JOINT 1 S,G1/2
32 80481404030 | JOINT (WITH O-RING) 1 G1/2-F3/8
41 91002801100 | O-RING 4 1B P11
51 91002801800 | O-RING 2 1B P18
61 91002801400 | O-RING 2 1B P14

000130




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1200305-02 PIPING,WINCH (4TON SELF,RADIO CONTROL)

7 = 41 PA2

19 - 61 ALO

6132 B11

216 PAZ2

ol
5 [ B

25




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002468680 | HOSE 1 L=360
2 80471020502 | JOINT 2
3 91810132530 | FASTENER 7
4 37002443100 | HOSE 2 L=1000
5 80303210040 | FITTING,ELBOW 1
6 91002801100 | O-RING 6 1B P11
7 80491002020 | JOINT (WITH O-RING) 2
8 31645810100 | PIPE 1
9 80400160130 | JOINT 1 S,G1/2-G3/8
10 91002801800 | O-RING 4 1B P18
11 36625150000 | VALVE,CHECK 1
12 80400160190 | JOINT (WITH O-RING) 2
13 91803880070 | CLIP 6 D=13.1-16.2
14 31644591300 | JOINT 1
15 37000923950 | JOINT 1
16 80400160205 | JOINT (WITH O-RING) 1
17 37000925680 | JOINT 1 S,G3/8-G3/8
18 91002801400 | O-RING 1 1B P14
19 80400160180 | JOINT (WITH O-RING) 2
20 37002510120 | HOSE 1 L=1200
21 91810130240 | FASTENER 1
22 91850310405 | CLAMP (BLACK) 1
23 37000805050 | JOINT 1
24 37002500780 | HOSE 1 L=700
25 90186208020 | BOLT,FLANGE 2 M8X20
26 31645691000 | JOINT 1
27 36645920000 | VALVE,SOLENOID 1
28 90172105045 | BOLT,HEXAGON SOCKET 4 M5X45
29 80316070040 | PLUG 1 PF1/4
30 37002464540 | HOSE 1 L=600
31 37000925800 | JOINT 1 S,G1/2
32 80302120040 | FITTING 1 POAO8PF1/4
33 80481404030 | JOINT (WITH O-RING) 1 G1/2-F3/8
41 91002801100 | O-RING 4 1B P11
51 91002801800 | O-RING 2 1B P18
61 91002801400 | O-RING 2 1B P14

000131




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1200306-02 PIPING,WINCH (SELF,MANUAL)

B2 O jtok (Jpe A2

__—HE{figg?:Gi EE;’,ﬂlQ

p1o_ L 1RO )]
EE_ o “ ’CD ]
pa .~ SERHP 15
P T
A

B10

l
- 1 - -
=::q’i=‘tﬁ___4:]_‘ : - ”"=
S O JI 10,11 15 - 41

A
4 (CEEBEN I F, H—ERM—p)

10011 910 i

x

- ;
- 31 /13 - 41/
10,12 10414

ool BN



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 80481103030 | JOINT 2 L,G3/8-G3/8
2 91002801400 | O-RING 3 1B P14
3 91810132530 | FASTENER 4
4 37002468690 | HOSE 2 L=1250
5 37000920980 | JOINT 1 PF3/8-PF3/8
6 37002504790 | HOSE 1 L=1500
7 80400160190 | JOINT (WITH O-RING) 2
8 91803880070 | CLIP 2 D=13.1-16.2
9 80400160130 | JOINT 1 S,G1/2-G3/8
10 91002801800 | O-RING 4 1B P18
11 36625150000 | VALVE,CHECK 1
12 37000923950 | JOINT 1
13 80400160205 | JOINT (WITH O-RING) 1
14 37000925790 | JOINT 1
15 80481404030 | JOINT (WITH O-RING) 1 G1/2-F3/8

31 91002801100 | O-RING 2 1B P11
41 91002801800 | O-RING 2 1B P18

000132




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1400303-03 MOUNT ,WINCH

19 N

18

d

17
15

AL/

/

12 10,11



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star

1 37001500000 | BOLT 1
2 90302041201 | WASHER, SPRING 1 12
3 90303101201 | WASHER, PLAIN 1 12
4 90172110028 | BOLT,HEXAGON SOCKET 3 M10X28
5 90302041001 | WASHER , SPRING 3 10
6 90303071001 | WASHER, PLAIN 3 10
7 36073080000 | WINCH (Y.G.TEC) 1

36072620000 | WINCH (HARTYS) 1

36073430000 | WINCH (OOKUBO) 1

36073810000 | WINCH ASSY (Y.G.TEC) 1 ES8155
8 82401800080 | PLUG (FOR M8) 2
9 31310610500 | BREATHER,AIR 1
10 90172108025 | BOLT,HEXAGON SOCKET 2 M8X25
11 90302040801 | WASHER , SPRING 2 8
12 36663100000 | MOTOR,HYDRAULIC (WINCH) 1
13 91001206000 | O-RING 1 1A G60
14 37000134390 | PIN 1
15 90186210014 | BOLT,FLANGE 2 M10X14
16 37000300350 | SPACER 2 L=18.5
17 31310391000 | COVER 1
18 31310610300 | DRUM,WINCH 1

31310610100 | DRUM,WINCH 1
19 37002600190 | WEDGE 1 8

000133



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF1400322-00 MOUNT,WINCH (3T SELF)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36662290000 | MOTOR,HYDRAULIC 1
2 90302041201 | WASHER, SPRING 2 12
3 90172112035 | BOLT,HEXAGON SOCKET 2 M12X35
4 36073290000 | WINCH (YG.TEC) 1
36072810000 | WINCH (HARTYS) 1
5 91000515200 | O-RING 1 AS568-152
6 90171116040 | BOLT 8 M16X40
7 90302041601 | WASHER , SPRING 8 16

000134




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PF1400323-00 MOUNT,WINCH (4T SELF)

31 32

33



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 36662650000 | MOTOR,HYDRAULIC 1

2 90302041201 | WASHER , SPRING 6 12

3 90172112035 | BOLT,HEXAGON SOCKET 2 M12X35
4 36072800000 | WINCH (SELF) 1

5 31311131000 | GUARD 1

6 90171116040 | BOLT 8 M16X40
7 90302041601 | WASHER , SPRING 8 16

8 91000515200 | O-RING 1 AS568-152
10 14124015000 | BOLT 3

11 90201201200 | NUT 6 M12

12 90101212020 | BOLT 4 M12X20
13 37000136790 | PIN ASSY 1

14 90303071201 | WASHER, PLAIN 2 12

15 80136340020 | PIN,SPLIT 1 4X20
16 31322224200 | PLATE 2 L=1

17 37001300250 | SPRING 3

31 31311139520 | SUPPORT ASSY 1

32 31311139510 | ROLLER ASSY 1

33 31311130530 | PIN 1

34 80516006203 | BEARING,BALL 2
41 80136340020 | PIN,SPLIT 1 4X20
42 37000136800 | PIN 1

000135




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF5100218-00 FRAME ASSY (WITHOUT LOCK ASSY)

ErES ZL—AASSY (DWSASSYFI)
KEY NO, FRAME ASSY (WITHOUT LOCK ASSY)

ForUR S, UY (FL—-A4)
OUTRIGGER,REAR {FRAME)

_ LYy G puk (UPTFORUST )
CYL INDER, JACK (REAR QOUTRIGGER)

NAE VDT LU Y euk (2,04 F00F)
PIPING.REAR JACK (2,ROTARY)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 ikt OUTRIGGER,REAR (FRAME) 1
2 folialaiaiaiaialalaiaied CYLINDER,JACK (REAR OUTRIGGER) 2
3 (FFFxFAxxAEXY | PIPING,REAR JACK (2,ROTARY) 1

000136



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PF5100219-00 FRAME ASSY (WITH LOCK ASSY)

ErES ZL—AASSY (OWZASSYUE)
KEY NO, FRAME ASSY (WITH LOCK ASSY)

ForUR S, UY (FL—-A4)
OUTRIGGER,REAR {FRAME)

= OYZ2ASSY
LOCK ASSY

PULE WV UF (UPTORURN)
CYL INDER, JACK (REAR OUTRIGGER)

N AR DO L UR VT YR 2, hIF R
PIPING,REAR JACK (2,ROTARY)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1

(FFFFFFxFF*FY T OUTRIGGER,,REAR (FRAME)
(***********) LOCK ASSY

(FFFxFAxxAAXY | CYLINDER,JACK (REAR OUTRIGGER)
(FFFxxHxRxxHRY | PIPING,REAR JACK (2,ROTARY)

AWN R
RPN PR

000137



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1020003-04 GUIDE,ROPE (RETAINING WIRE ROPE,1-PART)

5

/—
1,11

— ¥R —A0RE

7
I{ 11 SUPPORT B

/
!

/. -—T___




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
1 90203201400 | NUT 2 M14
2 37000574030 | PLATE 1
3 31477171100 | GUIDE ASSY 1
4 90101214020 | BOLT 1 M14X20
5 37000532240 | PLATE 1
6 31471731600 | PIN 1
7 90101214040 | BOLT 1 M14X40
8 37000303800 | SPACER 1 L=48
11 31477171500 | SUPPORT 2
12 90302041401 | WASHER , SPRING 1 14
14 37000304020 | SPACER 1 L=6
21 31477171200 | GUIDE 1
22 80620210160 | PIN,SNAP 1
23 31471731200 | PIN 1
24 37001102960 | ROLLER ASSY 1
25 80601110150 | RING,RITAINING 2 15
26 80804035050 | BUSH 2
27 31471731500 | SHEAVE ASSY 2
28 80601110200 | RING,RITAINING 2 S20
29 37000300240 | SPACER 2 L=7

000138



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1020004-00 GUIDE,ROPE (RETAINING WIRE ROPE)

AN ,0-7
GUIDE.ROPE

- v
HOOK

T AT AN DL
DETECTOR,OVER WIND

7* L-FASSY , X-4
PLATE ASSY,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Da
1 (FFFxFAExxALXY | GUIDE,ROPE (RETAINING WIRE ROPE,1-PART) 1
3 (FFFxFAxXAAXY | DETECTOR,OVER WINDING (RETAINING WIRE RO 1
4 (FFFxFFIxxAXXY | PLATE ASSY,NAME (1-PART LINE OPE.) 1

000139



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1130134-00 DETECTOR,BOOM LENGTH

100

1 7 2 3 4 12 9 6 10

|




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36131315010 | PLATE (BASE) 1
2 36131745020 | CASE 1
3 36131745030 | DRUM ASSY 1
4 32360005050 | RING,SLIP 1
5 32360005060 | CONTACTOR ASSY 1
6 36131745040 | CASE 1
7 36131745050 | PACKING 1
8 91001209000 | O-RING 1 1A G90
9 36131745060 | BRACKET 1
10 36131745010 | POTENTIOMETER 1
11 36130915030 | SEAL 1
12 36131745070 | GEAR 1
13 82100000192 | TERMINAL 1
14 36161185010 | CAP 1
15 82100000191 | TERMINAL 1
16 36131625050 | CAP 1
17 31370005080 | GUIDE (CORD) 1
18 36131745080 | CORD ASSY 1
19 82100001406 | CONNECTOR (SEAL) 1
20 36130795030 | STOPPER 2
31 36131745090 | CORD 13 | M
100 36131740000 | DETECTOR,BOOM LENGTH 1

000140




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1130135-00 DETECTOR,BOOM LENGTH

100

19 1516




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36130235010 | PLATE (BASE) 1
2 36131755010 | CASE 1
3 36131755020 | DRUM ASSY 1
4 32360005050 | RING,SLIP 1
5 32360005060 | CONTACTOR ASSY 1
6 36131745040 | CASE 1
7 31370105030 | PACKING 1
8 91001209000 | O-RING 1 1A G90
9 36131745060 | BRACKET 1
10 36131745010 | POTENTIOMETER 1
11 36130915030 | SEAL 1
12 36131745070 | GEAR 1
13 82100000192 | TERMINAL 1
14 36161185010 | CAP 1
15 82100000191 | TERMINAL 1
16 36131625050 | CAP 1
17 31370005080 | GUIDE (CORD) 1
18 36131745080 | CORD ASSY 1
19 82100001406 | CONNECTOR (SEAL) 1
20 36130795030 | STOPPER 2
31 36131745090 | CORD 17 | M
100 36131750000 | DETECTOR,BOOM LENGTH 1

000141




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1130144-00 DETECTOR,BOOM LENGTH (MOUNT)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36131740000 | DETECTOR,BOOM LENGTH 1
2 90186206010 | BOLT,FLANGE 4 M6X10
3 90303070601 | WASHER,PLAIN 3 6

000142




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PG1130145-00 DETECTOR,BOOM LENGTH (MOUNT)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36131750000 | DETECTOR,BOOM LENGTH 1
2 90186206010 | BOLT,FLANGE 4 M6X10
3 90303070601 | WASHER,PLAIN 3 6

000143




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PH1060327-00 DETECTOR,OVER WINDING (RETAINING WIRE RO

s TR |
I T L™~
H_TW L BRI )
mENN W
||ﬂ'= ‘1 |I 1l -\! \ /7/ ::
T : I‘ﬂj | i () i . ; SRhEAEOQPERAT 10N
th/\l___Jb \ILU ”1: #r
1 : _H_ /;::ﬁ\ /?:_:‘\ | 2143 ﬁ-\
- e gy 3
] BJLF} ~ L T .@J?
R EVARIE Sh\e} -
AN B -
/n‘,
@



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star

1 31477172500 | HARNESS 1 L=440

2 91810130240 | FASTENER 3

3 91850310405 | CLAMP (BLACK) 2

4 31477172400 | HARNESS 1 L=440

5 80182306014 | SCREW,MACHINE 3 M6X14

6 90302040601 | WASHER, SPRING 3 6

7 31477172600 | ROPE ASSY 1 L=1480

8 31371922000 | SWITCH ASSY (ASSY ONLY) 1

9 90303070601 | WASHER, PLAIN 2 6

000144



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PH1060338-00 DETECTOR,OVER WINDING

T e o
:c>"'J|
Ay




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477172600

ROPE ASSY

L=1480

000145



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PH1250066-00 MOMENT LIMITER (BML)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36116551300 | CUSHION 1
4 36190835020 | BOARD,CIRCUIT 1
5 36190835030 | HARNESS 1
21 36190835010 | COVER ASSY 1
31 36192685010 | CPU UNIT (WITH DATA) 1
100 36192680000 | MOMENT LIMITER (BML) 1

000146




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PH1250115-00 MOMENT LIMITER (BML)

100




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36116551300 | CUSHION 1
4 36190831930 | BOARD,CIRCUIT 1
5 36190831940 | HARNESS 1
11 36190831800 | COVER 1
21 36194665010 | CPU UNIT (WITH DATA) 1
100 36194660000 | MOMENT LIMITER (BML) 1

000147




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PH5031464-00 HARNESS

CNg




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31653241202

HARNESS

000148



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PH5031732-00 HARNESS

J1 J2

CN35 CN35




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656330200

HARNESS

000149



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11010085-01 MOTOR,HYDRAULIC

FomsALY e MUTUK, HYDKAUL LW {obLbLr WihNll 21

100

®SEAL KIT KEY NO.50 (KEY NO- 13161920.252844) J




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36662295010 | SEAL,DUST 1
4 91000504100 | O-RING 1
5 36662295020 | SEAL,OIL 1
7 36660375070 | KEY 1 7X7X31.5
9 36662295030 | SEAL,SHAFT 1
13 91000501100 | O-RING 3
16 91000503800 | O-RING 1
19 36660645130 | SEAL 1
20 36660645140 | SEAL 1
25 91001101100 | O-RING 1 1A P11
28 91000590300 | O-RING 2
44 91000504100 | O-RING 2
50 36660645160 | SEAL KIT (FOR MOTOR) 1
100 36662290000 | MOTOR,HYDRAULIC 1

000150




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11010088-01 MOTOR,HYDRAULIC (SWING)

R B ]
ILLUSTRATED BREAKDOWN NO.16



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11010088-01 MOTOR,HYDRAULIC (SWING)

16

37




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star

2 36660025130 | BEARING,BALL 1

4 91001206500 | O-RING 1 1A G65
5 36660025021 | COVER (OIL SEAL) 1

6 36660025140 | SEAL,OIL 1

7 80602110720 | RING,RITAINING 1 R72

14 36661925010 | O-RING 1

16 36661925021 | CYLINDER ASSY (LOCK) 1

19 14125151020 | KEY 1

35 91410001800 | RING,BACKUP 1 P18

36 91002801800 | O-RING 1 1B P18
37 91001102201 | O-RING 1 1A P22A
38 91001102200 | O-RING 1 1A P22
39 91001101800 | O-RING 1 1A P18
50 36662600000 | MOTOR,HYDRAULIC (SWING) 1

000151



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11010117-00 MOTOR,HYDRAULIC

mesonny R FIVLIUVILy NDIVNRAUVLLW

50

| ®SEAL KIT NO31:KEY NO.(3 5,8 11,12,13,16,13 20 )




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36661485030 | KEY 1
3 91000504100 | O-RING 3
5 91000503800 | O-RING 1
9 36660645140 | SEAL 1

11 36660645130 | SEAL 1
12 36662295010 | SEAL,DUST 1
13 36662295020 | SEAL,OIL 1
16 36662295030 | SEAL,SHAFT 1
19 36662655020 | GEAR (VALVE DRIVE) 1
20 91000501100 | O-RING 3
31 36662655010 | SEAL KIT 1
50 36662650000 | MOTOR,HYDRAULIC 1

000152




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

P11010152-00 MOTOR,HYDRAULIC (WINCH)

50

: SEAL KIT KEY NO.40




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
13 36662185010 | KEY (FEATHER) 1
40 36662415020 | SEAL KIT 1
50 36663100000 | MOTOR,HYDRAULIC (WINCH) 1

000153



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11010223-00 MOTOR,HYDRAULIC

200

13

'A| 5

(maul's
 — [

10

17

15

14 11




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
1 36663955100 | SHAFT 1 ES7642
2 80500006206 | BEARING,BALL 1
4 91001106500 | O-RING 1 1A P65
5 36660025020 | COVER (OIL SEAL) 1
6 36660025140 | SEAL,OIL 1
7 80601210720 | RING,RITAINING 1 R72
8 36663955020 | PLATE, THRUST 1
9 36663955030 | BARREL ASSY (CYLINDER) 1

10 36663955040 | PLATE (VALVE) 1
11 36661925030 | COVER (BOTTOM) 1
12 80500006203 | BEARING,BALL 1
13 36662355110 | PIN 2
14 36663955050 | O-RING 1
15 36663955060 | BOLT 6 M10X35
16 14125151020 | KEY 1
17 36660125060 | PLUG 2 PF3/8
18 36081315130 | PROTECTOR (THREAD) 2
19 91001102201 | O-RING 1 1A P22A
21 36663955070 | PISTON (LOCK) 1
22 91002801800 | O-RING 1 1B P18
23 91410001800 | RING,BACKUP 1 P18
24 36663955080 | SPRING (LOCK) 1
25 36663955090 | CAP (LOCK) 1
200 36663950000 | MOTOR,HYDRAULIC 1

000154



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11120142-01 VALVE,SOLENOID

ETO
7’4
] 7
l
o s
21 22 24 257 10 8 7 13 14
23




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
7 36642765050 | O-RING 2
8 36642765060 | WASHER (CENTER) 2

10 91000501200 | O-RING 4
13 36643435020 | SPRING 2
14 36642765070 | PLUG 1
21 36643435030 | NUT 1
22 91000501900 | O-RING 1
23 36643435050 | CORE ASSY (SOLENOID) 1
24 36645925020 | COIL,SOLENOID 1
25 36643435070 | PACKING 1
34 36643435040 | PIN,SPRING 4
50 36645920000 | VALVE,SOLENOID 1

000155




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11120241-00 VALVE,SOLENOID

14




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
7 36642765050 | O-RING 2
8 36642765060 | WASHER (CENTER) 2

10 91000501200 | O-RING 4
13 36642765080 | SPRING 2
14 36642765070 | PLUG 1
21 36643435030 | NUT 1
22 91000501900 | O-RING 1
23 36642765090 | CORE ASSY (SOLENOID) 1
24 36643435060 | COIL,SOLENOID 1
25 36643435070 | PACKING 1
34 36643435040 | PIN,SPRING 4
50 36642760000 | VALVE,SOLENOID 1

000156




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11160047-00 VALVE,FLOW CONTROL

100




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
6 36611675010 | SPRING 2
7 36611675020 | O-RING 2 P12
8 36611675030 | O-RING 2 P24
100 36611670000 | VALVE,FLOW CONTROL 1

000157



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11250126-01 VALVE,COUNTERBALANCE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

OCO~NOUD_WN [

36605180101
36605180400
36605200201
36605200030
91411001100
37001201750
91002801800
36605200010
82441810100
36605180020
36605200300
37001201760
91002801400
91002801100
91002800800
80316100010
36605180001

BODY

BODY

SPOOL

PLUG

RING, BACKUP
SPRING
O-RING

PLUG

PLUG

PLUG

POPPET
SPRING
O-RING
O-RING
O-RING

PLUG

VALVE , COUNTERBALANCE

RPNNWNRRRNRRRRRRRR

1B P18

1B P14
1B P11
1B P8

GPF1/8

ES7367

ES7367
ES7367

000158




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11280051-00 VALVE,PILOT CHECK

_ _ _ | _ _
fla T O
R

=

1
[




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
2 91002801400 | O-RING 2 1B P14
6 91002800700 | O-RING 1 1B P7
50 36623930000 | VALVE,PILOT CHECK 1

000159



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11280067-00 VALVE,PILOT CHECK




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Se

WR R
OROOVONOUAWN

36624205200
36624690100
36624205400
50815054503
50815054603
91002801800
50815054703
36623835900
91002801200
36623825200
36624690000

PISTON
HOUSING
VALVE,PILOT
PACKING

SPRING

0-RING

PIN (STOP)

PLUG

0-RING

CAP (SEAL)
VALVE,PILOT CHECK

PENNNNNNNNRE

1B P18

1B P12

000160



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11300061-02 FILTER,OIL (YAMASHIN)

AgSemiHy Mame PlLLER, V.IL




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36672285010 | HEAD ASSY 1
2 36670109511 | FILTER,CARTRIDGE 1
10 36672280000 | FILTER,OIL (YAMASHIN) 1

000161



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11440035-01 METER,LOAD (2.9TON KUSABA/ENG.& JAPANESE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Dat

1

36682150000

METER,LOAD (2.9TON KUSABA/ENG.& JAPANESE)

000162



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P11440036-01 METER,LOAD (2.9TON NAGANO/ENG.& JAPANESE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Dat

1

36682160000

METER,LOAD (2.9TON NAGANO/ENG.& JAPANESE)

000163



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PJ3410034-01 LOCK ASSY

EUVeFOLUY HUPTOrUH

YERML YRS




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31950302001 | LOCK ASSY 1
31950302002 | LOCK ASSY 1 ES9080
31950302003 | LOCK ASSY 1 KA6223
31950472000 | LOCK ASSY 1 KA9835
2 90203201000 | NUT 2 M10
3 90172110055 | BOLT,HEXAGON SOCKET 2 M10X55
4 90172110020 | BOLT,HEXAGON SOCKET 4 M10X20
5 31950332001 | LOCK ASSY 1
31950332002 | LOCK ASSY 1 ES9080
31950332003 | LOCK ASSY 1 KA6223
31950492000 | LOCK ASSY 1 KA9835
6 90303071001 | WASHER, PLAIN 4 10
21 31950300401 | SUPPORT 1
31950300460 | SUPPORT (STEEL CAST) 1 ES9080
31950300402 | SUPPORT 1 ES9080
22 37000537270 | PLATE 2
37000537270 | PLATE 2
37000537270 | PLATE 2 ES9080
37000537270 | PLATE 2 KA6223
37000537270 | PLATE 2 KA9835
23 31950300501 | LEVER 1
31950300501 | LEVER 1
31950300501 | LEVER 1 ES9080
31950300501 | LEVER 1 KA6223
31950491100 | LEVER 2 KA9835
24 37001400341 | SPRING 1
25 31950300601 | HOOK 1
31950300601 | HOOK 1
31950300601 | HOOK 1 ES9080
31950300602 | HOOK 2 KA6223
26 37001510080 | BOLT,HEXAGON SOCKET 1
37001510080 | BOLT,HEXAGON SOCKET 1
37001510080 | BOLT,HEXAGON SOCKET 1 ES9080
37001510080 | BOLT,HEXAGON SOCKET 1 KA6223
37001510080 | BOLT,HEXAGON SOCKET 1 KA9835
27 90303071201 | WASHER, PLAIN 1 12
90303071201 | WASHER, PLAIN 1 12
90303071201 | WASHER, PLAIN 1 12 ES9080
90303071201 | WASHER, PLAIN 1 12 KA6223
90303071201 | WASHER, PLAIN 1 12 KA9835
28 82400000527 | CAP 1
82400000527 | CAP 1
82400000527 | CAP 1 ES9080
82400000527 | CAP 1 KA6223
82400000527 | CAP 1 KA9835
29 90203201200 | NUT 1 M12
90203201200 | NUT 1 M12
90203201200 | NUT 1 M12 ES9080
90203201200 | NUT 1 M12 KA6223
90203201200 | NUT 1 M12 KA9835
30 37000400510 | BEARING,PLAIN 2
37000400510 | BEARING,PLAIN 2
37000400510 | BEARING,PLAIN 2 ES9080
37000400510 | BEARING,PLAIN 2 KA6223
37000400510 | BEARING,PLAIN 2 KA9835
31 80824001206 | BEARING,PLAIN 1
80824001206 | BEARING,PLAIN 1
80824001206 | BEARING,PLAIN 1 ES9080
80824001206 | BEARING,PLAIN 1 KA6223
80824001206 | BEARING,PLAIN 1 KA9835
41 31950330701 | SUPPORT 1
31950330720 | SUPPORT (STEEL CAST) 1 ES9080
31950330702 | SUPPORT 1 ES9080
44 37001400351 | SPRING 1

000164




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PK1011162-00 FRAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PK1011162-00 FRAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31623160102 | FRAME ASSY 1

2 82459103000 | NIPPLE,GREASE 1 C-PT1/8
3 82400000459 | CAP 1

4 31623080200 | FRAME 1

5 37000520580 | PLATE 1

6 80601110950 | RING,RITAINING 1 S95

7 90203201600 | NUT 2 M16

8 90101216045 | BOLT 2 M16X45
9 31621962301 | PIN 2

10 31621962800 | KNOB 2

11 37001201770 | SPRING 2

12 90172110016 | BOLT,HEXAGON SOCKET 4 M10X16
13 90302041001 | WASHER , SPRING 4 10

14 37000571910 | PLATE 2

15 90186208010 | BOLT,FLANGE 8 M8X10
16 31623080300 | INSULATOR 2

17 31621962100 | SUPPORT 4

18 31621962200 | PLATE N T=0.5
19 37000161010 | PIN 2
20 37001111050 | ROLLER ASSY 4
21 37000314010 | SPACER 2
22 82400000499 | LEVEL 1 SM250
23 80175803020 | SCREW,MACHINE 2 M3X20
26 82400000475 | PLATE 4
27 31622202200 | SHIM 4 T=1.6
28 31622042200 | SPACER 4
29 31622042300 | SHIM N T=0.5
30 90186208020 | BOLT,FLANGE 8 M8X20
32 37000314020 | SPACER 4
52 80516006302 | BEARING,BALL 4
61 37001601060 | NUT 2
62 90190000008 | BOLT,STUD 9 M6X20
63 37001600860 | NUT 3 M8X15
64 37001602100 | NUT 4 M6
65 31622072000 | SUPPORT 2
66 31623152100 | SUPPORT 1
67 37000572550 | PLATE 3
68 37001600920 | NUT 1 M10
69 31621964100 | SUPPORT 2
70 37000574930 | PLATE 1
71 31623162100 | SUPPORT 1
72 31621964700 | SUPPORT 1
73 31623142200 | SUPPORT 1
74 31623142300 | SUPPORT 1
75 31621963700 | SUPPORT 1
76 31621963900 | SUPPORT 1
77 31621963800 | SUPPORT 1
78 31620580250 | PLATE 1
79 31621964400 | SUPPORT 1
80 31623152800 | PLATE 1
81 90101208012 | BOLT 1 M8X12
82 31623082300 | PLATE 1
83 31622072200 | SUPPORT 1
84 31623152600 | PLATE 1
85 31623152700 | SUPPORT 1
86 37000573420 | PLATE 1
87 37001602170 | NUT 3
93 31621963300 | SUPPORT 2

000165




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PK1100453-00 SWING FRAME

14—




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical Data

Serial No (Start) | Seri

©oo~NOO Hw N B

31230889510
37000205240
37000202780
80136363080
37000202270
37000205260
31230412000
37000527860
90101210016
31230880200
90186208010
82458202000
82400000459
90451700100
31230883000
31230883500

POST
PIN (MACHINING)
PIN (WELDING)
PIN,SPLIT

PIN (WELDING)
PIN (MACHINING)
COVER

PLATE

BOLT

COVER

BOLT, FLANGE
NIPPLE , GREASE
CAP

SCREW, TAPPING
COVER (IRON)
COVER (PLASTIC)

RPRARRURNRRRRRRRER

6.3X80

M10X16

M8X10
B-TYPE PT1/8

M4X6 .4

000166



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PK1330102-00 COVER (SWING BEARING)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31301360100 | COVER 1
2 31301360200 | COVER 1
3 80183308014 | SCREW,MACHINE 4 M8X14
4 90303071001 | WASHER, PLAIN 5 10

000167



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PK2000856-00 FRAME UNIT

29

_. of.
N ' .

A L \\\\/»ﬂ/v
=

_ B /4y
2/ V)

N
-

4

) 0 \\\\\h%—“mmwww.«lu \- @
() WY/ 6




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical D
2 FxdAAkIxxX*) | TANK,OIL (MOUNT) 1
3 Fxkkkkdxxx*) | REDUCER,SWING SPEED (MOUNT) 1
4 FxdxAAAIXXX*) | COVER (SWING BEARING) 1
5 31631640000 | JOINT,ROTARY 1
6 FhdxkAIXXX*) | STOPPER,ROTARY JOINT 1
7 FrkxAAIXXX*) | SWING FRAME 1
8 FxkxkkAxxxx*) | CYLINDER,ELEVATING 1
9 FxkkkkAxx**) | MOUNT ,WINCH 1

10 FxrxAAIXXX*) | PIPING, UPPER 1
12 FxkxkAIx***) | OPE.ASSY,CONT.VALVE (CRANE) 1
21 FxrxAAIXX**) | PIPING, LOWER 1
22 FxdxkAIxX**) | PIPING,LOWER (VALVE/NABCO) 1
25 Fxkkkkkxxx*) | ELEC.ASSY (SWITCH COVER) 1
27 36682160000 | METER,LOAD (2.9TON NAGANO/ENG.& JAPANESE) 1

36682150000 | METER,LOAD (2.9TON KUSABA/ENG.& JAPANESE) 1
29 Fxkxkk*X***) | OUTRIGGER (G-TYPE) 1

(FFFFxIHAAALY | OUTRIGGER (FOR 4TON) 1

000168



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010668-04 OPE.ASSY,CONT.VALVE

|
1
_J 25,26 38:39 36 23 o4 25426 L
- J—




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PL1010668-04 OPE.ASSY,CONT.VALVE

|
i 1
BT 337 14,
92 1

34

3122

18-63181

G

—15
34

l"'---.. ! /3!22
34.,_\
B
A
2|
513 Ol 45
0””,,f'6
D
61
\
68 65
|§-69
63
F G
0f| 4
71.72 70 64
64 67
%/66
o
G




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31322224200 | PLATE 7 L=1

2 37000147840 | PIN 2

3 80620210050 | PIN,SNAP 7

4 90101210025 | BOLT 2 M10X25
5 90302041001 | WASHER , SPRING 2 10

6 90201201000 | NUT 2 M10

7 37001706340 | CABLE,CONTROL 1 L=4000
8 31710230100 | LINK 1

9 52442101000 | PIN 1

10 90303070601 | WASHER, PLAIN 1 6

11 80136332016 | PIN,SPLIT 1 3.2X16
12 31710230300 | SUPPORT 1

13 31323330100 | KNOB (BLACK) 5

15 37000307020 | SPACER 1

16 31320190090 | SUPPORT 1

17 37000104920 | PIN 1

18 37000157230 | PIN ASSY 1

19 31322432202 | LEVER 1
20 31322430101 | SUPPORT 1
21 31701060900 | END 2
22 37000105610 | PIN 4 L=18
23 37001706660 | CABLE,CONTROL 1
24 31322432301 | ROD ASSY 1
25 90171112020 | BOLT 4 M12X20
26 90302041201 | WASHER, SPRING 4 12
27 31322432401 | LINK 1
28 31322520101 | SUPPORT 1
29 37000310200 | SPACER 2
30 31701530200 | END 1
31 90203200800 | NUT 1 M8
32 31322432901 | LEVER 1
33 31322432801 | LEVER 1
34 80136340020 | PIN,SPLIT 3 4X20
35 37000150250 | PIN ASSY 1
36 31322430300 | SUPPORT 1
37 37000129200 | PIN 1
38 90101208014 | BOLT 2 M8X14
39 90302040801 | WASHER , SPRING 2 8
61 31322431101 | LEVER L
62 31322431200 | SUPPORT 1
63 80136340020 | PIN,SPLIT 3 4X20
64 37000537270 | PLATE 2
65 31322431301 | LEVER 1
66 90101210040 | BOLT 1 M10X40
67 90203201000 | NUT 1 M10
68 12434402040 | SPRING 1
69 80172105006 | SCREW,MACHINE 2 M5X6
70 90203201200 | NUT 2 M12
71 90303071201 | WASHER, PLAIN 2 12
72 90309331201 | WASHER 2 L12
81 37000157220 | PIN 1
92 37000150260 | PIN 1

000169



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010669-03 OPE.ASSY,CONT.VALVE (POWER SUPPLY)

4-31.132 12,13



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 90171112020 | BOLT 2 M12X20
2 90302041201 | WASHER, SPRING 2 12
3 31322520101 | SUPPORT 1
4 37000119080 | PIN ASSY 1
5 80136340020 | PIN,SPLIT 1 4X20
6 37000105610 | PIN 1 L=18
7 80620210050 | PIN,SNAP 1
8 31322224200 | PLATE 1 L=1
9 31322432901 | LEVER 1

10 31323330100 | KNOB (BLACK) 1

11 31322470100 | SUPPORT 1

12 90101208016 | BOLT 2 M8X16
13 90302040801 | WASHER , SPRING 2 8

31 80136340020 | PIN,SPLIT 1 4X20
32 37000119090 | PIN 1

000170



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010805-04 OPE.ASSY,CONT.VALVE (CRANE)

1,2 39,43 ’/E_E.\ 911°

13 14 15

T

e UL LI

- i —
| | F 111 L

e
e : I I I
- 15 N

T AN Lo

| mi
1

i




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010805-04 OPE.ASSY,CONT.VALVE (CRANE)

86

35

52

86

35
52
10 10
50 50
_F G
08
| _ 1 _
242 242
. 241 241, !
243 243
244
I —-3 [ —
244
24 _ 244
I L 1 |
102
81 103
\\ o/ 231
= o
83 o/ 232
234 -1~ 84
233 ag;
235
98
82-100
L)
91,92 91.92
93 93
92101
[ =
98 o
o
93 =
-
93 :
99 —
93 3
93 \
93
100 I
92,101
96 xE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PL1010805-04 OPE.ASSY,CONT.VALVE (CRANE)

o\

5165

60

-:-:Ell_! /
o
s 42 K
J =J
140
© _ | i}
| 149 149
141 148 s =
' 150 150
1
© O %
149
149
L ]
. 150
| 155,156 143 142
A wEASSYA L _ I
157 159 //
\
s X

Wl e

Y "0 1%6\ '
o lSBﬁl__[-;

145 .146
147
242034 9%

{EE) U —7HUAR)

152



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010805-04 OPE.ASSY,CONT.VALVE (CRANE)

—_

111 112 113

| | CH
%

—00

131 112 113

\ ALl

o

201 112 113

211 112 113

171 112 113

178,179 175,176

I |r|:|§‘

ol
=&

F o

| —

CH
/_J'\
~ T

222 222




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
1 90171110016 | BOLT 4 M10X16
2 90302041001 | WASHER , SPRING 6 10
4 37000105610 | PIN 18 L=18
5 80620210050 | PIN,SNAP 25
6 31322102100 | ROD ASSY 3
7 31322032600 | ROD ASSY 1
8 31322032300 | ROD ASSY 1
9 37000164970 | PIN 1

10 31322224200 | PLATE 9 L=1
11 80136840020 | PIN,SPLIT 1 4X20
12 31323340450 | LEVER 1

13 31323340350 | LEVER 1

14 31323340250 | LEVER 1

15 31323340150 | LEVER 1

16 31323330100 | KNOB (BLACK) 7

17 31323330200 | KNOB (RED) 1

18 31323340101 | FORK 1

19 31323330750 | LEVER 1

20 31323340501 | SUPPORT 1

21 31323340401 | ROD 1

22 31323340300 | LEVER 1

23 90203201200 | NUT 2 M12
24 90303071201 | WASHER, PLAIN 2 12

25 90309331205 | WASHER ,CONICAL SPRING 2 L12
26 90101212070 | BOLT 2 M12X70
27 31322050600 | BOLT 1

28 80136850025 | PIN,SPLIT 1

29 31323342300 | ROD ASSY 1

30 12434402040 | SPRING 1

31 80172305008 | SCREW,MACHINE 2 M5X8
32 31323342101 | ROD ASSY 1

33 31323340600 | LEVER 1

34 31323340200 | LEVER 1

35 90201201200 | NUT 4 M12
37 37000311460 | SPACER 2 L=5
38 37000311490 | SPACER 1 L=20
39 90186210014 | BOLT,FLANGE 1 M10X14
41 37001300530 | SPRING 3

42 80824001610 | BEARING,PLAIN 1

43 31322100100 | SUPPORT 1

44 80136332045 | PIN,SPLIT 2

45 31323340701 | PLATE 2

47 90172110018 | BOLT,HEXAGON SOCKET 2 M10X18
48 90303071001 | WASHER ,PLAIN 2 10

49 31323130201 | ROD ASSY 1

50 90101212085 | BOLT 2 M12X85
52 37000311510 | SPACER 2 L=30
53 90101208040 | BOLT 1 M8X40
54 37001707920 | CABLE,CONTROL 1

55 31323130500 | LEVER 1

56 31323130600 | LEVER 1

57 31320020010 | KNOB (BLACK) 2

58 31323310100 | ROD ASSY 1

59 91810130240 | FASTENER 1

60 80620210160 | PIN,SNAP 1

61 31323340800 | SHIM N

63 37000551250 | PLATE 3

64 37000562510 | PLATE 1 T=0.5
65 37000171010 | PIN 5

66 31322380200 | PIN 1

67 80136820010 | PIN,SPLIT 1 2X10
81 31323341101 | SUPPORT 1

82 31322031150 | SUPPORT 1

83 90186208010 | BOLT,FLANGE 2 M8X10
85 31323330200 | KNOB (RED) 1

86 31323330100 | KNOB (BLACK) 5

87 31323341850 | LEVER 1

88 31323341800 | LEVER 1

90 31323341650 | LEVER 1

91 37000164920 | PIN 2

92 80136840020 | PIN,SPLIT 4 4X20
93 31322224200 | PLATE 6 L=1
94 31323341200 | FORK 1

95 31323340600 | LEVER 1

000171



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
96 31323331450 | LEVER 1
97 37000311460 | SPACER 2 L=5
98 31323331201 | LINK 1
99 37000311190 | SPACER 1 L=16
100 80824001206 | BEARING,PLAIN 2
101 90303071201 | WASHER, PLAIN 2 12
102 90201200800 | NUT 1 M8
103 90102208035 | BOLT 1 M8X35
104 31323341751 | LEVER 1
111 31322032000 | ROD 3
112 90203200800 | NUT 8 M8
113 31320810210 | END 8
123 31322032650 | ROD 1
131 31322032350 | ROD 1
140 31323138011 | LINK ASSY 1
141 31323132101 | SUPPORT 1
142 31323132201 | LINK 1
143 31323132301 | LINK 1
144 31323132500 | SWITCH ASSY (WITH HARNESS) 1
145 80192483016 | SCREW,MACHINE 2 M3X16
148 16314010000 | SPRING 1
149 90303070601 | WASHER, PLAIN 4 6
150 80136320010 | PIN,SPLIT 3 2X10
151 90302040401 | WASHER , SPRING 2 4
152 91810130240 | FASTENER 1
153 31323132400 | COVER 1
154 80171304008 | SCREW,MACHINE 2 M4X8
155 90172108012 | BOLT,HEXAGON SOCKET 1 M8X12
156 90302040801 | WASHER, SPRING 2 8
157 31323132600 | COVER 1
158 90101208050 | BOLT 1 M8X50
159 90186206010 | BOLT,FLANGE 2 M6X10
161 37000310680 | SPACER 1
171 31323130301 | ROD 1
174 31323130401 | PLATE 1
175 80620210060 | PIN,SNAP 1
176 37000116610 | PIN 1
177 37001300540 | SPRING 1
178 37000101210 | PIN 1
179 80620210050 | PIN,SNAP 1
201 31323342400 | ROD 1
211 31323342201 | ROD 1
222 82466003005 | INSULATOR 2
243 80620210120 | PIN,SNAP 1
244 31323141350 | ROLLER 3
256 82104420660 | SWITCH,LIMIT 1
271 31323331251 | LINK 1
272 31323331301 | PIN 1
275 37000311480 | SPACER 1 L=10

000171



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010810-01 OPE.ASSY,CONT.VALVE (SL WINCH,MANUAL)

{ B
EATOAVE 13

13 19 20 25.:26 381,39 21 36 23 24 25126 28 33 13




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010810-01 OPE.ASSY,CONT.VALVE (SL WINCH,MANUAL)

FRONT
(CARRIER)
446
} —
2:3
21
B
55
3,22
34 53
c h J_G
17 57
3,32 1 1 54 54
% o 56
AT { = 3:22
\ =l=$\ .
D 34 —
35 1 37 61162 °9 58
I 82 _ / 61162
81— =
i 3,22
(= Of= T
B o A~ A —N
e
" _ N 60
o \ £ e

E — 38:39



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31322224200 | PLATE 7 L=1

2 37000147840 | PIN 2

3 80620210050 | PIN,SNAP 6

4 90186210025 | BOLT,FLANGE 2 M10X25
6 90280201000 | NUT,FLANGE 2 M10

7 37001706340 | CABLE,CONTROL 1 L=4000
8 31710230100 | LINK 1

9 52442101000 | PIN 1

10 90303070601 | WASHER, PLAIN 1 6

11 80136332016 | PIN,SPLIT 1 3.2X16
12 31710230300 | SUPPORT 1

13 31323330100 | KNOB (BLACK) 4

15 37000307020 | SPACER 1

16 31320190090 | SUPPORT 1

17 37000104920 | PIN 1

18 37000157230 | PIN ASSY 1

19 31322432202 | LEVER 1
20 31322430101 | SUPPORT 1
21 31701060900 | END 2
22 37000105610 | PIN 3 L=18
23 37001706660 | CABLE,CONTROL 1
24 31322432301 | ROD ASSY 1
25 90171112020 | BOLT 4 M12X20
26 90302041201 | WASHER , SPRING 4 12
27 31322432401 | LINK 1
28 31322520101 | SUPPORT 1
29 37000310200 | SPACER 2
30 31701530200 | END 1
31 90203200800 | NUT 1 M8
32 37000129200 | PIN 1
33 31322432801 | LEVER 1
34 80136340020 | PIN,SPLIT 3 4X20
35 37000119080 | PIN ASSY 1
36 31322430300 | SUPPORT 1
37 31322470100 | SUPPORT 1
38 90101208014 | BOLT 4 M8X14
39 90302040801 | WASHER, SPRING 4 8
51 31322431101 | LEVER 1
52 31322431200 | SUPPORT L
53 80136340020 | PIN,SPLIT 3 4X20
54 37000537270 | PLATE 2
55 31322431301 | LEVER 1
56 90101210040 | BOLT 1 M10X40
57 90203201000 | NUT 1 M10
58 12434402040 | SPRING 1
59 80172105006 | SCREW,MACHINE 2 M5X6
60 90203201200 | NUT 2 M12
61 90303071201 | WASHER, PLAIN 2 12
62 90309331201 | WASHER 2 L12
72 37000157220 | PIN 1
82 37000119090 | PIN 1

000172



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010811-01 OPE.ASSY,CONT.VALVE (SL WINCH,RADICON)

KoNBEN

RN T U DA

37138
37138

21 22
52

36 35




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31323330100 | KNOB (BLACK) 2

3 31320190090 | SUPPORT 1

4 31710230300 | SUPPORT 1

5 80136332016 | PIN,SPLIT 1 3.2X16
6 90303070601 | WASHER, PLAIN 1 6

7 52442101000 | PIN 1

8 31710230100 | LINK 1

9 37001706340 | CABLE,CONTROL 1 L=4000
10 90186210025 | BOLT,FLANGE 2 M10X25
11 90280201000 | NUT,FLANGE 2 M10

12 90171112020 | BOLT 2 M12X20
13 90302041201 | WASHER , SPRING 2 12

14 31322520101 | SUPPORT 1

15 31475471200 | SUPPORT 1

16 31322432801 | LEVER 1

17 37000105610 | PIN 1 L=18
18 80620210050 | PIN,SNAP 1

19 37000119080 | PIN ASSY 1
20 80136340020 | PIN,SPLIT 1 4X20
21 31322224200 | PLATE 1 L=1
22 31475471100 | SUPPORT 1
23 90186208014 | BOLT,FLANGE 6 M8X14
31 31322431200 | SUPPORT 1
32 31322431301 | LEVER 1
33 90203201000 | NUT 1 M10
34 90101210040 | BOLT 1 M10X40
35 12434402040 | SPRING 1
36 80172105006 | SCREW,MACHINE 2 M5X6
37 90303071201 | WASHER, PLAIN 2 12
38 90309331201 | WASHER 2 L12
39 90203201200 | NUT 2 M12
51 80136340020 | PIN,SPLIT 1 4X20
52 37000119090 | PIN 1

000173



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010813-00 OPE.ASSY,CONT.VALVE (R/J+SELF)

{ B
HATHLVE 13

F I 13728~ MeAREN
43 | !
[oXe A
N
ISR
q P&
o
_3uuT 1
’ IoT————--—%h
29 30 31
13 17 2o JLH 1=\ VRV I
| - mm—
| J |I | : |Lh\"“‘-~ 'm : 32 :
1 1 - n
- ﬁ . __ 13
i B ] il
. e ) = = 13
T = = I’: ] : t F
— y ¥ 33
I:_ \ |
[ ' 13
[
- I 13
|
]

13 19 20 25,26  4L.42 5] 39 23 24 25426 28 34 35




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010813-00 OPE.ASSY,CONT.VALVE (R/J+SELF)

FRONT

(CARRIER) 446

52 1 /37 N I
— \(\51; gi N |
3,40 52 i
37 0T
O O | — 37 ¥ 15 K- :__-t‘
O o 37 ~3422 O 3122
3122 | 37 &= =N
o 37 37 T3.22 O7: 3122
v ‘g A4 =
3122 15 O 13122 {_E‘Q_" 73422
38 ¢ 37 AE%M
3122
38
. B ™25
[ I
61\ E
[ 65
62
\ 69 68
51 71472
y% G - (¥ 71472
1 _L { o)
67
64 64
= 66 A
H f G H




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 37000157230 | PIN ASSY 2
2 37000147840 | PIN 2
3 80620210050 | PIN,SNAP 15
4 90186210025 | BOLT,FLANGE 2 M10X25
6 90280201000 | NUT,FLANGE 2 M10
7 37001706340 | CABLE,CONTROL 1 L=4000
8 31710230100 | LINK 1
9 52442101000 | PIN 1
10 90303070601 | WASHER, PLAIN 1 6
11 80136332016 | PIN,SPLIT 1 3.2X16
12 31710230300 | SUPPORT 1
13 31323330100 | KNOB (BLACK) 9
15 37000307020 | SPACER 3
16 31320190090 | SUPPORT 1
17 31322432002 | LEVER 1
18 31322432102 | LEVER 1
19 31322432202 | LEVER 1
20 31322430101 | SUPPORT 1
21 31701060900 | END 2
22 37000105610 | PIN 9 L=18
23 37001706660 | CABLE,CONTROL 1
24 31322432301 | ROD ASSY 1
25 90171112020 | BOLT 4 M12X20
26 90302041201 | WASHER , SPRING 4 12
27 31322432401 | LINK 3
28 31322430200 | SUPPORT 1
29 31322432501 | ROD ASSY 2
30 31701530200 | END 3
31 90203200800 | NUT 3 M8
32 31322432601 | LEVER 1
33 31322432701 | LEVER 1
34 31322432801 | LEVER 1
35 31322432901 | LEVER 1
36 37000163080 | PIN ASSY 1
37 31322224200 | PLATE 10 L=1
38 80136340020 | PIN,SPLIT 3 4X20
39 31322430300 | SUPPORT 1
40 37000129200 | PIN 3
41 90101208014 | BOLT 2 M8X14
42 90302040801 | WASHER , SPRING 2 8
43 37000310200 | SPACER 1
51 80136340020 | PIN,SPLIT 4 4X20
52 37000157220 | PIN 2
61 31322431101 | LEVER 1
62 31322431200 | SUPPORT 1
64 37000537270 | PLATE 2
65 31322431301 | LEVER 1
66 90101210040 | BOLT 1 M10X40
67 90203201000 | NUT 1 M10
68 12434402040 | SPRING 1
69 80172105006 | SCREW,MACHINE 2 M5X6
70 90203201200 | NUT 2 M12
71 90303071201 | WASHER, PLAIN 2 12
72 90309331201 | WASHER 2 L12
81 31322432550 | ROD 2
82 90203200800 | NUT 2 M8
83 31320810210 | END 2
92 37000163090 | PIN 1

000174



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010815-03 OPE.ASSY,CONT.VALVE (RADIO CONTROL)

G .
E
7 41 h— 16119
‘qﬂ —* \ s WP
8 —» B o — — / 16120
23 ——:-=-% —r: == e 16121
= —— : — e 17122
S P e - — =y
- =S — 2] | 12
e S !
II____\"ﬁ=___0Oo IT—-\\ :
n D . i| \‘\ \\
; -— | ‘c :I: ! \
T e ML g_l_)
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010815-03 OPE.ASSY,CONT.VALVE (RADIO CONTROL)

40 28 .
- |
- )
| 91 92 93
¥ | \ /
| "=
Jod /
F _ _ .
74 33
B 1 B _ 1 _
145 . 92 103
N - % IQM ' =
141
~4 144 |
O [ a1
_ 1 _
1
o, 111 92 93
T ) n
\ j;z/m 5 . '

63
AR e 151
A . _
62-76 A 133
- o 152 78
134

155




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 90171110016 | BOLT 4 M10X16
2 90302041001 | WASHER , SPRING 4 10
4 37000105610 | PIN 20 L=18
5 80620210050 | PIN,SNAP 27
6 37002220530 | PLATE,NAME 1
7 31322052600 | ROD ASSY 1
8 37002220540 | PLATE,NAME 1
9 37000164930 | PIN 1
10 31322224200 | PLATE 8 L=1
11 80136840020 | PIN,SPLIT 2 4X20
12 31323140450 | LEVER 1
13 31323140350 | LEVER 1
14 31323140250 | LEVER 1
15 31323140150 | LEVER 1
16 31323330100 | KNOB (BLACK) 3
17 31323330200 | KNOB (RED) 1
18 80824001610 | BEARING,PLAIN 1
19 37002220460 | PLATE,NAME 1
20 37002220470 | PLATE,NAME 1
21 37002220480 | PLATE,NAME 1
22 37002220490 | PLATE,NAME 2
23 37002220550 | PLATE,NAME 1
24 37001300390 | SPRING 1
25 31323300100 | STOPPER 1
26 90101212070 | BOLT 1 M12X70
27 37000171010 | PIN 3
28 31323340800 | SHIM 3
29 31323144300 | LINK 1
30 80620210160 | PIN,SNAP 1
32 37000311490 | SPACER 1 L=20
33 31323144000 | ROD ASSY 1
34 37000147840 | PIN 1
35 90191210050 | BOLT 1 M10X50
36 37000311460 | SPACER 1 L=5
37 31323144200 | SUPPORT 1
38 37000311470 | SPACER 1 L=8
39 80136332045 | PIN,SPLIT 2
40 31323340701 | PLATE 2
41 31323302100 | ROD ASSY L
42 31321960100 | FORK 1
43 90101208016 | BOLT 1 M8X16
44 90302040801 | WASHER , SPRING 1 8
45 90201201200 | NUT 1 M12
46 90303071201 | WASHER, PLAIN 1 12
47 31270212000 | CAP 1
61 31323301100 | SUPPORT 1
62 31322031150 | SUPPORT 1
63 90186208010 | BOLT,FLANGE 2 M8X10
64 90102208035 | BOLT 1 M8X35
65 31323330200 | KNOB (RED) 1
66 31323330100 | KNOB (BLACK) 3
67 31323141850 | LEVER 1
68 31323140350 | LEVER 1
69 31323140250 | LEVER 1
70 31323140150 | LEVER 1
71 37000175340 | PIN 1
72 90201200800 | NUT 1 M8
73 31322224200 | PLATE 7 L=1
75 90303071201 | WASHER, PLAIN 2 12
76 80824001206 | BEARING,PLAIN 2
77 37000311190 | SPACER 1 L=16
78 31323141201 | LINK 1
79 80136840020 | PIN,SPLIT 3 4X20
91 31322052650 | ROD 1
92 90203200800 | NUT 3 M8
93 31320810210 | END 3
103 31323144100 | ROD 1
111 31323302200 | ROD 1
133 80620210120 | PIN,SNAP 1
134 31323141350 | ROLLER 1
151 31323141251 | LINK 1
152 31323141301 | PIN 1
155 37000311480 | SPACER 1 L=10

000175



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1010904-00 OPE.ASSY,CONT.VALVE (SELF,F-RADIO CONT.)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 90171112020 | BOLT 2 M12X20
2 90302041201 | WASHER, SPRING 2 12
3 31322520101 | SUPPORT 1
4 31475471200 | SUPPORT 1
5 31322160150 | FORK 1
6 37000105610 | PIN 1 L=18
7 80620210050 | PIN,SNAP 1
8 37000119080 | PIN ASSY 1
9 80136340020 | PIN,SPLIT 1 4X20

10 31322224200 | PLATE 1 L=1
11 31475471100 | SUPPORT 1

12 90186208014 | BOLT,FLANGE 6 M8X14
21 80136340020 | PIN,SPLIT 1 4X20
22 37000119090 | PIN 1

000176



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PL1011067-00 OPE.ASSY,CONT.VALVE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 80620210050 | PIN,SNAP 8
2 31323330100 | KNOB (BLACK) 4
3 31322432002 | LEVER 1
4 31322432102 | LEVER 1
5 31322430101 | SUPPORT 1
6 37000105610 | PIN 6 L=18
7 90171112020 | BOLT 4 M12X20
8 90302041201 | WASHER , SPRING 4 12
9 31322432401 | LINK 2
10 31322430200 | SUPPORT 1
11 31322432501 | ROD ASSY 2
12 31701530200 | END 2
13 90203200800 | NUT 2 M8
14 31322432701 | LEVER 1
15 31322432601 | LEVER 1
16 37000150250 | PIN ASSY 1
17 31322224200 | PLATE 5 L=1
18 80136340020 | PIN,SPLIT 3 4X20
19 37000303890 | SPACER 1 L=43
20 37000157230 | PIN ASSY 2
21 37000311460 | SPACER 2 L=5
22 37000129200 | PIN 2
31 31322432550 | ROD 2
32 90203200800 | NUT 2 M8
33 31320810210 | END 2
41 80136340020 | PIN,SPLIT 3 4X20
42 37000150260 | PIN 1
52 37000157220 | PIN 2

000177



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012300-03 ELEC.ASSY (DRUM FREE)

—

5 31 22 23

CN4 B CN4




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012300-03 ELEC.ASSY (DRUM FREE)

LHRER



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
2 31477163300 | HARNESS 1
3 91810130240 | FASTENER 9
5 31473744160 | PLATE,NAME 2
6 91810130250 | FASTENER 1
7 91850310405 | CLAMP (BLACK) 1
8 31473462500 | HARNESS 1
21 31477163150 | SUPPORT 1
22 82197600101 | CAP (BLACK) 2
23 31653303200 | SWITCH ASSY (NIHON AUTOMATIC) 2
24 31651762400 | COVER 2
25 80192486010 | SCREW,MACHINE 2 M6X10
31 31477163250 | SUPPORT 1

000178



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012301-06 ELEC.ASSY

16 16
/ For znsoo.znseo,znsaoau

1

2 14

1
3 BUZZER
ON/OFF _SW_ HORN SW

\

\
b 00 b/sl




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012301-06 ELEC.ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
2 90186208014 | BOLT,FLANGE 4 M8X14
3 31653241100 | BUZZER ASSY 1
4 90280200800 | NUT,FLANGE 1 M8
5 91850310405 | CLAMP (BLACK) 4
6 91810130240 | FASTENER 18
8 91850100802 | CLAMP (STUD BOLT MOUNT) 7
9 31653241202 | HARNESS 1

10 90280200600 | NUT, FLANGE 2 M6
12 31652160100 | HARNESS 1 L=1400
13 90186206010 | BOLT,FLANGE 4 M6X10
14 31653241300 | COVER 2
15 82401800060 | PLUG (FOR M6) 4
16 82401800080 | PLUG (FOR M8) 3
31 31653243100 | SUPPORT 2
32 82197600101 | CAP (BLACK) 2
34 82197600103 | CAP (RED) 1
42 82197518114 | CAP (MATSUSHITA/BLACK) 1
82197518119 | CAP (PLUS ONE MFG./BLACK) 1
51 31653242200 | COVER (PLASTIC) 1
31653242100 | COVER (IRON) 1
52 82100002597 | RELAY 1
53 82100002596 | RELAY 1
54 90280200600 | NUT, FLANGE 2 M6
55 80192486012 | SCREW,MACHINE 2 M6X12
56 82400000475 | PLATE 2
61 31653243400 | SWITCH ASSY (GREEN:PANASONIC) 1
31653243300 | SWITCH ASSY (PLATING:NACC) 1
71 31653244200 | SWITCH ASSY (PLATING:NACC) 1
31653244300 | SWITCH ASSY (GREEN:PANASONIC) 1

000179



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PN1012303-03 ELEC.ASSY

9-129.:130




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012303-03 ELEC.ASSY

b%@é’

) RS/
. O .

61 OR 62-91

81 34 10#
Ll Nl

51 53:54 55 52 52 10




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012303-03 ELEC.ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
2 90186208014 | BOLT,FLANGE 4 M8X14
3 31653221100 | SPEAKER 1
4 90280200800 | NUT,FLANGE 5 M8
5 91850310405 | CLAMP (BLACK) 4
6 91810130240 | FASTENER 26
8 91850100802 | CLAMP (STUD BOLT MOUNT) 7
9 31652561102 | HARNESS 1
10 90280200600 | NUT, FLANGE 2 M6
12 31652160100 | HARNESS 1 L=1400
13 90186206010 | BOLT,FLANGE 4 M6X10
14 31653241300 | COVER 2
15 31653221300 | COVER 1
31653221500 | COVER (IP) 1
16 90303070601 | WASHER, PLAIN 2 6
17 90101206035 | BOLT 4 M6X35
18 80192483006 | SCREW,MACHINE 4 M3X6
19 82401800120 | PLUG (FOR M12) 1
20 82199444326 | LAMP (YELLOW) <24V 12W) 2
21 91850310305 | CLAMP 4
22 31653271200 | SUPPORT 1
23 80183308020 | SCREW,MACHINE 4 M8X20
24 31653271300 | SUPPORT 1
26 31651760800 | PLATE,CAUTION 1
27 90302040601 | WASHER ,SPRING 4 6
30 90186306010 | BOLT,FLANGE 4 M6X10
32 31732211000 | GUARD ASSY 1
33 37010500850 | PLATE 1 T=1.5
34 91810130250 | FASTENER 3
41 31653243100 | SUPPORT 2
42 82197518114 | CAP (MATSUSHITA/BLACK) 2
82197518119 | CAP (PLUS ONE MFG./BLACK) 2
44 82197600101 | CAP (BLACK) 4
51 31653242100 | COVER (IRON) 1
31653242200 | COVER (PLASTIC) 1
52 82100002596 | RELAY 2
53 90280200600 | NUT, FLANGE 2 M6
54 80192486012 | SCREW,MACHINE 2 M6X12
55 82400000475 | PLATE 2
61 31653223200 | SWITCH ASSY (PLATING:NACC) 1
62 31653223300 | SWITCH ASSY (GREEN:PANASONIC) 1
71 31653224200 | SWITCH ASSY (PLATING:NACC) 1
72 31653224300 | SWITCH ASSY (GREEN:PANASONIC) 1
134 82197600103 | CAP (RED) 1
146 82166136411 | BULB,LAMP 2 24V/12W
151 31732211100 | SUPPORT 1
152 31732201200 | PLATE 1
153 31732201300 | SEAL 1

000180



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012323-01 ELEC.ASSY (R/0,ROTARY,POWER SUPPLY)

17118

14

M
e
| EE_II\ IS EE_:'g—- -
...-—J—l—- I R e =3
= Ly == =0
— -




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012323-01 ELEC.ASSY (R/0,ROTARY,POWER SUPPLY)

647 5 617

Ve L
{oo 4}
59

Y
by

/

23 AN
T
N/

)
D

I

ARNESS L=1C0D

HARNESS L=7G




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 91850310405 | CLAMP (BLACK) 7
2 91810130240 | FASTENER 15
3 91810130250 | FASTENER 5
5 31653321200 | COVER 2
6 90186208020 | BOLT,FLANGE 8 M8X20
7 90280200800 | NUT, FLANGE 8 M8
8 31653470100 | SUPPORT 1
9 31653470200 | SUPPORT 1
10 90186206010 | BOLT,FLANGE 12 M6X10
11 31611614300 | HARNESS 1 L=10000
12 82100002503 | TERMINAL 1
13 82100001226 | INSULATOR 1
14 31653470300 | HARNESS 1
15 31611614500 | COVER 1
16 31611614400 | COVER 1
17 82100000192 | TERMINAL 1
18 82100000182 | INSULATOR 1
19 82100000191 | TERMINAL 1
20 82100000183 | INSULATOR 1
21 82100002855 | CAP 1
22 82100002674 | CONNECTOR (1.25-2) 1
23 37000573560 | PLATE 2
41 31653322200 | SWITCH ASSY (WITH HARNESS, 2-SW) 2
42 82197518119 | CAP (PLUS ONE MFG./BLACK) 4
82197518114 | CAP (MATSUSHITA/BLACK) 4
43 31653322100 | SUPPORT 2
44 31653471100 | PLATE,NAME 2

000181



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012343-02 ELEC.ASSY (LAMP,LOWER/FRAME)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (S

~N O OArWNE

e

31477311300
91810130240
31477311200
31477311100
82197518119
82197518114
82100002832
82100000791

HARNESS

FASTENER

SWITCH ASSY (PLATING:NACC)
PLATE , NAME

CAP (PLUS ONE MFG./BLACK)
CAP (MATSUSHITA/BLACK)
HOLDER, FUSE

FUSE

RPRRRRROR

5A,6.5X30

000182



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012344-02 ELEC.ASSY (24V60W LAMP/MOUNT ,POST)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 82199100026 | LAMP 1 24V 60W

2 31473462100 | SUPPORT 1

3 90186208014 | BOLT,FLANGE 2 M8X14

4 31473744700 | HARNESS (RED) 1 L=1000

5 91850310305 | CLAMP 1

6 91810130240 | FASTENER 5

26 82100000054 | BULB,LAMP 1 24V 60W

000183



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012345-01 ELEC.ASSY (24V45W LAMP/MOUNT ,BOOM)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 91850310305 | CLAMP 8

2 91810130240 | FASTENER 14

3 31473472100 | HARNESS (RED) 1 L=3000
4 31473460300 | HARNESS (RED) 1 L=1600
5 32200156090 | SUPPORT 5

6 36160670000 | REEL ,CORD 1

7 31650690200 | PLATE 2 T=9

8 90186206010 | BOLT,FLANGE 5 M6X10

9 82165904030 | LAMP 1 24V 45W
10 90280201000 | NUT,FLANGE 1 M10

11 90813108020 | BOLT,WING 1 M8X20
12 90309331201 | WASHER 2 L12

13 90303071201 | WASHER, PLAIN 1 12

14 90236201200 | NUT,CASTLE 1 2H M12
15 80136325025 | PIN,SPLIT 1 2.5X25
16 31650690500 | LEVER 1

17 31650690400 | SUPPORT 1

18 90280200600 | NUT, FLANGE 1 M6

19 31477322100 | SUPPORT 1
20 82100000191 | TERMINAL 1
21 82100000183 | INSULATOR 1
31 82100002850 | LENS 1
32 82166025550 | BULB,LAMP 1 24V 45W

000184



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012530-03 ELEC.ASSY (SL,F-RADIO CONTROL/SWITCH)

;7?“’47 617
CN25
- 1 1 1
1 I 1 I

53454




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012530-03 ELEC.ASSY (SL,F-RADIO CONTROL/SWITCH)

CN36

A\
1 63 6
CN33 ©
" 64 .
(@)
P =
61162
/ juw
cn3a 53

CN31




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 31653741000 | SWITCH ASSY 1
2 31653740300 | SUPPORT 1
3 91810130240 | FASTENER 20
4 91850310405 | CLAMP (BLACK) 10
5 31653740100 | HARNESS 1
6 90186208025 | BOLT,FLANGE 5 M8X25
7 90280200800 | NUT, FLANGE 3 M8
8 91850100802 | CLAMP (STUD BOLT MOUNT) 4
9 90101206025 | BOLT 4 M6X25
10 37000576020 | PLATE 1
11 90186206016 | BOLT,FLANGE 5 M6X16
12 31653740500 | SWITCH ASSY 1
31 31653741100 | PANEL 1
32 31653741600 | SWITCH ASSY (GREEN:PANASONIC) 1
31653741200 | SWITCH ASSY (PLATING:NACC) 1
33 80171303008 | SCREW,MACHINE 4 M3X8
34 90302040301 | WASHER , SPRING 4 3
35 90201200300 | NUT 2 M3
36 31653741300 | COVER 1
37 82464104601 | HINGE 1
38 42650551130 | LAMP ASSY (GREEN) 1
39 82197600103 | CAP (RED) 1
40 82197518119 | CAP (PLUS ONE MFG./BLACK) 1
82197518114 | CAP (MATSUSHITA/BLACK) 1
41 31653741400 | PLATE,NAME 1
51 80161302014 | SCREW,MACHINE 2 M2X14
52 90303070201 | WASHER, PLAIN 2 2
53 90302040201 | WASHER,SPRING (2) 2
54 90201200200 | NUT 2 M2
55 31652231120 | SWITCH 1
56 31653740510 | SUPPORT 1
57 31653740520 | SUPPORT 1
61 90186206014 | BOLT,FLANGE 3 M6X14
62 90201200600 | NUT 3 M6
63 82100002596 | RELAY 1
64 82100002597 | RELAY 2
65 31653742100 | COVER 1

000185



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012531-03 ELEC.ASSY (SELF,S-RADIO CONTROL)

N
i 15
' L ANNTENA
; FIG.PV140

(SL WINCH RADICON)

F1G.PVIO4
{S3L WINCH RADICON)

SRoT LE=,




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012531-03 ELEC.ASSY (SELF,S-RADIO CONTROL)

A\
1 63 6
s
CN33
_— e
sa. ] O
O
61,62
/ o
63
CN34 -
B
1
_ _ _ 1 _ _ _
33,34 31

Q\E

/R o7
9




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 31653861000 | SWITCH ASSY 1
2 31653740300 | SUPPORT 1
3 91810130240 | FASTENER 25
4 91850310405 | CLAMP (BLACK) 15
5 31653860100 | HARNESS 1
6 90186208025 | BOLT,FLANGE 7 M8X25
7 90280200800 | NUT, FLANGE 5 M8
8 91850100802 | CLAMP (STUD BOLT MOUNT) 4
9 90101206025 | BOLT 4 M6X25
10 37000576020 | PLATE 1
11 90186206016 | BOLT,FLANGE 5 M6X16
12 31653740500 | SWITCH ASSY 1
13 31653862000 | COVER ASSY 1
14 31652840100 | SUPPORT 1
15 90186206045 | BOLT,FLANGE 8 M6X45
16 31652391300 | COVER 1
31 31653741100 | PANEL 1
32 31653741200 | SWITCH ASSY (PLATING:NACC) 1
33 80171303008 | SCREW,MACHINE 4 M3X8
34 90302040301 | WASHER , SPRING 4 3
35 90201200300 | NUT 2 M3
36 31653741300 | COVER 1
37 82464104601 | HINGE 1
38 42650551130 | LAMP ASSY (GREEN) 1
39 82197600103 | CAP (RED) 2
40 82197518114 | CAP (MATSUSHITA/BLACK) 1
82197518119 | CAP (PLUS ONE MFG./BLACK) 1
41 31653861100 | PLATE,NAME 1
42 31652112300 | SWITCH ASSY (NIHON AUTOMATIC) 1
43 42433333300 | LAMP ASSY (RED)<24V) 1
51 80161302014 | SCREW,MACHINE 2 M2X14
52 90303070201 | WASHER, PLAIN 2 2
53 90302040201 | WASHER,SPRING (2) 2
54 90201200200 | NUT 2 M2
55 31652231120 | SWITCH 1
56 31653740510 | SUPPORT 1
57 31653740520 | SUPPORT 1
61 90186206014 | BOLT,FLANGE 3 M6X14
62 90201200600 | NUT 3 M6
63 82100002596 | RELAY 2
64 82100002597 | RELAY 1
65 31653742100 | COVER 1

000186



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1012644-00 ELEC.ASSY (SELF WINCH,RADIO CONTROL)

Hrr
|||Ii|;‘l
A

- _J____I




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

OUTAWN K

91810130240
91850310405
31653890100
90186208025
90280200800
31653890200

FASTENER
CLAMP (BLACK)
HARNESS

BOLT, FLANGE
NUT, FLANGE
HARNESS

11

RPREREA

M8X25
M8

000187



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013075-00 ELEC.ASSY (SELF WINCH,F-RADIO CONTROL)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013075-00 ELEC.ASSY (SELF WINCH,F-RADIO CONTROL)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

NPFRPO~NOUTAWN R

W w

31653271103
91810130240
31479062010
91850310405
31479062020
82100002596
90280200600
80192486012
82100000745
82100002832

HARNESS
FASTENER
CONNECTOR
CLAMP (BLACK)
HARNESS

RELAY

NUT, FLANGE
SCREW, MACHINE
FUSE

HOLDER, FUSE

N
RPRRRRERRANOR

M6
M6X12
10A,6.5X30

000188



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013753-00 ELEC.ASSY

| Cp——

‘B - 5
zz= . el
== Coi = _
|~ m C T TEe= e
L F_TIN%Y = el ——

[X._ZIF7 |- =—==
!_LI___

o

1
Il [ o oo |

ZR290, ZR260
ZR300OJOHE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013753-00 ELEC.ASSY

D jgz

T O3 Y
i1 31
36 % |:| 39
37138 \ 37438
—— 34



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
2 90186208010 | BOLT,FLANGE 2 M8X10
3 31651762300 | HARNESS 1
4 82401600510 | CLAMP 2 10
5 82100002490 | CAP 1
6 91810130240 | FASTENER 6
7 31653450100 | SUPPORT 1
8 80192483010 | SCREW,MACHINE 4 M3X10
9 31651760800 | PLATE,CAUTION 1

10 82100001209 | CAP (RECEPTACLE) 1

31 36800174100 | BOX 1

32 31653312100 | SUPPORT 1

33 31642171600 | PLATE,NAME 1

34 36800174300 | PLATE,CAUTION 1

35 31652170320 | PLATE,NAME 1

36 80182306016 | SCREW,MACHINE 3 M6X16
37 90303100601 | WASHER, PLAIN 4 6

38 90280200600 | NUT, FLANGE 4 M6

39 80182306020 | SCREW,MACHINE 1 M6X20
53 82100002478 | CAP 1

61 36800175090 | COVER (UPPER) 1

000189



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013754-01 ELEC.ASSY (ANTENNA)

i kTR

[E“ ) "T AL E/REEEE
! ! * massisomuan,
- o samma st
BB, ns
o & e mares

fj il ]
L — | I




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 90186208014 | BOLT,FLANGE 2 M8X14

2 31653230100 | SUPPORT 1

3 90280200600 | NUT, FLANGE 4 M6

4 90101206040 | BOLT 4 M6X40

5 90303070601 | WASHER, PLAIN 4 6

6 31653230200 | CABLE ASSY 1 L=800

7 91850310405 | CLAMP (BLACK) 1

8 91810130240 | FASTENER 3

21 82100002385 | CONNECTOR 2

000190



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013757-01 ELEC.ASSY (HARNESS FOR STANDBY POWER)

(

:\M {._..|I
i
i

"E/"";_;L

I
T




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31361312100

HARNESS

000191



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013976-02 ELEC.ASSY (SWITCH COVER)

21 OR 22-42,51 >

LEFT SIDE

OR
32-51.52




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
2 80183308014 | SCREW,MACHINE 8 M8X14
3 31270211700 | SUPPORT 1
4 90302041001 | WASHER , SPRING 2 10
5 90171110016 | BOLT 2 M10X16
6 31270211200 | SUPPORT 1
8 90186210014 | BOLT,FLANGE 2 M10X14
9 90186208014 | BOLT,FLANGE 3 M8X14

10 31270211300 | SUPPORT 1
11 31270212000 | CAP 1
21 31270390100 | COVER 1
22 31270391200 | COVER (IP) 1
31 31270390500 | COVER 1
32 31270391600 | COVER (1P) 1
41 31270210200 | COVER 2
42 31270390110 | PLATE,NAME 2
51 31270211400 | COVER (IP) 2
52 31270390510 | PLATE,NAME 2

000192



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1013979-01 ELEC.ASSY (UPPER)

/ | |
e 9 a\ .
OO0 Q)
m’ls/llzll: OO0 00 | 712 dr,_—_-_-:!'IT_::_?:____31
LN L]
= - zn LI \ LI
CN4 [ \16 / / \ \
N Ix 7 18 19 7
R
HIONQ & E_OIp | |
ydie
20
2.1 17
2110



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No

1 91850100802 | CLAMP (STUD BOLT MOUNT) 2

2 91810130240 | FASTENER 18

3 31360741200 | HARNESS 1

4 31360191200 | SUPPORT 1

5 90203201200 | NUT 1 M12

6 36140470000 | DETECTOR,BOOM ANGLE 1

7 90186206010 | BOLT,FLANGE 24 M6X10
8 31360741300 | LAMP ASSY 2

9 82100002015 | CLAMP 2 WRC20
10 91850310305 | CLAMP 5

11 31360191010 | COVER 1

12 90303070601 | WASHER, PLAIN 4 6

13 82100002596 | RELAY 1

14 90101205010 | BOLT 4 M5X10
15 90302040501 | WASHER , SPRING 4 5

16 31361112100 | COVER ASSY 1

17 31361471100 | HARNESS 1

18 31360741600 | SUPPORT 2

19 31360741700 | SUPPORT 1

20 31653303200 | SWITCH ASSY (NIHON AUTOMATIC) 1

21 82197600101 | CAP (BLACK) 1

22 31652030200 | BUZZER ASSY 1

31 82199444326 | LAMP (YELLOW) <24V 12W) 2

32 31360741310 | SUPPORT 2
41 31361112110 | COVER 1
42 31361112120 | PLATE 1
43 31361112130 | SEAL 1

56 82166136411 | BULB,LAMP 2 24V/12W

000193



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014016-00 ELEC.ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014016-00 ELEC.ASSY

’-_- e o =, ‘
L 9. rFﬂH r_:@'._
- - CHN
N
= a CNZ24
CN11 T ')—‘L

L4 L™

A

CN35

CN2 I_JT‘; - ?l
' ST
CNE;-I_ T _I

1




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

O~NOUITRAWNPE

31653271104
91810130240
31479062010
91850310405
31479062020
82100002596
90280200600
80192486012

HARNESS
FASTENER
CONNECTOR
CLAMP (BLACK)
HARNESS

RELAY

NUT, FLANGE
SCREW, MACHINE

1
25

RPRRERRERAN

M6
M6X12

000194



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014222-03 ELEC.ASSY (KYOKUTO RADICON)

A\

1) O \
| | Y HO =
A
850 314 617
B
12
N - 1 -
/ 1 1
12 10 11/ O | D
::\I (] [T y
_‘_‘h:—]:—a: | 51452 55 56 l) |
Ej:_k_ T T~ ‘ 57 \ / /
=E=rT ! )
Pl
314 | : ! - !
‘_L_ 53154 _ )




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014222-03 ELEC.ASSY (KYOKUTO RADICON)

CN33
—_—

61,62

CNZ4 -

CN31

CN30




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 31653861000 | SWITCH ASSY 1
2 31655850100 | SUPPORT 1
3 91810130240 | FASTENER 23
4 91850310405 | CLAMP (BLACK) 13
5 31653860101 | HARNESS 1
6 90186208025 | BOLT,FLANGE 5 M8X25
7 90280200800 | NUT, FLANGE 3 M8
8 91850100802 | CLAMP (STUD BOLT MOUNT) 4
9 90101206025 | BOLT 4 M6X25
10 37000576020 | PLATE 1
11 90186206016 | BOLT,FLANGE 5 M6X16
12 31653740500 | SWITCH ASSY 1
13 31653862000 | COVER ASSY 1
14 90186206020 | BOLT,FLANGE 4 M6X20
21 31653741100 | PANEL 1
22 31653741200 | SWITCH ASSY (PLATING:NACC) 1
23 80171303008 | SCREW,MACHINE 4 M3X8
24 90302040301 | WASHER , SPRING 4 3
25 90201200300 | NUT 2 M3
26 31653741300 | COVER 1
27 82464104601 | HINGE 1
28 42650551130 | LAMP ASSY (GREEN) 1
29 82197600103 | CAP (RED) 2
30 82197518114 | CAP (MATSUSHITA/BLACK) 1
82197518119 | CAP (PLUS ONE MFG./BLACK) 1
31 31653861100 | PLATE,NAME 1
32 31652112300 | SWITCH ASSY (NIHON AUTOMATIC) 1
33 42433333300 | LAMP ASSY (RED)<24V) 1
44 82100000638 | DIODE 3
51 80161302014 | SCREW,MACHINE 2 M2X14
52 90303070201 | WASHER, PLAIN 2 2
53 90302040201 | WASHER,SPRING (2) 2
54 90201200200 | NUT 2 M2
55 31652231120 | SWITCH 1
56 31653740510 | SUPPORT 1
57 31653740520 | SUPPORT 1
61 90186206014 | BOLT,FLANGE 3 M6X14
62 90201200600 | NUT 3 M6
63 82100002596 | RELAY 2
64 82100002597 | RELAY 1
65 31653742100 | COVER 1

000195



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014341-00 ELEC.ASSY (CARRIER)

PTOLA=#n RIREE ML

o

S\ =0T

g
0



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014341-00 ELEC.ASSY (CARRIER)

] &

[2) o

7
r5-4ASSYRH
_F
5,6 18 19.20 8
8 18 8 8

i i
A%y s ;4,; --R-_a:q)—,-j

P L=y R=327307 A ¥

=1 ﬁ
. ] i i = 5‘ - . o i [ T E‘ - 3
P Péb;n- T e T Prowr- | k¢
\ 1 @
1 \ \ &

Fo—h F3—i

L a6y ~ ASSY = 115
3 _I—z
4 c B 15
=L r 1Y ;i ('5
.9 s 15 N 4
16 ASEY sliin ~ =
9 7Y T E:
- Fu7 6
16™~1 ASSY H/
2LmzA
8 R=F LI TOTREA—F LIRS o F B ERA 8
S 4 PR A
H=f 2l o F R—%2Z24 »¥F A=y 17
8t
=FF |9
A—%2F0L— ()
Iv-LRRE
=
:WT— BRIE SR
PTQC Leit=
1\
ra—A
" ASSY —I_: A 15
4 R 15
| P
9
. s [
16 ASSY — I
5
Flin T $ ré

N=2IBFDLRENA-5 02, w FHBLIRE Sl=2n




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31476362102 | ALARM ASSY 1 KB2389
31476362103 | ALARM ASSY 1 KB2390
2 31475352100 | PLATE,NAME 1
3 31476362500 | RELAY ASSY 1
4 31380174000 | LAMP ASSY 1
5 82100000191 | TERMINAL 3
6 82100000183 | INSULATOR 3
7 91810130240 | FASTENER 10
8 82115001002 | CONNECTOR 9
9 82100001400 | TERMINAL 6
10 31475982100 | PLATE,CAUTION 1 ES8335
31476362700 | PLATE,CAUTION 1 ES8336
11 31380292600 | SUPPORT 1
12 80172305020 | SCREW,MACHINE 2 M5X20
13 90302040501 | WASHER , SPRING 2 5
14 90303070501 | WASHER, PLAIN 2 5
15 31476362600 | RELAY ASSY 2
16 82100001220 | INSULATOR 6
17 31476362300 | RELAY ASSY 1
18 31475982400 | DIODE ASSY 1
21 90928040101 | SCREW, TAPPING 3 M4X10
23 82115001005 | CONNECTOR 9

000196



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014342-00 ELEC.ASSY (CARRIER)

_PTOLA=ftny RIMEDEES

AJC"D
4

_I“I 2
ﬁ7 ;o o)
|
|

! 17 pgun A

—ETOSHNRE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31476362102 | ALARM ASSY 1 KB2389
31476362103 | ALARM ASSY 1 KB2390
2 31475352100 | PLATE,NAME 1
3 31476362500 | RELAY ASSY 1
4 31380174000 | LAMP ASSY 1
5 82100000191 | TERMINAL 1
6 82100000183 | INSULATOR 1
7 91810130240 | FASTENER 10
8 82115001002 | CONNECTOR 7
9 82100001400 | TERMINAL 6
10 31475982100 | PLATE,CAUTION 1 ES8335
31476362700 | PLATE,CAUTION 1 ES8336
11 31380292600 | SUPPORT 1
12 80172305020 | SCREW,MACHINE 2 M5X20
13 90302040501 | WASHER , SPRING 2 5
14 90303070501 | WASHER, PLAIN 2 5
15 31477472100 | HARNESS (RED) 2 L=1000
16 82100001220 | INSULATOR 6
17 31476362300 | RELAY ASSY 1
18 31475982400 | DIODE ASSY 1
21 90928040101 | SCREW, TAPPING 3 M4X10
23 82115001005 | CONNECTOR 7

000197



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014685-02 ELEC.ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1014685-02 ELEC.ASSY

42
43

41
PINSWEXF v v

wplEeW ‘
"wrored
T -SAS-T1m
17»18 19
41
s
""" -l-\]_l
_ Ao-9TI{AS9Y 1 1 | 1 1
FIAMT
FITTYEREFe S ¥ 3 3 3
[———
ot b 14
: FLEET I .|-.-=-L
1 a1 bu—-AZSY |
1 ,E 1
—- :
| 19
Nn—X 2B
ont CN35

EUvFubOH SUr7u b




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial

1 91850310405 | CLAMP (BLACK) 7

2 91810130240 | FASTENER 20

3 91810130250 | FASTENER 5

5 31657280200 | COVER 2

6 90186208020 | BOLT,FLANGE 8 M8X20

7 90280200800 | NUT, FLANGE 8 M8

8 31653470100 | SUPPORT 1

9 31653470200 | SUPPORT 1

10 90186206010 | BOLT,FLANGE 12 M6X10
11 31611614300 | HARNESS 1 L=10000
12 82100002503 | TERMINAL 1

13 82100001226 | INSULATOR 1

14 31656330200 | HARNESS 1

15 31611614500 | COVER 1

16 31611614400 | COVER 1

17 82100000192 | TERMINAL 1

18 82100000182 | INSULATOR 1

19 31478092200 | HARNESS 1 L=100
22 82115001005 | CONNECTOR 1
41 31653322200 | SWITCH ASSY (WITH HARNESS, 2-SW) 2
42 82199514013 | CAP 4
43 82199504017 | NUT 4 AT-401N
44 31656331100 | SUPPORT 2

31657282100 | SUPPORT 2 KB1701

45 31656331200 | PLATE,NAME 2

000198



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1080229-00 LAMP (MOUNT,POST/24V-60W)

NnfEVASSY (09-)
ELEC.ASSY (LOWER)

NAEZASSY (YN —)
ELEC.ASSY (UPPER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se
1 ikt ELEC.ASSY (LAMP,LOWER/FRAME) 1
2 (FFFxFFxxAXXY | ELEC.ASSY (24V60W LAMP/MOUNT ,POST) 1

000199



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1080230-01 LAMP (MOUNT,BOOM/24V-45W)

BrEs
KEY NO.

SU7 (T —ARIYS 24NV -ABW I 2V LA DT O)
LAMP {MOUNT ,BOOM,/24V-A5W :HOOK-IN,RADIC CONTROL)

N{EYASSY (0D-)
ELEC.ASSY (LOWER)

N EVASSY (Fun' =)
ELEC.ASSY (UPPER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se
1 ikt ELEC.ASSY (LAMP,LOWER/FRAME) 1
2 (FFFxFFxxAXXY | ELEC.ASSY (24V45W LAMP/MOUNT ,BOOM) 1

000200



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140220-00 SWITCH ASSY (PLATING:NACC)

10

BUZZER SV
! HORN SW !

CNG




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82105501001 | SWITCH,TOGGLE (PLATING) 1
2 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 1
10 31653244200 | SWITCH ASSY (PLATING:NACC) 1

000201



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140221-00 SWITCH ASSY (GREEN:PANASONIC)

10

: L. :
uzzer ;lﬂ E

I = CN I
o =]
HORN SW
O




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82105410110 | SWITCH,TOGGLE 1
2 82101429241 | SWITCH,PUSH (GREEN) 1
10 31653244300 | SWITCH ASSY (GREEN:PANASONIC) 1

000202



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140222-00 SWITCH ASSY (PLATING:NACC)

10

1 EMERGENCY SWw HORN SW 1

CNE




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 2
10 31653243300 | SWITCH ASSY (PLATING:NACC) 1

000203



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140223-00 SWITCH ASSY (GREEN:PANASONIC)

EMERGENCY SW¥ HORN Sw

A A

: KeXe) o 0 !

CN&




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82101429241 | SWITCH,PUSH (GREEN) 2
10 31653243400 | SWITCH ASSY (GREEN:PANASONIC) 1

000204



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140224-00 SWITCH ASSY (PLATING:NACC)

10
_ _ _ 1 _ _ _
! 1
/
SPEAKER 3V¥W
1
1
. /
7
INCHING MODE SW
1
HOOK STOWING SwW CN8
| E
2
|
HORN SW |:
11
| \




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82105501001 | SWITCH,TOGGLE (PLATING) 2
2 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 2
10 31653224200 | SWITCH ASSY (PLATING:NACC) 1

000205



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140225-00 SWITCH ASSY (GREEN:PANASONIC)

SPEAKER SW

INCHING MODE SW

Lo L

O CN8

| HOOK STOWING SWw

HORN Sw

oL




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82105410110 | SWITCH,TOGGLE 2
2 82101429241 | SWITCH,PUSH (GREEN) 2
10 31653224300 | SWITCH ASSY (GREEN:PANASONIC) 1

000206



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140226-00 SWITCH ASSY (PLATING:NACC)

EMERGENCY SW HOOK STOWING SW HORN SW

. [1] [] [

CN7




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 3
10 31653223200 | SWITCH ASSY (PLATING:NACC) 1

000207



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140227-00 SWITCH ASSY (GREEN:PANASONIC)

| EMERGENCY 3W HOOK STOWING SW HORN SW

e e N o |

| | 11 T -1
0O O O O O

CN7




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 82101429241 | SWITCH,PUSH (GREEN) 3
10 31653223300 | SWITCH ASSY (GREEN:PANASONIC) 1

000208



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140234-00 SWITCH ASSY (PLATING:NACC)

CN31




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (
1 82105501002 | SWITCH,TOGGLE (PLATING) 1 NACC 3TJW106G
2 82101940120 | SWITCH,PUSH (PLATING) 1 3PJW106F-021-AB
10 31653741200 | SWITCH ASSY (PLATING:NACC) 1

000209



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140235-00 SWITCH ASSY (GREEN:PANASONIC)

CN31




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
5 82105411140 | SWITCH,TOGGLE 1
6 82101429239 | SWITCH,PUSH (GREEN) 1
10 31653741600 | SWITCH ASSY (GREEN:PANASONIC) 1

000210



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1140239-00 SWITCH ASSY (WITH HARNESS,2-SW)

CN35




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 82105501003 | SWITCH 2
10 31653322200 | SWITCH ASSY (WITH HARNESS,2-SW) 1

000211



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1350004-01 REEL,CORD

500
-7 - - - |
24 '
26
7 L
I
27,28
> 16
I 26
25
-:‘ —)
I 17
18
- lF:U
\Y o
2 1 \
Y) \ 19
13 =y
I ™,
14
12 -
30,31 /




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN1350004-01 REEL,CORD

500

152

111 114 115

AR R

e

151

T\\\

110 115 114 111

119,120




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31370255010 | PLATE 1
2 31370255020 | CASE 1
9 31370255080 | BRUSH 1

10 31370255090 | PLATE 1

11 80175104012 | SCREW,MACHINE 2 M4X12
12 90240200400 | NUT,CAP 2 M4

13 90303100401 | WASHER, PLAIN 2 4

14 90302040401 | WASHER , SPRING 2 4

15 31370255100 | RING,SLIP 1

16 82100000080 | CORD (1-LINE) | 14 | M

17 31370255110 | WASHER 2

18 90102205008 | BOLT 2 M5X8
19 31370255120 | GROMMET 1

24 90102205012 | BOLT 4 M5X12
25 90201200500 | NUT 4 M5

26 90303100501 | WASHER,PLAIN 8 5

27 82100000192 | TERMINAL 1

28 82100000182 | INSULATOR 1

30 82100000191 | TERMINAL 1

31 82100000183 | INSULATOR 1

41 36160265010 | SPRING ASSY 1

500 36160670000 | REEL ,CORD 1

000212



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN5010195-00 NAME PLATE ASSY

i .'l.\ '

\ L) e

Lol

l _. A \_;)

f _ - |

l/ !/

Ramm ﬂ' O xeam O
AUTOMATIC WORKINGAREA LIMITER AUTOMATIC WORKINGAREA LIMITER




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31502232100 | PLATE,CAUTION 1
2 31502232200 | PLATE,CAUTION 1

000213



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PN5010239-00 NAME PLATE ASSY




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

37002230910

PLATE , NAME

000214



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PO1000151-00 INDICATION PLATES

AAN 2
INDICATION PLATES

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

unit

Technical

Data | Serial

N

1
2
3

E S
e
R
o
R e
R

e

(***********)

PLATE ASSY,NAME
PLATE ASSY,NAME (G)

PERFORMANCE
PERFORMANCE
PERFORMANCE
PERFORMANCE
PERFORMANCE
PERFORMANCE

DATA
DATA
DATA
DATA
DATA
DATA

(ZR303SL/C)
(ZR303SL/A)
(ZR303SL/B)
(ZR304SL/B)
(ZR304SL/C)
(ZR304SL/A)

Qty
1

RPRRRRREN

000215



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01012211-01 PLATE ASSY,NAME (POWER SUPPLY)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31394810100 | PLATE,NAME 1
2 31394720300 | PLATE,CAUTION 1

000216



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01012473-02 PLATE ASSY,NAME (HOOK)

surrax O . AT

A\ | o 1 X8 ERNOXSSION, ERVERIEECATHTT,
T | EELO.ATIRELINNL 0. 4L LLEY, RINR

SERRROUL, UARR (752910 TLEL,
E S14~734-081100




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31473481100

PLATE,CAUTION

000217



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01013037-02 PLATE ASSY,NAME (DRUM FREE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Star

QOWONOURAWNE

=

31473745100
31473745400
90303070601
90302040601
80182306008
37000604590
31473745200
31473745700
31473745500
31473745600

PLATE , NAME

SUPPORT

WASHER , PLAIN
WASHER , SPRING
SCREW,MACHINE

CLAMP

PLATE , NAME
PLATE,CAUTION (0.49TON)
PLATE,CAUTION
PLATE,CAUTION

RPRRPRREPNDMDDINER

M6X8

000218



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01013040-03 PLATE ASSY,NAME (1-PART LINE OPE.)

-

et i

(N

===
=

==
1 I H-Tm
| I|I ] IIII
: | jt::qu
T N
1 __J I."-“—I I_—.‘.LI
! 1 f==ﬁ EEr__r_j
ir | | |
== ]I / 1
I 1 - — | i ::! I:
T [ | =T ' i
D TG L
I 1 I N oo t 1
I I B =
ZR300, 360,500 ZR230,260,290
ZE300, 360,500 ZE230,260,2790
/1

m E K/ 4 oFRECONT

PELTTT>TTF &N

s RT w SERRDD 1 »FRER, REOED

S14-771-48100




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31477165100

PLATE,CAUTION

000219



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

P01013041-01 PLATE ASSY,NAME (G)

-

(Y




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Seria

1

37002221720

PLATE,NANME (G)

000220



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01013212-00 PLATE ASSY.NAME (ACC.,CLUTCH,SL WINCH)

=T AT SN~

T4 »FRE
1 292 4NoRE
OR

5. kA4 TN
T=a7

F=aT AT 2 EMLN—
HESRE

1!
i




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

OArWNE

31478151100
37002221410
37002222850
37002221380
31394550200

PLATE,CAUTION
PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE,CAUTION

S

000221



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01013319-00 PLATE ASSY,NAME (SL WINCH LEVER,MANUAL)

=
| m

! ]
:F 2/6:};' ‘H‘\



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 37002221400 | PLATE,NAME 1
2 37002221390 | PLATE,NAME 1

000222



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

P01014307-00 PLATE ASSY,NAME

=Tl

e A

—_r—==
—_——

i

M EH— FAA

—_— ==

—=-=

=

&) @$|

e
T
yay
1=

N RH— EAN




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36805150110 | PLATE,NAME 1
2 36805150120 | PLATE,NAME (MAEDA) 1
3 36805090130 | PLATE,NAME 1

000223




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014437-01 PLATE ASSY,NAME (UPPER)

_ iy
\ /
\\ (BesRZtEN)
=y ( //'I — \:‘j> ’/1
& 3 e I O




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31500512100 | PLATE,CAUTION (AWL) 1
3 31361473100 | PLATE,NAME 2

000224




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014584-01 PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE)

1

/
(- AEMENEGEER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477441100

PLATE , NAME

000225



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014592-01 PLATE ASSY,NAME

1

/
(0-579 bUDRNENRHERE)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477333100

PLATE , NAME

000226



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014610-00 PLATE ASSY,NAME

UPZy o /EABHLYRS

5\-

8@;

e

—

A

=



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

OCO~NOUTAWNE

37002220770
37002220780
37002220790
37002220800
31394490500
31393180100
31611300500
31395220250
37002220430
31394500100
31394500200
37002226500
37002213970

PLATE, NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME

PLATE, CAUTION
REFLECTOR (RED)
PLATE,NAME (WHITE)
PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION
PLATE,NAME (MARKING)

NNFRFRPNNANRARRRPR

000227




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014635-00 PLATE ASSY,NAME

= fi __" _ 9 j iy
IR
AL jﬁk Mj}{iﬁ_m ol 13‘14%:‘!
LI e 7 n & o /7 oy'i, LA L
R ¥ ! e




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

QOWONOURAWNE

=

31394490500
31611823200
31394500100
31395220250
37002220430
31393180100
31611300500
31394500200
37002226500
37002213970

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION
REFLECTOR (RED)
PLATE,NAME (WHITE)
PLATE, CAUTION

PLATE, CAUTION
PLATE,NAME (MARKING)

NNEFEANNNENDN

000228




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014739-00 PLATE ASSY,NAME

]
L]

T= ."F =
| :-‘-_.% el ) B, - — L
I ==l P gy il p
10 == uju e A T —— T T
4 | r----::::m_ﬁ__l = 1 ..
P i & S W .~ N
157 5 =TT = L[L“i_ c 3

| _ - ao
— I T _I_I_Cﬂ—"_""":_l ‘\f L. |

: fE_D_’:”':__—;_:IIJL.——————-’"‘::




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002220460 | PLATE,NAME 1
2 37002220470 | PLATE,NAME 1
3 37002220480 | PLATE,NAME 1
4 37002220490 | PLATE,NAME 2
5 37002220590 | PLATE,NAME 1
6 37002220520 | PLATE,NAME 1
7 37002220600 | PLATE,NAME 1
8 37002220530 | PLATE,NAME 1
9 37002220540 | PLATE,NAME 1

10 37002220550 | PLATE,NAME 1
11 37002220580 | PLATE,NAME 1
12 37002220610 | PLATE,NAME 1
13 37002221010 | PLATE,NAME (2-93TON) 2
14 31492200210 | PLATE,NAME 1
15 31395040210 | PLATE,CAUTION 2
16 31395220230 | PLATE,CAUTION 2
17 37002220410 | PLATE,CAUTION 1
18 37002220420 | PLATE,CAUTION 1
19 37002220440 | PLATE,CAUTION 1
20 37002206490 | PLATE,NAME (GREASE) 5
21 31395220250 | PLATE,CAUTION 2
22 37002220430 | PLATE,CAUTION 2
23 37002220450 | PLATE,NAME 1
24 37002200320 | PLATE,NAME 1
25 37002220620 | PLATE,NAME 1
26 37002220820 | PLATE,NAME 1
27 37002224400 | PLATE,NAME 1
28 37002224440 | PLATE,NAME 1

000229




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014748-00 PLATE ASSY,NAME (FOR FIXING AWL)

\)""‘4”/_’_ '
\, O

L —
-

1 OR 2 1 @] ﬂllll ll\




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 31361841100 | PLATE,CAUTION (FOR AWL) 1
2 31361841200 | PLATE,CAUTION (FOR BML) 1

000230



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01014749-00 PLATE ASSY,NAME (HOOK-IN/HOOK STOWING)

Fu A it



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 31270380510 | PLATE,NAME 1
2 31270380110 | PLATE,NAME 1

000231



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01015086-01 PLATE ASSY,NAME

.JJF% 5 6 7 rF jr\ 7 6 5 |, j:.
ANV A S S S
:Uﬁ“‘ =L==='l{@__ il 1 O_QQJHL *1=
—t7- Py wt AAREL YRS T
(ZEIDO , ZE3B0)

Jit: V¥ Ty ok /AARHLYRS
(ZESOO)
1 1
4 2




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01015086-01 PLATE ASSY,NAME

1\ \

AN 29970 L UAREL

AW E/Eonods B T B eyrired
T ¥ B

L AE R
‘ {0yl r” K“!‘ F
ARLTIEAN,

4

3 \
AR £/0%T4 UMD
Mned P .
O& E/0¥P70umman @ eroacesn

SYTPO ISR EENL, BTV AL itawn
e, 2T« TR
BO0saED TWHTiEL. & F3E 3

— Al |

M snan.m
neERRIIE
NELTINS R,




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

NOOAR~AWNE

31398320100
31398320200
31398320300
31398320400
31393180100
31611300500
37002213970

PLATE, CAUTION
PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION
REFLECTOR (RED)
PLATE,NAME (WHITE)
PLATE,NAME (MARKING)

NANFEPNEFEN

000232




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070684-00 PERFORMANCE DATA (ZR303SL/A)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490321100
31490321200
31495841300
31495841400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000233



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070685-00 PERFORMANCE DATA (ZR303SL/B)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490322100
31490322200
31495842300
31495842400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000234



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070686-00 PERFORMANCE DATA (ZR303SL/C)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490323100
31490323200
31495843300
31495843400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000235



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070687-00 PERFORMANCE DATA (ZR304SL/A)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490331100
31490331200
31495851300
31495851400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000236



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070688-00 PERFORMANCE DATA (ZR304SL/B)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490332100
31490332200
31495852300
31495852400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000237



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
P01070689-00 PERFORMANCE DATA (ZR304SL/C)

lrw% &

=0 1 \ ) DATA PLATE

T A | ‘ \ (PORTABLE)
II ,"’ ry!

Y.
£
/
N




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OUTAWN K

31490333100
31490333200
31495853300
31495853400
31392140130
90190000060

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
INDICATOR
BOLT

NNR NP R

M10X16

000238



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PP5150011-00 PARTS ASSY,RADIO CONTROLLER (8CH)

100

PEZI0

e

)
DODIZ-580~#0E

eF

o
o




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 36806525010 | CONTROL UNIT 1
2 36806525020 | BOX,OPERATION 1
3 36804995010 | STRAP 1
100 36806520000 | PARTS ASSY,RADIO CONTROLLER (8CH) 1

000239



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PR5130002-00 RING ASSY,SLIP

900

101




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N

2 31631807510 | CASE (RING) 1

4 31631807520 | SPACER 1

11 31631807530 | CLAMP (CABLE) 1

15 31631807540 | O-RING 1

16 31631807550 | PACKING 1
101 31631807560 | HOLDER ASSY,BRUSH (WITH BRUSH) 1
900 31631803000 | RING ASSY,SLIP 1

000240



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1010092-00 REMOTE CONTROL (F,KIT/RCS-FC1)

#E#rE%

KEY NO,

JE-F a¥bo=-J (FH #,¥Y+/RCS-FC1)
REMOTE CONTROL {(F,KIT/RCS-FC1)

N EAASSY
ELEC.ASSY

11

AAYF K WHAR
SWITCH BOX

12

7" L-FASSY ,3—4
PLATE ASSY.,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
11 36805003000 | SWITCH BOX 1
12 (FFFxFFIxXAXXY | PLATE ASSY,NAME 1

000241



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020158-03 VALVE,REMOTE CONTROL

200
_ _ I _ _

==,
o —]

0

wJo
/-.I e
30 18,19
24 14
29
4 22

: -l
.,-. — L] Wiyt —
: gf‘ﬁ@#%ii’ flof &1

S NS S T o

e | m————
. —

B OBLRE):

17

15

16




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020158-03 VALVE,REMOTE CONTROL

57

81 62 61 60 54 79 80 58 52 51
|
I
57
\ L)
H \fl\ O
&= °
|
o) O 74
3 — -
le—D
82 67 69 68 66 77 53 B—~—~C
B-B 90 89
70 75 73 76 2/ 91
| L\ /
‘\ \-‘- 88
L /]
1 |4 [
71 ° >3
o5 85
84
83
72 C-C 56 D-D
l — — 4 _ —
E{ |
119 65 118 120 101 65 108 F—, = 105
126
116 '— /109
C l
O * L.= _. 3
82 ———* = 52
ﬂ
Q

115

125

88 102 103 106 107 110

132

111 112 117 113




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020158-03 VALVE,REMOTE CONTROL

8l

| 152 145 125 89 90 76 155

\
N\ N\

153 - =

o

149 156

150

| 172
148 66 146 144 163 84 83 159 154 158

170 167 169 56




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36646225020 | BOLT,TIE 4
2 90201200800 | NUT 4 M8
3 36647445010 | COVER ASSY (FRONT) 1
4 80316030040 | PLUG 1 PT1/4
5 36647445020 | BOLT,TIE 1
6 36647055030 | VALVE,CONTROL 1
8 36645695040 | COVER (BOTTOM) 1
9 80720104012 | PIN,SPRING 1 4X12
10 36645495080 | JOINT 1
11 90203200800 | NUT 5 M8
14 36647055060 | HARNESS ASSY (GND) 1
15 36644015120 | CONNECTOR 2
16 36644015130 | TUBE 2
17 11615111410 | BAND 9
18 82114203040 | CONNECTOR (CAP) 1
19 82121502040 | PLATE 1
22 36636085040 | BAND 2
23 36646875090 | TUBE 1 10B
24 36644015240 | TUBE 2 7B
25 36062635030 | FASTENER 3
26 90303070401 | WASHER, PLAIN 2 4
27 80172104016 | SCREW,MACHINE 1 M4X16
28 80172104010 | SCREW,MACHINE 1 M4X10
29 36062635030 | FASTENER 1
30 36645615090 | PROTECTOR 3
31 36645615200 | PACKING 2
32 36645615190 | PLUG (DUST) 2
33 91001101100 | O-RING 2 1A P11
34 36644115130 | PLUG 2
35 36640755070 | CAP 4
51 36646515020 | COVER (FRONT) 1
52 36648375020 | BALL,STEEL 4 3/16
53 36646875110 | COCK 1
54 36660495110 | PLUG 1
55 36647055090 | PLUG 1
56 36648375030 | BALL,STEEL 5 5/32
57 91002905500 | O-RING 2 1B G55
58 91001100600 | O-RING 8 1A P6
60 36647055100 | SEAT 1
61 36647055110 | SPRING (A) 1
62 36647055120 | SPRING (B) 1
65 91001101400 | O-RING 5 1A P14
66 36647055130 | POPPET 2
67 36647055140 | SPRING 1
68 91001002600 | O-RING 2 S26
69 36640625710 | PLUG 2
70 80560057000 | BALL,STEEL 2 174
71 36640625220 | SPRING 1
72 36640625210 | CAP 1
73 36640625260 | SPRING 1
74 80316030020 | PLUG 6 PT1/8
75 36640625240 | FILTER 1
76 91001001800 | O-RING 4 S18
77 36641075260 | SPRING 1
79 91001101100 | O-RING 1 1A P11
80 36647055150 | PLUG 1
81 36646555010 | VALVE,RELIEF 1
82 36645615230 | C-BOLT 6 5X12
83 36635735140 | SPRING (B) 2
84 36635735130 | SPRING (A) 2
85 36647055160 | SEAT,SPRING 1
88 91001000800 | O-RING 3 S8
89 36646865170 | ROD,PUSH 2 8
90 36647055170 | SOLENOID ASSY 2
91 80172104016 | SCREW,MACHINE 2 M4X16
102 36646865190 | PISTON 1
103 91001102000 | O-RING 1 1A P20
105 36646865200 | SPOOL (SUB) 1
106 36648365110 | FLANGE 1
107 91001002240 | O-RING 1 S22.4
108 91650001400 | SCRAPER 1
109 36645495210 | SEAT,SPRING (RETURN) 2
110 36645845060 | SPRING (RETURN) 1
111 36646865210 | SPACER 1

000242




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

112 36640625550 | PLATE (D) 1

113 36633365070 | ADAPTER 1

115 36633365100 | SEAL,OIL 1

116 36645845050 | LINK 1

117 36645615250 | C-BOLT 2 M5X25
118 36633365090 | CAP (CHECK VALVE) 1

119 12635101360 | SPOOL 1

120 12635101190 | SPRING 1

125 80172104010 | SCREW,MACHINE 8 M4X10
126 91001002200 | O-RING 2 S22
132 36647055180 | VALVE,SOLENOID (KIT) 2

144 36646875150 | ORIFICE 1 M3
145 91002800700 | O-RING 1 1B P7
148 36635735160 | SEAT,SPRING 1

149 36635735120 | SPRING 1

150 12635101130 | SCREW (ADJUSTING) 1

151 11629431040 | PACKING 2

152 36646575090 | NUT 1

153 36630195030 | NUT,CAP 1

154 91001102200 | O-RING 1 1A P22
155 12635101110 | SPRING (RETURN) 1

156 12635101300 | SPOOL 1

158 91002802100 | O-RING 1 1B P21
159 36646865160 | SEAT,SPRING 1

163 36646865150 | COVER (FOR SOLENOID) 1

167 36640735130 | PLUG 1 M6
168 36642065070 | WASHER, SEAL 2

169 90203200600 | NUT 1 M6
170 36640735140 | NUT,CAP 1 M6
171 36640625680 | TUBE (SEAL) 1

172 16623320390 | TUBE (SEAL) 1

200 36647440000 | VALVE,REMOTE CONTROL 1

000242




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

500

1 16,17

b

]

Z

©
=l

©)

2-71 JACK
381, TELESCOPING

| 4.101 WINCH ﬁ

5-102,ELEVATE

6-103,8WING H

(&

e

. @@ @® @R
2O 0ICI0I0IC

i

(=}

I

@

oHeleleIBIB) @
90000
500006

@

lm]l

T

I S

o
©

R -]
ILLUSTRATED BREAKDOWN NO.12345 6,771 81 101,102,103



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

500
O ;
ﬁ__: l'ﬂf@r E'
= j@f:b_{\—%‘w@._ N — 'r
Ef:j: ho_-;_.i u—u tf'_‘h""—rl: e
wo mEd == [ hifela : :: :
= EEL o “;:Ij ET 4
260 261 262 252 251
/ \\ /
267 I
259
111 ¥ 270 F‘F@T -
= i_ =
254 -F= ’
| 269 - I ‘
253 142 :L

@ AO}’J(E) 0 JC_)J

255 256 258 268
R A B #A

ILLUSTRATED BREAKDOWN NO 253 254 255 256




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

62—

63 °§Iﬁ 52 57
L

64 42 41 40 56

55 HTY

R B A
ILLUSTRATED BREAKDOWN NQ.62,63,64 65



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

I 74 73 75 76
71 72

74 73 75
72
76

81 pr 101 OR |

!'_*l | 102 gr 103

J ol o7 Ftetirds A
1a s . i ﬁ- g Ty |

Ce=nds —

O

R B3 A
ILLUSTRATED BREAKDOWN NO.81,101,102,103, &)



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

126

| @,
A=
W} (] \ -
o R (e
! L/% —J =
|
71
| 127 152

R B A
ILLUSTRATED BREAKDOWN NO.



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

62

166

175 167 168

54

N\

186 193 190 192 185 191

—_ ] —_

54

166
172
64 65
- b
- e Tl ~ - =

204 210 134 208




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

81 101,102,103

126 pr 152 134 114 57 51 B 125

o

127

132 135 140 138 136 133 139

231

138




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

253

254




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020231-03 VALVE,REMOTE CONTROL (NACHI)

255




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1 36647985010 | BLOCK,R.G.B. 1
2 36648035010 | VALVE,CONTROL (JACK/WITH COIL) 1
3 36648035020 | VALVE,CONTROL (TELESCOP/WITH COIL) 1
4 36647985030 | VALVE,CONTROL (WINCH/WITH COIL) 1
5 36648035030 | VALVE,CONTROL (ELEVATING/WITH COIL) 1
6 36648035041 | VALVE,CONTROL (SWING,WITH COIL) 1
7 36646285021 | VALVE,CONTROL (JACK) 1
8 36648035050 | PLATE 1
9 36648035060 | PLATE (END) 1
10 36648035070 | BOLT,TIE 4
11 36646285060 | CAP 4
14 91001205500 | O-RING 1 1A G55
16 36605425070 | PLUG 2
17 91002801100 | O-RING 2 1B P11
35 36647985090 | SPRING 1
40 36644795100 | CAP 1
41 36647285170 | SPRING (A) 1
42 36646165070 | SPRING (B) 1
43 36644795041 | SPRING 1
44 70320127630 | SPRING 1
51 91001100600 | O-RING 12 1A P6
52 91002800600 | O-RING 1 1B P6
53 91002800800 | O-RING 1 1B P8
54 91002801000 | O-RING 3 1B P10
55 91002801100 | O-RING 2 1B P11
56 91002802500 | O-RING 1 1B P25
57 91001205500 | O-RING 7 1A G55
58 36647285010 | FILTER 1
62 36647985100 | SOLENOID KIT (FOR LOW PRESSURE) 1
63 36647985110 | SOLENOID KIT (FOR UNLOAD) 1
64 36644795031 | VALVE,RELIEF 1
65 36642415151 | VALVE,REDUCING 1
71 36648035080 | VALVE,CONTROL (JACK/WITHOUT COIL) 1
72 36647985160 | COIL,SOLENOID 10
73 36647645050 | WASHER 10
74 36647645060 | NUT 10
75 91001101100 | O-RING 10 1A P11
76 91001001200 | O-RING 10 1A S12
81 36648035090 | VALVE,CONTROL (TELES/WITHOUT COIL) 1
87 36647985170 | COIL 4
88 36642415300 | SHIM (T=0.5) 8
89 36642415310 | SHIM (T=0.2) 8
90 36062605020 | BOLT,HEXAGON SOCKET(WITH WASHER) 8 M4X15
101 36647985180 | VALVE,CONTROL (WINCH) 1
102 36648035100 | VALVE,CONTROL (ELEVAT/WITHOUT COIL) 1
103 36648035111 | VALVE,CONTROL (SWING,WITHOUT COIL) 1
114 36642415330 | SPRING 3
125 36642415210 | SPRING 4
126 36642415320 | PLATE 4
127 36642415220 | RING,BACKUP 7
132 91001101001 | O-RING 10 1A P10A
133 91001101400 | O-RING 12 1A P14
134 91002801400 | O-RING 6 1B P14
135 91001102100 | O-RING 5 1A P21
136 91001102200 | O-RING 5 1A P22
138 91001000900 | O-RING 14 S9
139 91411001400 | RING,BACKUP 5 P14
140 91411002100 | RING,BACKUP 10 P21
152 36645605110 | PLATE (FULCRUM) 3
162 36647985120 | COIL,SOLENOID 1
166 91001001500 | O-RING 2 1A S15
167 91001001600 | O-RING 2 1A S16
168 91001101800 | O-RING 2 1A P18
172 36647985130 | COIL,SOLENOID 1
175 36647985140 | LOCK ASSY 1
185 36642415160 | SPRING 1
186 36647285390 | SPRING 1
190 91002801001 | O-RING 1 1B P10A
191 91000501700 | O-RING 12
192 91000501800 | O-RING 1 ARP568-018
193 91002802200 | O-RING 1 1B P22
204 36647985350 | SPRING 1
208 91002801200 | O-RING 1 1B P12
210 91002802000 | O-RING 1 1B P20

000243



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
227 36647285340 | BALL,STEEL 10
230 36647285350 | O-RING 10
231 91001001800 | O-RING 10 S18
232 80560055000 | BALL,STEEL 20 3716
251 36647985240 | BOX 1
252 36647985250 | COVER 1
253 36647985260 | HARNESS ASSY (WITH COIL) 1
254 36647985270 | HARNESS ASSY (WITH COIL) 1
255 36647985280 | HARNESS ASSY (WITH COIL) 1
256 36647985290 | HARNESS ASSY (WITH COIL) 1
257 36647985310 | TUBE,CORRUGATE 1
258 36647985320 | TUBE,CORRUGATE 1
259 36643725260 | ANGLE 1
260 36645815200 | SEAT (RUBBER) 1
261 36645815230 | SEAT (RUBBER) 1
262 36645815210 | STICKER 1
267 36645815170 | CLIP 2
268 36645815180 | INSULOCK 13
269 36647985330 | TIE (INSULOCK) 2
270 36647985340 | TIE (INSULOCK) 1
301 36645155160 | SWITCH ASSY 1
500 36648030000 | VALVE,REMOTE CONTROL (NACHI) 1

000243



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020353-00 VALVE,REMOTE CONTROL

42

37 46 55 45

AN
4 \E )

10— Ve JACK. i '-:f_'??‘ @), § —?—
| 6 — e TELESCOPING ), @i >
T —TeT 1] | winc OK:¥ |“!

2 — (e ELEVATING g B O8I ,|"E
L ke SWING IeX:¥ @ @) I

= =1 O &)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020353-00 VALVE,REMOTE CONTROL

76

83

85




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020353-00 VALVE,REMOTE CONTROL

91

103 121 123 125 124 105

137
80 129

1

112 113 127 114 117

|
gt

-

72

7 A

92

122
120

O

133

130,131,132

| 107 108 109 110 111 115 118 116 119 134
7
- - | _ -
137
103 121 123 125 124 105 80 129 112 113 127 114 117

91

|
g

s

/ 72

i

z

92

122
120

O

107 108 109 110 111 115 118 116

133

130,131,132

119 134

8
l

103 161 123 125 164 105

137
80 129

112 113 127 114 117

|
gt

-

72

ra. |

92

162 ——
120

AN
(O/ O

O

107 108 109 110 111 115 118

133

130, 131 132

116 119 134




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020353-00 VALVE,REMOTE CONTROL

9
- - - l - -
137
121 123 125 164 129 112 113 127 114 117
e e
L4 |
by 91 |
i 92 O O
122
@Y 120 ] 133
! : gi :130,131,132
1

107 108 109 110 111 115 118 116

119 134
10 -

-l

|

103 161 123 125 164 105 117

91 72

=TH o2
' O 156 I
162 —=—{
| 120 119
107 108 109 110 111 115 158
12
_ _ | _ _
|
161 121 113 173
177

120 122 174




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020353-00 VALVE,REMOTE CONTROL




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36645585010 | BOLT,TIE 1
2 36636085030 | BOLT,TIE (A) 3
3 90201200800 | NUT 4 M8
4 36648365010 | COVER (FRONT) 1
36741810060 | COVER (FRONT) 1 ES8336
5 36647075050 | BOLT,TIE (A) 1
6 36648385010 | VALVE,CONTROL (TELESCOPING) 1
7 36648365030 | VALVE,CONTROL (WINCH) 1
8 36648385020 | VALVE,CONTROL (ELEVATING) 1
9 36741385010 | VALVE,CONTROL (SWING) 1
10 36648385040 | VALVE,CONTROL (JACK) 1
11 36636085050 | PLATE 1
12 36637485060 | VALVE,CONTROL (JACK) 1
13 91002905500 | O-RING 2 1B G55
14 36645375030 | COVER (BOTTOM) 1
15 80720104012 | PIN,SPRING 1 4X12
16 36644835061 | COVER 1
17 90203200800 | NUT 5 M8
18 36645405011 | VALVE,SOLENOID 1
19 36645615230 | C-BOLT 4 5X12
22 36644115130 | PLUG 2
23 91001101100 | O-RING 2 1A P11
24 36649075060 | CAM 2
25 36646865110 | SCREW,SET 2
26 36648385051 | SWITCH ASSY il
27 36647125090 | SCREW,MACHINE 2 M2 .3X14
28 36646575070 | PLATE 1
29 36647125100 | NUT 2 M2.3
30 36648385060 | COVER 1
31 80172105008 | SCREW,MACHINE 3 M5X8
32 80172104006 | SCREW,MACHINE 2 M4X6
33 36649585260 | HARNESS 1
34 36644015120 | CONNECTOR 3
35 36644015130 | TUBE 5
36 11615111410 | BAND 8
37 36644015080 | BOX 1
38 36644015150 | URETHANE (ROOL STOCK) 4
39 36644015140 | COVER 1
40 36648365090 | HARNESS ASSY (LVDT) 1
41 36649715020 | HARNESS ASSY (SOLENOID) 1
42 36644015110 | CONNECTOR 2
43 36640625140 | TUBE 1 12B
44 36646865070 | CLIP 1
45 36644015070 | COVER 1
46 36645405150 | SCREW,MACHINE 4 M3X5
47 36645405160 | BAND 2
36740765040 | BAND 2 ES8336
48 36646865060 | FASTENER 2
49 36647855190 | SCREW,MACHINE 2 M5X12
50 36646875100 | TUBE 1 15
55 36640755070 | CAP 5
57 90303070801 | WASHER, PLAIN 1 8
58 90302040801 | WASHER , SPRING 1 8
59 90101208012 | BOLT 1 M8X12
71 36648365170 | COVER (FRONT) 1
36648365171 | COVER (FRONT SUB) 1 ES8336
72 36648375020 | BALL,STEEL 16 3/16
73 36646875110 | COCK 1
74 36660495110 | PLUG 1
75 80560057000 | BALL,STEEL 2 1/4
76 36640625260 | SPRING 1
77 80316030020 | PLUG 5 PT1/8
78 36640625220 | SPRING 1
79 36641075260 | SPRING 1
80 91001101400 | O-RING 14 1A P14
81 36640625210 | CAP 2
82 36640625240 | FILTER 1
83 91001001800 | O-RING 1 S18
84 91001002600 | O-RING 2 S26
85 36647395150 | PLUG 1 M24
86 36646875130 | ORIFICE 1 M3
87 91001101600 | O-RING 1 1A P16
88 36646265090 | SPRING (B) 1
89 36646265080 | SPRING (A) 1

000244



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No

90 36645615210 | PLUG 1 24
91 91001100600 | O-RING 28 1A P6
92 91002905500 | O-RING 6 1B G55
103 36648375030 | BALL,STEEL 8 5/32
105 36640625310 | BUSH 4

107 91001000800 | O-RING 5 S8

108 36646865190 | PISTON 5

109 91001102000 | O-RING 5 1A P20
110 36648365110 | FLANGE 5

111 91001002240 | O-RING 5 S22.4
112 91650001400 | SCRAPER 5

113 36645495210 | SEAT,SPRING (RETURN) 12

114 36648365120 | SPOOL (SUB) 5

115 36645845060 | SPRING (RETURN) 5

116 36644015260 | ADAPTER 4

117 36648365130 | SPACER 5

118 36645405090 | PLATE (D) 4

119 36645615250 | C-BOLT 10 M5X25
120 36633365100 | SEAL,OIL 7

121 36633365060 | PLATE (B) 4

122 36645615260 | C-BOLT 8 M5X8
123 12635101360 | SPOOL 5

124 36635735150 | SPRING (CHECK VALVE) 2

125 36633365090 | CAP (CHECK VALVE) 5

127 91001002200 | O-RING 10 S22
129 80172104010 | SCREW,MACHINE 20 M4X10
130 36644015220 | SHIM (T=0.2) 8

131 36644015230 | SHIM (T=0.3) 8

132 36645405110 | SHIM (T=1.0) 4

133 36648365140 | LVDT ASSY (1) 4

134 36645405100 | BOLT 8 Max22
137 36648365150 | VALVE,SOLENOID (KIT) 10

156 36645495220 | ADAPTER 1

158 36648385080 | BRACKET 1

161 36645845050 | LINK 3

162 36645615230 | C-BOLT 6 5X12
164 12635101190 | SPRING 3

173 36637475090 | CAP 1

174 36633365050 | SPRING (RETURN) 1

177 36633365070 | ADAPTER 1

204 36645405030 | O-RING 2

207 91002800700 | O-RING 2 1B P7

211 11629431040 | PACKING 4

214 16623320390 | TUBE (SEAL) 2

215 91001102200 | O-RING 1 1A P22

219 91002802100 | O-RING 1 1B P21

224 36646865170 | ROD,PUSH 1 8

225 36645495240 | SOLENOID ASSY 1

227 91001001000 | O-RING 1 1A S10

228 91002800300 | O-RING 1 1B P3

231 90131903008 | BOLT,HEXAGON SOCKET 2 M3X8

232 36645405040 | ROD,PUSH 1

233 36645495250 | SOLENOID ASSY 1

234 36645495260 | RING,BACKUP 1

243 36603185150 | TUBE 1

246 91002800400 | O-RING 1 1B P4

251 36645405180 | SEAT,VALVE (WITH STEEL BALL) 1

500 36741360000 | VALVE,REMOTE CONTROL 1

000244



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020381-00 VALVE,REMOTE CONTROL

900

)

30 18,19
24 14
29 l
N
35 4 E 22
! \ I
"y il 1
2\-‘
s —
6 — | LS ]
8""-——@
o= rrmm

17

15

16




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020381-00 VALVE,REMOTE CONTROL

3
131 112 111 110 129 130 108
| i
D
']
¥ o_° 3
I
C a
| [
I o O
=D
132 117 119 118 127
B-B 90 139
120 125 123 126 ), //141
rn_ / 138
121 o
115 135
i 134
§ 133
122 C-C D-D
L —_ —_ —_ —_
6
251
225
219 115 218 220 115 208 205
226
209

216 [
108 AN 5 5
O
) 132 ———=4
@ 107 5

215

138 202 203 206 207 210 211 212 217 213




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1020381-00 VALVE,REMOTE CONTROL

131

[ 312 305 324 139 140 126 315

\
= OO\ N

313 = -

=)

—_—

309
310

| 332
308 304 323 134 133 319 314 318

330 327 329

328 .'/

331 >




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36646225020 | BOLT,TIE 4
2 90201200800 | NUT 4 M8
3 36648230030 | COVER ASSY 1
4 80316030040 | PLUG 1 PT1/4
5 36647445020 | BOLT,TIE 1
6 36647055030 | VALVE,CONTROL 1
8 36645695040 | COVER (BOTTOM) 1
9 80720104012 | PIN,SPRING 1 4X12
10 36645495080 | JOINT 1
11 90203200800 | NUT 5 M8
14 36647055060 | HARNESS ASSY (GND) 1
15 36644015120 | CONNECTOR 2
16 36644015130 | TUBE 2
17 11615111410 | BAND 9
18 82114203040 | CONNECTOR (CAP) 1
19 82121502040 | PLATE 1
22 36740765040 | BAND 2
23 36646875090 | TUBE 1 10B
24 36644015240 | TUBE 2 7B
25 36062635030 | FASTENER 3
26 90303070401 | WASHER, PLAIN 2 4
27 80192434016 | SCREW,MACHINE 1 M4X16
28 80172104010 | SCREW,MACHINE 1 M4X10
29 36062635050 | TUBE,CORRUGATE 1 10
30 36645615090 | PROTECTOR 3
31 36645615200 | PACKING 2
32 36645615190 | PLUG (DUST) 2
33 91001101100 | O-RING 2 1A P11
34 36644115130 | PLUG 2
35 36640755070 | CAP 4
107 91002905500 | O-RING 2 1B G55
108 91001100600 | O-RING 8 1A P6
110 36647055100 | SEAT 1
111 36647055110 | SPRING (A) 1
112 36647055120 | SPRING (B) 1
115 91001101400 | O-RING 5 1A P14
117 36647055140 | SPRING 1
118 91001002600 | O-RING 2 S26
119 36640625710 | PLUG 2
120 80560057000 | BALL,STEEL 2 174
121 36640625220 | SPRING 1
122 36640625210 | CAP 1
123 36640625260 | SPRING 1
124 80316030020 | PLUG 6 PT1/8
125 36640625240 | FILTER 1
126 91001001800 | O-RING 4 S18
127 36641075260 | SPRING 1
129 91001101100 | O-RING 1 1A P11
130 36647055150 | PLUG 1
131 36648230070 | VALVE ASSY,RELIEF 1
132 36645615230 | C-BOLT 6 5X12
133 36635735140 | SPRING (B) 2
134 36635735130 | SPRING (A) 2
135 36647055160 | SEAT,SPRING 1
138 91001000800 | O-RING 3 S8
139 36646865170 | ROD,PUSH 2 8
140 36647055170 | SOLENOID ASSY 2
141 80192434016 | SCREW,MACHINE 2 M4X16
202 36646865190 | PISTON 1
203 91001102000 | O-RING 1 1A P20
205 36646865200 | SPOOL (SUB) 1
206 36648365110 | FLANGE 1
207 91001002240 | O-RING 1 S22.4
208 91650001400 | SCRAPER 1
209 36645495210 | SEAT,SPRING (RETURN) 2
210 36645845060 | SPRING (RETURN) 1
211 36646865210 | SPACER 1
212 36640625550 | PLATE (D) 1
213 36633365070 | ADAPTER 1
215 36633365100 | SEAL,OIL 1
216 36645845050 | LINK 1
217 36645615250 | C-BOLT 2 M5X25
218 36633365090 | CAP (CHECK VALVE) 1
219 12635101360 | SPOOL 1

000245




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

220 12635101190 | SPRING 1

225 80172104010 | SCREW,MACHINE 4 M4X10
226 91001002200 | O-RING 2 S22
251 36647055180 | VALVE,SOLENOID (KIT) 2

304 36646875150 | ORIFICE 1 M3

305 91002800700 | O-RING 1 1B P7
308 36647175100 | SEAT,SPRING 1

309 36635735120 | SPRING 1

310 12635101130 | SCREW (ADJUSTING) 1

311 11629431040 | PACKING 2

312 36646575090 | NUT 1

313 36630195030 | NUT,CAP 1

314 91001102200 | O-RING 1 1A P22
315 12635101110 | SPRING (RETURN) 1

318 91002802100 | O-RING 1 1B P21
319 36646865160 | SEAT,SPRING 1

323 36646865150 | COVER (FOR SOLENOID) 1

324 80172304010 | SCREW,MACHINE 4 M4X10
327 36640735130 | PLUG 1 M6
328 36642065070 | WASHER, SEAL 2

329 90203200600 | NUT 1 M6
330 36640735140 | NUT,CAP 1 M6
331 36640625680 | TUBE (SEAL) 1

332 16623320390 | TUBE (SEAL) 1

900 36647440001 | VALVE,REMOTE CONTROL 1

000245




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1030080-04 SWITCH BOX (RADIO CONTROL,LED TYPE)

1. RESMEICIE, #RB[200 0YS (F—2R) | EHETEXSLSL,
2. ELI;:A?‘_S;J EXMTIWEIE, #WRFBCED [V (A512) | HHET |
< \: t\.
3.65RVTS ISRN (394 2) | RRMEBFIHFINTHELADTREA
LTLEZN,

NOTICE
1. When disassembling the main unit, order a key No.20 [O-RING(CASE)| beforehand.
2. When replacing [RF ASSYI] order a Key No.66 [ LABEL(SELIAL)] beforehand.
3. Serial No.is not stamped on the [ LABEL(SELIAL)] before shipment. Fill in the blank

: by yourself. I




™

-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PV1030080-04 SWITCH BOX (RADIO CONTROL,LED TYPE)

300

1. RESMEICIE, #RB[200 OV XS (F—2X) | HETIEXSLESW,

2. ;;R;It: Aing EXRT WAL, WTREEEED IS (A542) | BHET
7 < \: t\o

3. 58UTD SN (A942) | REBBMERESRAFERATNELZADTREA
LT<SEZWN,

NOTICE
1. When disassembling the main unit, order a key No.20 [O-RING(CASE)| beforehand.
2. When replacing [RF ASSY| order a Key No.66 [ LABEL(SELIAL)I beforehand.
3. Serial No.is not stamped on the [ LABEL(SELIAL)] before shipment. Fill in the blank
by yourself,




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
20 36804915010 | O-RING (CASE) 1
29 36804915020 | PIN 1
30 36804915030 | RING 1
49 36805795020 | HARNESS 1
50 36805795030 | HARNESS 1
61 36804915060 | RUBBER(FRONT) 1
65 36804915070 | PLATE,NAME (TM,STD.) 1
66 36804915080 | LABEL (SELIAL) 1
67 36804915180 | SUPPORT (BATTERY) 2
101 36804915090 | CASE ASSY (LOWER) 1
102 36804915100 | GUARD ASSY (HAND) 1
103 36804915110 | COVER ASSY (BATTERY) 1
104 36804915120 | LEVER ASSY (TRIGGER) 1
105 36804915130 | RF ASSY 1
106 36804915140 | PANEL ASSY (INNER) 1
107 36804915150 | SWITCH ASSY 1
108 36804915160 | CASE ASSY (FRONT) 1

151 36804917570 | CASE ASSY(LOWER) 1 ES7

153 36804917530 | HOLDER (BATTERY) 1 ES7
201 36804915170 | STRAP 1
300 36804913000 | SWITCH BOX (RADIO CONTROL,LED TYPE) 1

000246



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1030082-01 SWITCH BOX

1. FESREFCIE. BRBESW0D OV S (5—R) | EHETEXLESL,
2.5&8YTS 2R (A942) | CREGEFESIHFShTOERADTRALT
<FEEL,

NOTICE

1. When disassembling the main unit, order a key No.10 [O-RING(CASE)| beforehand.
| 2. Serial No.is not stamped on the [ LABEL(SELIAL)] before shipment. Fill in the blank
by yourself.




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
10 36804915010 | O-RING (CASE) 1
20 36804915020 | PIN 1
21 36804915030 | RING 1
46 36804915060 | RUBBER(FRONT) 1
50 36805005010 | PLATE,NAME 1
57 36804915080 | LABEL (SELIAL) 1

101 36805005020 | CASE ASSY (LOWER) 1
102 36804915100 | GUARD ASSY (HAND) 1
103 36805005040 | CABLE ASSY 1
104 36804915120 | LEVER ASSY (TRIGGER) 1
106 36805005050 | PANEL ASSY (INNER) 1
107 36804915150 | SWITCH ASSY 1
108 36804915160 | CASE ASSY (FRONT) 1
201 36804915170 | STRAP 1
300 36805003000 | SWITCH BOX 1

000247




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1030107-00 SWITCH BOX (SELF WINCH RADIO CONTROL)

50




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 36801785010 | CAP ASSY 1
50 36801781000 | SWITCH BOX (SELF WINCH RADIO CONTROL) 1

000248




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1040032-01 CONTROL BOX (SELF WINCH RADIO CONTROL)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 36801785020 | CABLE ASSY 1
50 36801823000 | CONTROL BOX (SELF WINCH RADIO CONTROL) 1

000249




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1040093-03 CONTROL UNIT




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
7 36804917060 | STEM 1
8 36804917070 | PANEL 1
900 36804911000 | CONTROL UNIT 1

000250



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1050012-00 CYLINDER,ACCELERATOR

100




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1050012-00 CYLINDER,ACCELERATOR

1

42 40 41 43 39 37 38 33
NNV Y S S \
S ANN
| =N
| _— 1 ey
|‘ . L3
:::::i&fu o
T omnd
g G i Q—,l
lL___J i — a ]
®




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 36062805010 | BODY KIT (ACCEL.. POSITIONER) 1
2 36647985160 | COIL,SOLENOID 2
3 36647645050 | WASHER 2
4 36647645060 | NUT 2
5 91001101100 | O-RING 2 1A P11
6 91001001200 | O-RING 2 1A S12
7 36647985170 | COIL 1
8 36642415300 | SHIM (T=0.5) 2
9 36642415310 | SHIM (T=0.2) 2
10 36062805020 | BOLT,HEXAGON SOCKET (WITH WASHER) 2
32 36642415320 | PLATE 1
33 36642415220 | RING,BACKUP 1
37 91001101001 | O-RING 1 1A P10A
38 91001101400 | O-RING 2 1A P14
39 91001102800 | O-RING 1 1A P28
40 91002803200 | O-RING 1 1B P32
41 91001000900 | O-RING 3 S9
42 91411001400 | RING,BACKUP 1 P14
43 91411002800 | RING,BACKUP 2 P28
57 36647285340 | BALL,STEEL 2
58 91000501700 | O-RING 2
60 36647285350 | O-RING 2
61 91001001800 | O-RING 2 S18
62 80560055000 | BALL,STEEL 4 3/16
100 36062800000 | CYLINDER,ACCELERATOR 1

000251



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1050013-01 CYLINDER,ACCELERATOR

100

19 6 111 5 12 7 10 1
16 17 30 2
] ] O
2
I
15 =
(@) 14
18 1= I~
- q l- 4
/
I 31 8 13 22




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Sta
1 36062745010 | BODY 1
2 36062825010 | ROD ASSY 1
3 36062745030 | SPRING (A) 1
4 36062745040 | SPRING (B) 1
5 36062745050 | COVER (SEAL) 1
6 80602110380 | RING,RITAINING 1 R38
7 36648375020 | BALL,STEEL 9 3/16
8 36648375030 | BALL,STEEL 5 5/32
9 91001101400 | O-RING 2 1A P14
10 91001102800 | O-RING 1 1A P28
11 91001003200 | O-RING 1 1A S32
12 91001003150 | O-RING 1 1A S31.5
13 91001002200 | O-RING 2 S22
14 91650001400 | SCRAPER 2
15 36062445010 | LVDT ASSY (A/WITH CORE,) 1
36062445011 | LVDT ASSY (A/WITH CORE,) 1 ES6311
16 36644015220 | SHIM (T=0.2) 2
17 36644015230 | SHIM (T=0.3) 2
18 36062745060 | FLANGE 1
19 80172105008 | SCREW,MACHINE 2 M5X8
21 36062635050 | TUBE,CORRUGATE 1 10
22 80172104010 | SCREW,MACHINE 5 M4X10
25 36081315130 | PROTECTOR (THREAD) 2
27 36645405100 | BOLT 2 M4X22
28 36062635030 | FASTENER 1
29 90303070401 | WASHER, PLAIN 1 4
30 36645405110 | SHIM (T=1.0) 1
31 36062745080 | VALVE,SOLENOID 1
100 36062820000 | CYLINDER,ACCELERATOR 1

000252



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1070295-01 RADIO CONTROL (LED)

HTES Sy F avpro-N{FYbiLED¥ID)
KEY NO. RADICO CONTROL (KIT:LED)

aAvphrOo=Jb A=W
CONTROL UNIT

FuFH
ANTENNA

NEZASSY
ELEC.ASSY

K WHRAR—A T
BOX ,STOWING

ol

RA4YF K YR

1 SWITCH BOCX

2* L—-FASSY R4

12 FLATE ASSY.,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data

1 36804911000 | CONTROL UNIT 1

36804911001 CONTROL UNIT 1
2 36804912000 ANTENNA (FOR RADIO CONTROL) 1
4 falaialaiaiaialalaiotel ELEC.ASSY (ANTENNA) 1
5 36804914000 | BOX,STOWING 1
11 36804913000 SWITCH BOX (RADIO CONTROL,LED TYPE) 1
12 (FFFxFFIxxALXY | PLATE ASSY,NAME 1

000253




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1070389-00 RADIO CONTROL (KYOKUTO:6CH)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36805775010 | CONTROL UNIT (RADIO CONTROL) 1
2 36805775020 | SWITCH BOX 1
3 36804995010 | STRAP 1
100 36805770000 | RADIO CONTROL (KYOKUTO:6CH) 1

000254



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1070398-00 RADIO CONTROL (KIT:MITSUMI)

ERES S F 3vbO—N (FYRIIVIEA)
KEY NO, RADIO CONTROL (KIT:MITSUMI)

ZAYF K WHZR
SWITCH BOX

TVEF
ANTENNA

dxkOo—Jb A=W
CONTROL UNIT




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 36801781000 | SWITCH BOX (SELF WINCH RADIO CONTROL) 1
2 36801782000 | ANTENNA (FOR RADIO CONTROL) 1
3 36801823000 | CONTROL BOX (SELF WINCH RADIO CONTROL) 1

000255




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1070456-00 RADIO CONTROL (F,KIT/RCS-FC1)

EBrES F¥ 4 arvbro-n FH 2,¥Y/RCS-FC1)
KEY NO. RADIO CONTROL (F,KIT/RCS-FCI1)

FuTF
ANTENNA

NfRZASSY
ELEC.ASSY

@

K’ UIR Rb=A5
BOX STOWING

RAVYF &K VIR

1 SWITCH BOX

. 7" L-PASSY ,%—A
PLATE ASSY,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data
1 36804912000 ANTENNA (FOR RADIO CONTROL) 1
3 iolalaioiaialaloialalel ELEC.ASSY (ANTENNA) 1
4 36804914000 | BOX,STOWING 1
11 36804913000 SWITCH BOX (RADIO CONTROL,LED TYPE) 1
12 (FFFxFFIxXAXXY | PLATE ASSY,NAME 1

000256




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1070458-00 RADIO CONTROL

BrES
KEY NO,

S5y A4 avio-A F#° 9, boyaosy #)
RADIO CONTROL

Z¥ & arvho-i
RADIO CONTROL

A LASSY L, VoA AT
QPE.ASSY,CONT.VALVE

NAEUASSY
ELEC.ASSY

N AE ¥5 ,00- (UEIMAN NI /28 T)
PIPING,LOWER (REMOTE CONT.VALVE/NACHI)

&l

A AET WH sn0— (4 NFTI0H)
PIPING,LOWER (REPLACE FILTER)

7' L—PASSY,R-4
PLATE ASSY,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical Data

o a1 A WNPE

E S
e
R
o
R e
R
(***********)

RADIO CONTROL (LED)
OPE.ASSY,CONT.VALVE (RADIO CONTROL)
ELEC.ASSY

PIPING,LOWER (REMOTE CONT.VALVE/SANWA)
PIPING,LOWER (REMOTE CONT.VALVE/NACHI)
PIPING,LOWER (REPLACE FILTER)

PLATE ASSY,NAME (HOOK-IN/HOOK STOWING)

RPRRRRRPR

000257



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1090040-00 PARTS,AWL(2-4SECT./RADICON OR M,HOOK-IN)

ErEE N =Y AWL (2-4%" 2 /5% AVORIZAFNIVEL DL =)
KEY NO. PARTS,AWL (®-4 SECT./RADICCON CR M,HQOK-IN)

N4 EZASSY (Fun' =)
ELEC.ASSY (UPPER)

~ e A
MOUNT

7' L—FASSY R—4A (FYUN =)
PLATE ASSY.NAME (UPPER)

wl

FAFHE T —hH LY R
DETECTOR,BOOM LENGTH

E-Xvb UZVS
MOMENT LIMITER

- NAEVASSY (AL 7 w4t »3on-22R)
ELEC.ASSY (HARNESS FOR STANDBY POWER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data
1 FxFFFFFFFFFY | ELEC.ASSY (UPPER) 1
3 FAAAIIIARAA*) | PLATE ASSY,NAME (UPPER) 1
4 FAAAHIxA*AA*) | DETECTOR,BOOM LENGTH (MOUNT) 1
6 36192680000 | MOMENT LIMITER (BML) 1
36194660000 | MOMENT LIMITER (BML) 1
8 ((FFFAFFxIxRAY | ELEC.ASSY (HARNESS FOR STANDBY POWER) 1

000258




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1090041-00 PARTS,AWL(5,6SECT./RADICON OR M,HOOK-IN)

ErEE A=Y AWL (B,6% V58 aAVORIZAFAIVEL DI =)
KEY NO. PARTS,AWL 5,6 SECT./RADICCON CR M,HQOK-IN)

N4 EZASSY (Fun' =)
ELEC.ASSY (UPPER)

~ e A
MOUNT

7' L—FASSY R—4A (FYUN =)
PLATE ASSY.NAME (UPPER)

wl

FAFHE T —hH LY R
DETECTOR,BOOM LENGTH

E-Xvb UZVS
MOMENT LIMITER

- NAEVASSY (AL 7 w4t »3on-22R)
ELEC.ASSY (HARNESS FOR STANDBY POWER)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data
1 FxFFFFFFFFFY | ELEC.ASSY (UPPER) 1
3 FAAAIIIARAA*) | PLATE ASSY,NAME (UPPER) 1
4 FAAAHIxA*AA*) | DETECTOR,BOOM LENGTH (MOUNT) 1
6 36192680000 | MOMENT LIMITER (BML) 1
36194660000 | MOMENT LIMITER (BML) 1
8 ((FFFAFFxIxRAY | ELEC.ASSY (HARNESS FOR STANDBY POWER) 1

000259




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1250013-00 BOX,STOWING

10




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

N

10

36804914000

BOX,STOWING

000260



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1300011-01 CABLE (ANTENNA 2M)

I
H
= .
\.\
5 H
Ll




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 31653110200 | CABLE ASSY 1 L=2000
11 82100002385 | CONNECTOR 2

000261



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1300018-00 CABLE (F-REMOTE CONTROL,20M)

10




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial

No

10

36805780000

CABLE (F-REMOTE CONTROL,20M)

000262



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

PV1400021-01 ANTENNA (FOR RADIO CONTROL)

10
I
.
/ 1
| |
I
N+ 1o

)

”’//z,ﬂ;;;ﬂ |




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 36801785030 | ELEMENT 1
10 36801782000 | ANTENNA (FOR RADIO CONTROL) 1

000263



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PV1400042-00 ANTENNA (FOR RADIO CONTROL)

YEEE @Hm

ria&mmsm




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (

10

36804912000

ANTENNA (FOR RADIO CONTROL)

000264



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PW1050005-00 STOPPER,TIRE

N e A A iy e e ilid




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

50853020000

STOPPER, TIRE

000265



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PW1050011-00 STOPPER,TIRE



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

2

42461050200

STOPPER, TIRE

000266



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PW5060005-01 WINCH ASSY (Y.G.TEC)

100

® : FACING KIT KEY NO 101 ( JAPANESE )
® : FACING KIT KEY NO. 102 ( ENGLISH )

® Protective seal

® Replacement interval name plate



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36073085020 | COVER 1
3 36073815010 | GEAR,SPUR 1
6 36073085061 | BRAKE,DISK 1
7 36073085072 | WHEEL ,RATCHET 1
8 36073085080 | RING (C) 1
10 36073085090 | RATCHET 1
11 36073085100 | SHAFT 1
12 36073085111 | SPRING 1
13 36073085120 | CAP 1
14 36073085130 | PIN 1
15 36073085140 | NUT 1
16 80500006202 | BEARING,BALL 1
17 80500006212 | BEARING,BALL 1
80500006211 | BEARING,BALL 1 KA8799
18 80500006305 | BEARING,BALL 1
19 80500006007 | BEARING,BALL 1
20 36073085150 | SEAL,OIL 1
21 80602110620 | RING,RITAINING 1 R62
22 36071195200 | O-RING 1
23 91001101500 | O-RING 1 1A P15
24 80136340040 | PIN,SPLIT 1 4X40
25 36073085160 | KEY 2
26 36073085180 | BOLT (WITH SW) 6
27 36073085200 | PLUG 1
28 36073085170 | GAUGE,OIL 1
29 80172304015 | SCREW,MACHINE 1 M4X15
30 90302040401 | WASHER , SPRING 1 4
51 36073085602 | GEAR ASSY 1
36073085603 | GEAR ASSY 1 KA8799
100 36073810000 | WINCH ASSY (Y.G.TEC) 1
101 36070441000 | FACING KIT(JAPANESE) 1
102 36070442000 | FACING KIT (ENGLISH) 1

000267




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PX1940184-01 MOUNT (BOOM)

.\I\5
0 |
om0
ZF 300, 360,500 (2~6R) oRé
e - \$5
hd

ZF230,260,290,
300J 2~4B) 263088 ZF263,293, 303J0%5

ZF260,290,300J (5,6R) O¥4

ZF OR4




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No

1 90190000008 | BOLT,STUD 2 M6X20

2 31360202500 | SUPPORT 2

3 31360742500 | SUPPORT 1

4 31360192900 | SUPPORT 1 L=55

5 37001601290 | NUT 1 M12

6 31360742700 | NUT 1 M12

7 31360003020 | SUPPORT 1 L=63

8 37001601010 | NUT 3

9 90288106030 | NUT 3 M6X30

000268



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1000468-00 OPTIONS (HYDRAULIC-RELATED,SL)

b2~ W 3D
OFPTIONS

BER&
HYDRAULIC-RELATED

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

o a1 ArWN [

E S
e
R
o
R e
R
e
R e
R
R
R e
R
R e
R
R e
R e
R e
R e
e
R e
R
R e
R e

50853020000
42461050200

HOOK (SELF, 3TONX2-PART LINE)
HOOK (1-PART LINE)

GUIDE,ROPE (RETAINING WIRE ROPE)
DETECTOR,DISORDERLY WIND (DRUM FREE)
PLATE (500X500,H=90)

PLATE (355X355,H=80)

POWER SUPPLY (SERVICE PORT)
OUTRIGGER,REAR (ROTARY+SP+4TX1,MANUAL)
OUTRIGGER,REAR (ROTARY+4TX1,MANUAL)
OUTRIGGER,REAR (ROTARY+3TX1,MANUAL)
OUTRIGGER,REAR (ROTARY)

OUTRIGGER,REAR (ROTARY+SP+3TX1,MANUAL)

OUTRIGGER,REAR(ROTARY/POWER PACKAGE:WITH LOCK ASSY)

OUTRIGGER,REAR (ROTARY,POWER PACKAGE)
WINCH (SELF,3TONX1, F-RADIO CONTROL)
WINCH (SELF,4TONX1, RADIO CONTROL)
WINCH (SELF,SP+4TON X1,MANUAL)

WINCH (SELF,SP+3TON X1,MANUAL)

WINCH (SELF,3TONX1, RADIO CONTROL)
WINCH (SELF,4TONX1, MANUAL)

WINCH (SELF,3TONX1, MANUAL)

WINCH (SELF,4TONX1, F-RADIO CONTROL)
WINCH (DRUM FREE)

STOPPER, TIRE

STOPPER, TIRE

DRARRPRRRRRRRERRPRRRRRERRERRRRRRERRRR

000269




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1000470-00 OPTIONS (ELECTRICAL-RELATED,SL)

b2~ W 3D
OFPTIONS

L g4 [
ELECTRICAL-RELATED

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Da

D A~ W NP

E S
e
R
o
R e
R
36805780000
R e
R
R
R e
R
R e

(***********)

REMOTE CONTROL (F,KIT/RCS-FC1)

RADIO CONTROL (F,KIT/RCS-FC1)

RADIO CONTROL

PARTS ,AWL(5,6SECT./RADICON OR M,HOOK-IN)
PARTS ,AWL(2-4SECT./RADICON OR M,HOOK-IN)
CABLE (ANTENNA 2M)

CABLE (F-REMOTE CONTROL,20M)

LAMP (MOUNT ,POST/24V-60W)

LAMP (MOUNT ,BOOM/24V-45W)

ALARM SYSTEM

ALARM SYSTEM

JOINT,ROTARY (RING ASSY,SLIP)

PLATE ASSY,NAME (FOR FIXING AWL)
ELEC.ASSY (AWL LAMP)

RPRRPRRRRRRRRRERRRE

000270



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1560010-01 ALARM SYSTEM ((OUTRIGGER HARNESS)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

OCO~NOUTAWNE

91850310305
91810130240
31476361100
82100000192
82100000182
31477331600
31477331700
90186208014
82108501240
31477331400
31477331500
90203200600
90302040601
80185306020
80185306025

CLAMP
FASTENER
HARNESS (RED)
TERMINAL
INSULATOR
SUPPORT
SUPPORT

BOLT, FLANGE
SWITCH

PLATE

PLATE

NUT

WASHER, SPRING
SCREW, MACHINE
SCREW,MACHINE

=
AABDADONNONNNNNDIO®

L=2000

M8X14

000271



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1560011-00 ALARM SYSTEM (BOOM HARNESS)

Er
o=
[ e
| e =
==
[rre
f e
—-- -
1
w
! wh
) []




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Seri

OCO~NOUTAWNE

82108501070
31477332101
90186208014
91850310305
91810130240
31652160100
82100000192
82100000182
31476361200

SWITCH
SUPPORT

BOLT, FLANGE
CLAMP

FASTENER
HARNESS
TERMINAL
INSULATOR
HARNESS (WHITE)

[EEY
RPRRPRRPRERNNRR

M8X14

L=1400

L=2000

000272



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1560039-01 ALARM SYSTEM

BrEE Fo—A LRFA(XTZH,TOIMNVH AZ/UDRL)
KEY NO. ALARM SYSTEM

NAEUASSY (FU kD 7))
ELEC.ASSY (QUTRIGGER)

NABUASSY (77 =47 )
ELEC.ASSY {BOOM)

N EZASSY (hYoybyan )
ELEC.ASSY

7" L—FASSY ,RX—A
PLATE ASSY.,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1

(FFssRsksxy | ALARM SYSTEM ((OUTRIGGER HARNESS)
(kx| ALARM SYSTEM (BOOM HARNESS)
(sl | E|EC.ASSY (CARRIER)

(Frrwsessinnxy | PLATE ASSY,NAME

TWN PR

000273



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY1560040-01 ALARM SYSTEM

BrEE Fo—h VRFA(XTZLHII/UDAL)
KEY NO. ALARM SYSTEM

N EVASSY (77 —477)
ELEC.ASSY (BOOM)

N 2XASSY (PpU3NT")
ELEC.ASSY {CARRIER)

7° L-hFASSY,%-4A
PLATE ASSY,NAME




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No. Parts No Parts Name Qty | Unit | Technica
1 (FFFFFAExXALXY | ALARM SYSTEM (BOOM HARNESS) 1
2 (FFFxFFIxxAXXY | ELEC.ASSY (CARRIER) 1
4 (FFFxFAxxAAXY | PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE) 1

000274



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY2340010-00 PLATE (500X500,H=90)




TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical Data

Serial No (Start) | Serial

No

1

33731351000

BLOCK

500X500,H=90

000275



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN
PY2340011-00 PLATE (355X355,H=80)



TM-ZR300 31014010170A FRAME/SL,MANUAL,HOOK-IN

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical Data

Serial No (Start) | Serial

No

1

42474201000

BLOCK

355X355,H=80

000276



